INSTRUCTION MANUAL
AR SiAR &

sst——f—ﬁ/b 71/—f17 IJT‘JJ-./E

.%H_Lﬁ'l WAF D BHAEETREBET., L BTmAILE
CIELKBEWTEWV, o, [1HEI%HED 30
’.L/.T% AT EW] &, ST RURTANICDES
ATT &L,
B COARE. AP EFTICEELTTAL,
XEMARDIW, FTEELIBETRT IR ErHYET,

M Before assembly, completely read this instruction
manual. In particular, read the "1. Read before
assembly” section before assembly and operating the
unit.

H Keep this instruction manual in a handy, safe place.

*In order to make improvements to this product, the
specifications is subject to change without prior notice.

EEEH%E
Main features

Sl BO0~707 7 AT L 95:1:477

Gear ratio 60~70 class engine
B0~V Z AT 79:1:477
80~90 class engine

B INJBZORE Y b (BISE)

Radio control device  Programmable transmitter set for model
helicopters (Sold separately)

/80~90%7 T X (AlI5E)
60~30 class engine (Sold separately)
¥(7 77 —5Rl5E) (Muffler isn't included)

BAIL LY
Compatible engine

200mm

453mm

f
A
1,375mm ‘v ‘

HIROSO UMNED ®2005

MADE IN JAPAN No.10A67



B /4
Table of Contents

I, BUEEHODLHNILTBEFA F SV e |

R VoML XORFT .8
CE oy PR SER O L .9
2 AR e e Y
T T A PR oot e 46
E R e R .Y - OO PPUR RO 1
5. BEME/R— VAT DV T e et cssna 60
IV M AR sttt et s e 61
T 1 B oo et e e s s 73

1. Read before assembly ... s 1

- Screws and MEABUTEIMENTS oo oo s o 8

- Necessary items not included in this kit ... 9
2. ASSCMBIY o e 11
4. MAINENATICE 1. ooei it ier e cerere e rerre oo bemssr et s san s 56
5. Parts for repair and maintenance ... i 60

DAta SHEEL ... ooveeoee e e e em s e b 73

1. 485

i1

&R BRIICILY BERA T L

Read before assembly

HIFRDIFMICRED-DICLT
HF T EW,

For safety reasons, observe the following
precautions before assembly.

IO, bR BEEBNLIPWREE, L) IE
9.

Yodr IRl v e A fab D, TR S ONERRTIS F REE C
L BEiA (A2 vy,

AT OO RE, AR ORI, AT R T SR e S
AELC, BRIV —N2TF— 5 o TRITC S5 59 By
f-LE,

[ An e o7 F VAR OBRIZOVT

ML ORI RAD [V Y RLE Y VERR] OB ERIAL
T,

TN VR L A T b RIS & TR AR
AR R S D F Y,

Thank you very much for purchasing a Hirobo product. In order to be
able to use this product safely, please read this manual befare flying the
helicopter. Please fly the helicopter safely observing all rules and
mannets after having fully understoed the flight precautions, the unit's
capabilities, and the best way to fly it.

The meaning of symbals and signal words
The meaning of symbols and signal words at the head of cautionary
notes are as explained below. Even comments marked with

A CAUTION| may result in serious harm depending on the

circumstances.

o R AR LAk &LT, 95&%’;@{%?‘*}@1‘@'}(7&\
HRAZEE U C BT RS VL O,

AEE

Mishandling due to failure to follow
these instructions may result in severe
injury or death.

.
A\ WARNING

S I LAk B, RIS o TR AR
R TEE UM (T EERE A S 2 4 O,

Mishandling due to failure to follow
these instructions may result in serious
harm.

A4 CAUTION

e
AAEE
iz frh vt (R En,

\® Rk v

| FORBIDDEN )

Do not attempt under any circumstances.

() RO, R, A YT Y AT AR TR,

ALV BTSN B CHAT, BB FOMERTHLYE T & 8
L Ch e IZ A2 TS,

2 BT ANL. WSO - FES BEID B, Sy 2 HEOR
i, OSSR, I CIRIG LR E T, A HROALE
FRAd o e sid, BRRTTA, ENES — FICBE o)
B &V, b IE—felatt B E T BRG L REL IR
LI BV,

(NOTE) : Implies important information regarding this productis
assembly, operation, or maintenance.

1. Before assembly, read the instruction manual thoroughly familiarizing
yourself with the unitis structure and assembly procedures.

2. Before assembly, check the quantity of parts and their descrigtions.
Alter the packaging has been opened, parts cannot be exchanged or
returned. In the event of any missing or defeciive parts, have the
store from where you purchased the product stamp your useris card
and send it with the name and description of the part(s) to Hirobois
Sales Department.




T T T S prm i ol DMMAW WM WU YNGR I

T T AREDENC

Before starting the engine

BREGR D . TREFHEETRIL T A s,
O FI A, K HE, O RSO B R T A
BB BT 123wy

- FIRAORR A EELC S0,

@i, Bk s, RURHERIT ST TR N,

O AHE ST TR ST ¢ AR,

&R, TR RS 0 TIRMRIT S W LT < iRy,

€O BE. TG YO TR S AW T N,

& fil LR S OBHRHHIEIASE Cinwv AMHI T sS4 e ¢ 2F
ERARM

ROED N, 3R T TIIR S nT (AR,

L R

& LS, TR o A,

@ ATV BHE, BISOE, B T AR,

& EWORB, FoWLamME il i) d-}?ﬁﬁ BT E LWV AL

& LHO )R BAORKM A Y LI5S, fbw)u HERIE RLC
flos TV B Aﬁ\tat"hﬂl‘jﬂ‘r"“bi TAE R T AT,

MBLTHIM LG T B,

@ BRI K 2 R LR LT s,

& EHHRAREN TV L, 4T F R L’H.)Eﬁ LT 780,

@ L PHGER BT L v ¢ 28,

At AL Lt}]kf&‘mi LT {iav,

O KFT, RAK DR MU C ARG,

€L, Wiztl RAUASEARE T2t E R J%' I VAT f”-*w

’I\gb“&l(ﬁ HETORS fu71‘7/{ 'C(fh. Vi,

@ VLTREO 2, PAHESH LT B,

& CERE RS B AL BBEIE L -T‘-i"?a‘v LTS,

N AR R e = Y IR NS § T R N k- SIT

& U D AT M W e A T ISR D A LT
HILEFMELTL B,

BE TR A LT s,

& AT RECHE  | ,r}uﬁ:l, (1R e
B, EAREORE ET AL T LS,

& SR O, RTHIRO RN b F oy b OFF IR, B
A OFAME . IAHARTE, £ M TT o+ MBS o df Lo 8
FEL AR LT 2B,

& WA O RITE - e B P AR L T {2 R,

& J0TH L A E0AL . ot B i i 2o M, S nisR fJﬁ'J T
728w, .\AHJJ TR sy wge Il BE PR
FAE TR (BB AR s ) v — L/\'L{l’l;ﬁt_’“
1rf'-n't<f Vi,

€ AENEND AR R AW B ATV, FE TR ORI
(A7) 2y, 0k SRy F ) — S IR S T
VHHENFEL TS,

Cam L oo

- REH R T LT B

& BHHELE RO TR —p 0 SR SN TV S, ST L
HOBO R L 2 BB VGER A ORIN F 42 B
e FA,

Lo Vg ELOT, KEOBETEERT LT Sy,

& 2 RSB, BEOBM TR LT M s,

& 8% frﬂﬂ MH, THETHL Y Y A RIEMEER TS50,

& HEWOB & LTSRS N DA S LY BRI ST ¢
FES W,

"4, Do not use the unil improperly.

5. Weur appropriate clothing,

L. Clear as much debris from the airfield as possible.
# Clearaway pebbles, glass, nails, wite, rope, floating objects, or ather trash from
the airfield.
2. Consider the circumstances of the sutrounding arca.
# Donot fly in strong winds, rain, or at night.
4 Do not fly in a crowded arca.
# Do not {ly near homes, schools, or hospitals.
4 Do not {ly near roads, railways, or power lines.
4 Do not fly near another radio conirolled unit (hat uses the same frequency.
3. This unit must nol be operatad hy:
& Children.
& Menstruating or pregnant women,
& Tired, sick, or incbriated individuals.
# Individuals under the influence of drugs or for some other reason incapable of
operating the onit normally. _ )
# Beginners or individuals operating a borrowed unit should proceed only after
having rceeived safety instructions 1r0m someone familiar wuh the model
b
4 Do nat perinrm any rcnwdulmg or cenfiguration, unsunahlc fur thc unit’s
" lunctions. ) B
4 Muke sure to usc within the range of the Jimitations indicated for the unit.
& Do not use for acrial photography or erop dusting.

& Wear a Jong-sleeve top and trousers,

# Do not wear jewelry or objects that may get easily entangled.

& Long hair should be bound to shoulder Jength,

& Wear shoes for solid footing.

& Wear gloves should it become necessary to touch hot componenls.

6. Put away screwdrivers, wrenches, or other tools.

& Before starting the engine, check that any tools used in the assembly, installation,

or maintenance of the unit have been put away.
7. Inspect euch part.

4 Before starting the engine, check for any damaged parts and make surc that the
unit aperates normally with all its lunctions in order.

# Adjust the positioning of moveable parts and check that all nuts and bolts are
fastened, that there are no damaged or improperly installed parts, and that there
are no abnormalities that would adversely affect the flight of the unit.

# Check that the power supply voltge (charge of the batteries) in the remote control
is sufficient,

# The exchange or repair of damaged parts should be performed according Lo the
instruction manual. In the event that the desired operation is not indicated in the
manual, ask for repair service at the store from where you purchased the product
or at the engineering services scction of Hirebo's Sales Department.

& Belore starting the engine, make sure that there are no loose screws, that all
specilied locations are properly Jubricated with grease or oil, and that the
transmitter and receiver batteries are properly charged.

8. Use genuine parts.

& To reduce the risk of accidents and injurics, do not usc parts other than those

shown in this instruction manual or in Hirobo catalogs.
9. With the engine off, practice how to operatc cach part.

# Before starting the engine, pructice how 1o operate each part,

# Do not start the engine before having acquired sufficient bandling skill.

# Do not sturt the engine in the event that any abnormalitics are noticed in the

moversent of the mechanisms,




A =% WARNING

BREHZDWLWT

Fuel

BT T o o T 00 2 O — R L BT
@ F Y Y RETIMEERT TR TX A,
& 70 —EEDIEETE AN <SP LR e TN BT 15

HHELTLES Y,
@ LTy £ FABCKIL
T{rIe vy,

LF) LS v OESE. AU s LA p Ty Vi
A’/{Jl/lcf)#l]/:*“(? '.’\é**f’_d;@ Vg i LT AEE

3. KL AR XX, z—¥1/ JrgphswT, FaniC
Wi T <f 2,

4. RALDVE CTHE, REERHZERFRIR L v e (/S8 v, BRIy s

U ¥ NSNS £ 0 MU

AL DG OER A EWT RN,

& BER TS A I AT L. SRR TR E T
ClEEvy,

& BHOER, WEAREHETTOC, BFRATHY Ho T
{ridvyy,

& LhE AN ERA LR W T Ay, BRoBhAA D 9,
SOHRENEPLEA T, SRAL D HIZAD BHETT,
&7 CBHATEE Lo, Wl S, TR A A KR LA
TR OBEL HITT s,
6. i IL, TSI A & 3mEA LT, -
B,
T B IE vy TE LD LG,
LT BW,

Y rEHE LT

GO FORA a0

I. Only use GLOW [uel for model engines.
# Gasoline or kerosene cannot be used.
& GLOW fuel is highly volatile and Mammable. Handle with care.
# Use properly in accordance with the type of engine. (ABC or ring fitted)

[

If the engine uses gasoline, make sure Lo use a 1:25 mixture ol 2-cycle
engine oil and gasoline.
3. Stop the engine and let it cool down sufficiently before refueling.
4. Do not refuel near a naked flame and especially not while smoking.
# Refuel in @ way as (o prevent spilling and make surc to wipe up any
spilled fuel.
& Because fuel vapors and exhaust gas are hazardous, make sure to use the
product outdoors.
# To reduce the risk of explosions, do not incinerate empty fuel cans.
5. Itis harmful to drink the fucl or get it in the eyes.
# Io the event of an accident, induce vomiting or thoroughly wash out the
cyes and see a doctor immediately.
6. After refucling, start the engine at a distance of 3m or more away from
where the refueling took place.
7. Fasten the fuel can cap tightly and keep it in a coel, dark place out of the
reach of children,

FRATHRIL

While in flight

LA BB G LR T AL S v,

& LNEAIY L DAL D LR TR L BTl 7‘55 U,

& EFHIL, BT e TRTR FAREL TSR

2B, LV EEIE SRR TIEE Y,

& BEONER LU, RERORTEF L L&

& R B LR SR B LA,

& BEOHTHEh 0, BR5e R

& FoOMmEHR FREND L&,

YRt A rk i, ROZEITHETELTASY,

& HEIC AL B, BEEEASVeH S IIHE L T s LT
L E vy,

@ Lod ) EBETRIET /ML TSy,

@ LEBN AT Y PLOAT 1 v FRBRT. T¥PraFrT
Ly —HEA, mAD—afifitcT 4 P VIRBlIsh s I & F
FEFE LT CAId v,

4 BEROBAHH 0 ETOTHEERGICFPWE ANLGWT{ S,
5. ﬁé‘miwb?’ Wewd—% o THBELA IS,

& — I RRHE ORGSR, SER L TREMOBRGIL, EFIILY
-=|J!=EJr_)J FHL, BMbnEONEE 20 FT0C, MNIZK
BARL LS IC LTSy

@ PHELTWVAE BT, m: UR i i

O BADHERIIH - AT E LT S,
PRI E¥ .

PRI RIS i AR NP SR A B BT S i e Rl NI - 3

i e -c.f—s WE+, KRk Rby 7T —en Y il

Bzl o L TR,

W R LT A

AT iFd v,
e B A Ak Ml v

1. o not operate in an awkward postare.

& Do not operate seated or lying down.

& Because slopes are slippery, exercise caution so as to not loose your
footing.

2. Stop the engine in the following situations:

& When adjusting the unit’s body or the transmitter.

& Wien replacing accessories or parts.

& When the body of the unit is out of alignment or when abnormal noises
or vibrations occur.,

4 Whenever some kind of danger is anticipated.

3. Exercise the following precautions when siarting the engine.

& Check that there are no people, animals, or vbstructions in the surrounding
area.

¢ Hold the unit securely.

¢ Chaek that the position of the transmitter’s throttle stick and the engine
carburetor are at their lowest positions (idling).

4. To reduce the risk of injury, do not insert hands or objects in rotating parts.
5. Enjoy the flight while observing safety rules and manners.

# Fatigue brought upon by continucus operation for long periods at 2 time
muy result in impaired judgment or accidents. Be sure to tuke sufficient
rests,

& When operating, do not get too close 1o the unit,

4 Operatc the unit within the Jimits of your ability, Operating the unit
improperly increases the risk of accidents or injury.

6. The engine and muffler become very hot after statting the engine and remauin
hot immediately after shudown. To prevent burns, do not touch the engine
or muffler.




MRITHE IS

After a flight

1R ¢ Mﬁa’: LTS,
@ TUHFEMO TR TRV,
'%ﬂﬂl‘f}‘L'c( A,

DL ORDARBLEN BT

®ih, L Th, 7J\1|¥ Gi“§'< KRBT E v,
€ EHFIETT A SGICHBE S Ly Sy T Ly —NOBK ¢
FTATHEN-TL S,

& A O EUE, BRI TN,
2EHALRTLCL AT S,
O LB, MENTORP el A ‘15“’?L'C<7’:"éw
3ASTRIE, BE LWPOBE, A OaR -y N
TN YT ERIEB LA {2 & v,
& (EFEDFIIED 2 Ji e N B % o
P ttRE R A L v TR
Es I
& IEA, WEETAE &, r:/af‘/frwﬂw T 2T HEn
& G, BRI H L GG, BILTHLMT LT M s,
ZOHG, ETIL, -hm_ff)?fﬁkll ﬁﬂrﬂl"" S LT A E
0%%&0%&%%@%1@&: v RKDOTEREE TS & ¢
LHBENHNETOTI ik b='C CHEEn,
& BAERECERE . B OEk, BRI ¢
Lot h EMELTLER,

F o s

ChlnwHAYER 4 5 &
%&v&&mhmt&h

Tiovy. BRI

BEiZonT
JEATIZEE L. Rl ok e i) A
T—(FA by R g E R |

IH PRI ETRENS D
'C< tz‘éw

-

1. Conduct a thorough inspection.

& Immediately inspect each part and retighten or replace any screws that
may have become loose or fallen out,

& Wipe away any oil, dirt, or water.

@ !f storing for an cxtended period of time, completely remove the fucl
{rumn the tank and carburetor.

# Lubricate or replace parts according to the instruction manual.

2. Store the unit properly.

& Store in a dry pluce out of the reach of children.

3. Inguire about repairs al the store from where you purchased the product or
at the engineering services scction of Hirobo's Sales Department.

# Individuals lacking proper knowledge or tools nocessury for repairs may
not only impair the performance of the unit but may also increase the
tisk of accidents or injury.

& Tum off the engine bofore performing any repairs or adjustments,

# Repuir all damaged parls before storage. Make sure 1o use only

designated, genuine parts.

& Do not perform any remodeling or reconfiguration of the unit’s body or
peripheral equipment. Doing so may impair the unit’s performance.
# When storing or ttansporting the unit, secure it firmly so as to prevent

fuel loss, damage, or injury.

Noise
When flying the unit be sure have the muffler (silencer) aftached in order o
avoid disturbing people in the surrounding area.




3R TN B by Bl 5
EY: A0R TR ¥ a4 =1 ]

For safe handling of the radio controlled helicopter

4T, 'ﬁM‘ Peffra o o E LT
— My,

el DI ETRIE & WL F Lo,

o~ B AR A P e T B,

In addiiion 10 the standard precautions proviously mentioned regarding radio

controlled engines, please obscrve also the following precantionary items which

arc specific to helicopters.

A EE  WARNING

SO B A, REFTINLIGLRE L sT R s e SO E 9 IR
HUR/C)~ 7y — T PRIRAT S A 2 L ATT S A
MWAETRSZ EITERLEMOEL VSN Ed AL TT -0 AREREIC
Sorid, ARl o adYh, BknkkER S e,
MFROURUIIRG IR ERRO S RABAIE N 40T, LT
5 L ARRICINA LT s v L IR BTV RE I

AL G RN i R S AR AN

AT OV B A2 SR B s L Ao, AR
DL U= =T BB A 2w 2oy A B AR L S T
L, BELCMA A RBELOLANRELTWAIEFHY I, £D
FETMRIFLCVAE, O & —OBBAAE LD 200~
2000717 7 @2 55 5 ] s 4

LT A8, i

WL, T —m7 L= R =D L2045 )i s
UIE SC0
AR LT B LUIREEASEE L7z 6 o SO sE i LT B

AR LTI I LT B,

c LT D T — O S o AT

For real aireraft, strcl pre-flight inspections are mandatory. The radio controlled
helicopter when in flight is cssentially no difterent from a real aircraft even
though it is small and can be flown easily. It may be a great nuisance Lo others
and, should it strike a person or vehicele, may cuause severe injury or dumage.
The operator of a radio controlled unit may be held liable for accidents occurring
during flight, For this reason, inquire at (he store of purchase about special
insutance that may be taken out for radio controlled devices.

Muke surc to inspect the unit thoroughly before flight and in the case of any
abnormality. If the rotor blades should strike the ground during [light, there
may be liny cracks or loosening in various places even though there may not be
any visible damage. 1f flown in this condition, the cracks may increase in iz
and causc severe accidents such as the weight fying off from the rotor's inlerior
or the rotor itsell, which spins at a speed of 12002000 rpm, may fly off from
the blade holder.

If in doubt about the condition of any part, replace it immediately using only
genuine parts.

754 FEiDBESE

Pre-flight inspection

LopbEoHE, BT E L Nh GRS
d\/)h') ZH'{ T“isi-‘lh fL.F'J"C ;_u

s K TR A & Sl T L A

2 By b RAl b AL, RIESA T MEE LT (28,

3, =YDy FRT VYR Y — I RwWw A BT e
LT rEsw,

4, LTy ]~c’J~H1L (AR A L rS T/ Y i R R A A SR

S 17— — 7L RFIERRE A v, L Fisb & Bl
A mw11<tﬁwu

6 T—F—TL - FOII A MITEHE ST LML T
(AR A

7. E{THE. B, Ry —Y—, TEIE— MO T --FRN

E R LTSy,

8 HE N O OVIRBEA TR L C L B vy BT o — T ot
MOy —DRE-TE Y, X, R ke g E )

PEATE L Y T (RT3 e ik e s BEFE TR LS
DI HA JJ!J7’J‘§‘J hE,

g, FU—=7F ORI L TS,
FISEVED B E S Y TG £,
Fiig iz hi s mv’rc’b") £,

10, o Rm C HMEA R LT OIS,

11 G Coh— B R b — ZIZEES SRR L T 728w, R
R L) L EE M IRHETFEDIRIN & e L SN ARIR T,

120 P A I L AR Al LT A v SR RIEAREE
B TEBME W iRl LT A E vy

13 5 — L0 — & QBRI L RO T > Loa IS PERL T LA
3wy,

4. AR5 IE 1YY

B enic 777
MfTprere D A b B

O ERE LTS,

Beginners should have salely and technical guidance from an experienced
individual, Teaching yourself is extremely dangerous.
Check that there are no missing or loose nuts or bolts.
Check that there is no rattle or loosening in the linkage rods or adjusters.

Check, thut there arc no loose holts in the engine mounl.

L

Carefully eheck that the rotor blades are not damaged or cracked, especially
it the vicinity of the blade holder.
Check that the rotor blade weight is safely fastened.

= oo

Check that the batterics for the transmitter, receiver, starter, and the plug

heat arc sufficiently charged.

8. Check the condition of the fuel and fuel line. Bent tubes. ¢logged filters,
and especially old fuel may not only render the engine difticult to start but
may also cause it to stall mid-flight resulting in crashes.

9. Check the condition of the glow plugs. Old plugs may not only render the
engine difficult to start but may alse cause it to stall mid-flight resulting in
crashes.

10. Check the reach of the radic waves.

11. Cheek that the servos operale stnoothly. Their malfunction may cause a
loss of control and increase the risk of danger.

12, Check that the gyro is operaling properly and, especially, in the right
direction while starting the cngine.

13. Check the tension of the tail rotor belt drive.

14. Check that each part of the unit’s body is sufficiently lubricated.




771 bhOREHESE

In-flight safety check

& BRI A
LT/ swn,

1 L2y ks LR, BEXAERLED

B DA TR

20 R RS M T Ehr o e Z R AR L T,

LW@W%“14v+¢kﬂ,»%%wxnvb»x%«yy&
R )BTy POy FLT{ 3w, Jnk A
ﬁ“ﬂw%“ S, A RLT v TRy k=L KT A
FPE—FHRODAL v TR EDF 7Ly OB i
IR TN B I Gt ah ) T4 O BTSRRI LT ¢
MEE vy,

LTI, BTNl = = F A Loy kg L A o
LAFCME LR,

4, LV ML, Ly Y T T
J\diﬂ;- LT R,

5 HEITE M Dby T Ty =i, T BT AT S N
bz ,L-}"L O1smbL R A T T A o T B v, F 7, THBR
RIS R Hﬂl‘}}h' . AT 1L0>.}\)i’fé;liﬁ%\ il A7
PRI T E

6. fefkas f%ﬂ‘UJJb‘ |£1 i,
Wil » TS, Fovd S el T oaT
A e SmEMN LSl C A sy,

7. RATH LT R TR, MR AR L 2l
L el S AR LTS,

8. MEMR A RAT A P L, FMRREROMK E 2 Y F o,
W= WX =S R 2 S o TERLAL S0,

|175‘|u171m((\:7’;: LIS Vj'ol)_(:\

b'f/‘f/’)’"(%ﬂ ¥ — DL A
. HER

T CIFR S

1. Check thut there are nro objects in the surrounding area that may get
entangled or struck by the unit.

[

Check that there are no other operators in the surrounding arca using the
same frequency and, after turning on first the transmitter and then the
receiver consecutively, sct the trunsmitter’s throttle stick and trim to their
engine start-up positions. Depending on the (ransmitter unit, the carburctor
may not be inits engine start-up pusition due to the positioning of the idle-
up, throttle-hold, or flight-mode switches. Make sure 1o return them to
their start-up posijtions.

3. When starting the cngine. make sure o hold the rotor head firmly by hand
s0 as to not let it rotate.

4. Because the engine and muftler become hot immediately after the engine
15 slarted, exercise caution so as w prevent burns,

5. When taking off, the unit should be positioned 15 meters or more away
from the operator. Be aware of the conditions of the surrounding arca and
check that there are no other people or dangerous obstacles.

0. Just before take off, adjust the tracking (cach rotor’s track). Even when
checking the tracking, do not get ncarer than 5 meters from the unit.

7. In the event that abnormal noises or vibrations should occur, land the unit
immediately. stop the engine, and check the cause of the problem.

8. Beeause operating the upit improperly or recklessly may cause accidents

or injury, ohserve all salcty rules and manners and enjoy operaling the unit

salely and responsibly.

771 PRORERS

After-flight safety inspection

LRI D o6, T EROIRE TSy, 700
W L RN A AULE L S L C AR v, KRR R
WHIAE, /LTS,

2R R RS E N T T,

3 RKEEBUNERITS 2 wBEE, BES 2 RUPF YT Y —
NOBERFE I - T Ean,

L. Immediutely inspect cach part after every flight. Be sure 1o replace or
retighten missing or loose screws and replace any damaged parts.

2. Wipe away any oil or dirt.
1t the unit will not be flown for « long peried of time, empty the tuel from

the tank and carburctor.

REHR

Storage area

VLB 11 e ds 72 BUERT, WL e o W (I S T B L T o
A0
EABIL DL ATECHRITL TS0,

2 F I IIHEE LS EAY DY R AT L VT LR E

L0 i, By aGERHo ATy P MY Mg a— oy
WCL Sl A 52 & RHELTL RN,

2 DDA =GN DIEYEE T A KO isir R S B,
AT —F — oy P Lt H s Lo /J‘ D&EdiEz T, qF
G TS, T, HR A A4 LT ¢ 3w,

xr
t@\

1. Da not store in an arca exposed to direct sunlight or where temperatures
may rise (i.e. in a car). Instead, store it in a shaded, well ventilated arca.
2. Do nol store the unit with [uel in ity tank.

CAUTION

1. After starting the engine, check it the engine stalls when the transmitict’s
throttle trim is at its lowest position.

2. When adjusting the engine’s low throtile speed while idling, be sure to
hoid down the rotor head firmly so as (o prevent it from rotating. Be

carelul of exhaust fumes




CDEBEDR S

How to use this instruction manual

L mnmEoRE

. AAcEidr s B FRAT, BELTOMERUVALLFMx
B LT B HIT AT v, LWL R{ihkne,
REOVEESFERT AL LAED D T2, ReERTY,

20 WL BT, SO - NFEE B (B, Sy BT
o%: Y AT Ly S S e AW o Fu T\l A = I S S SR T
AR« ARATR - LECE. BTECTA, BRE A FIC
IR DI S Sy, ko F—fal At - WEAEI T, BEF
EWET IR B RIS,

@ <o Qv — ¥ Hid B, FE—F 1 MFP e 7
LT =,

) FEBOEME BH LT AHOBREF = v 31T
J‘_&V\CJ

Pre-assembly precautions

l. Before assembly, read the instruction manual thoroughly and Tamiliarize
yourself with the unit’s structure and assembly procedures, Failure to
assemble the unit properly may not only resull in iropaired performance
but may also increase the risk of danger.

2. Before assembly, check the quantity of parts and their descriptions. After
the packaging has been vpened, parts cannot be exchanged or relumned. In
the event of any missing or defective patts, have the store from where you
purchased the product stamp your user’s card and send it with the name

and description of the part(s) w Hirabo’s Sales Department.

() Apply Hobby Tight (thread locking agent) at cach location indicated with

{Z) Inthe instruction manual, refer 1o the column on the left-hand side to check

the type and quantity of small parts.

9 A7y a7l — EBOMAL
Swash plate assembly

N

(Q@m

EAy R AF L MDY 3
Pivot bolt (D)

1278y b A B E) e 4 SRy AN
Pivot bolt (E) y. ;ni—o; ]brilt) [ZIJ'J§D>

MR OERT. FTR. ER%

Part name, full-scale illustration, and quantity.

R LR (B) <
Pivot bolt (E)
7

Erdy bRk (1)
Fivot bolt (DY)

A i 2 Caution

iy bR RHF ATy Y 17— FCRORAKIC VBT,
HBUSHICMICSEDOZ L. 2V NETH>THL &, #HiD
MALBL YU ET.

If the pivot boits are difficult to fasten on the swash plate,
use a 3mm screw and cut threads In the holes beforehand
to make the fastening of the bolis easier.

iy bR (R)
Pivot bolt (E) AT R (D)
P Pivot bolt (D)

~ “a,

\
iR v bRV R (E)
Pivot bolt (E)
AT rradl—F
Swash plate

A T

A\ WARNING

FMROWE, X, BRUAOBRERICIOWT, TRETALE
ToTVWEHADT, FHREEOTARELHY X T. £0OBE. —
YOREEZRVGPRBETOTI TR LSV,

Due to a lack of proper testing, please acknowledge that Hirobo
will not take responsibility for accidents resulting from
remodeling the unit or from the replacement of parts with those
not manufactured by Hirobo.




= -

AR 03 DL EE LT B T, R A s T E 5,
@ FULETY A— FATE, IF, OPCR S B SRS AT Y
HEANGE ) A— b LT,

The symbols shown in this instruction manual are shown as below:
@ The unit of measurement is the millimeter. The lengths, ete. shown
in the following are indicated in millimeters.

FANEE R ey PRV 12— g5K— Il
Pan-head screw % —f Set screw @5 ball
b
= 12mm @ _14mm @
% J e 5mm
M3X12PH M3X4SS gmm o5~
3mm o5 ball
Xy T2~ BER RN 3
Cap screw ' Shoulder screw @ Bushing mm
I b N’
=4 8mm - 4.5mm :I?mm
E =
4 M2X4.5E8 1} . 55 —aXEXT
M3xscs M2X4.5 2mm
3mm Gollar 3X6X7 bmm
shoulder screw oliar
2y TEZ13E Fu b EULT
Tapping screw 1 — Nut 3mm E-ring &mm
10mm 3.5mm @
' S
e M3 F v b 0B E Y
M3X10TS-1 3mm M3 nut #6 e-ring
Xy TEZ28E FAOrFy b h3- Smm
Tapping screw 2 @ =y Nylon nut amm Collar
= an
g mm ﬁ IS.Smm
VAT M3*F1R>F vy b 515 —BXBX5.5 k]
M3X8TS-2 3mm Grooved M3 nylon nut Collar 5X8X5.5 émm
Mme =z P2 b7yl — 5 ARTARNFI) T
Countersunk screw = Flat washer .1""“. Thrust bearing
12mm e imm
« o=
M3X 120 & A =]
M3X12 NN FW 3X9X1T omm Brg. #6Xo12X4.5H 12mm
countersunk screw 3mm
4mm
Mm%y e TE2 KPPy ..%) K2 HI b
Counterssgrnel;vtappmg Bearing @ j4mm Button bolt ()
=1 — 8mm = ijm
E 10mm 4mm g
M3X10MTS-1 v Brg. 04Xo8X4ZZ =
M3x10 . Brg. 24Xa8X2 5F ZZ ‘ _fosmm | MBXBAR S LK | Bmm
countersunk TS-1 o M3X8 button bolt
3mm —— 8mm

Fo Xy T A, AR TR LAE LD LY ATE, LT
BHECIZEDDH U F 305 BASHERESND ETLHI AT N
B, EL LOTEBE AT ERG AN ETOT, BEAERS
HETLORWT /IS,

Tapping screws cut threads in the holes of the parts. When screws are difficult to
tighten, fasten the screw until the part is properly set. However, do not over-tighten
the screw to the point of stripping the threads or warping the part.

Correct O
Wrong X

LbTE
Over-tightened.

FUNE PR
Stripped threads.




TFI7ANTREHICxY MASHIHEREZDBD

tems necessary for flying this model not
included in this kit (Sold separately)

(BU5E)

WA Ao A F O b R, ()

The following items are necessary in order 1o use the unit. (sold separately)

WRAMAE (BIEMIR) ¥ The prices in parentheses are the prices excluding consumption tax.

FaRty b
Radio set

ISR
Transmitter

Lyasg 7
25X5X1000
Silicon pipe

2513-072 ¥525 (500)

By For—v
Pitch gauge

77—
Muffler
»

P

0414-158 ¥21,000 (20,000)

2513-040
¥2,940 (2,800)

IOy —R

R Aileron servo
TLN—2——H
Elevator sarve

PSR
Racaiver

Ay Pt —R
Throtlle servo

wmm‘ﬁ“ﬁh o

e
/\.‘

A F ) St

e e n
Switch i = By FH—mF  Rudd A
/,./-"Gv Pitch servo ucder servo

g -._._'._h _'.-.'._
7
Ni-Cd/ 3y 71—
Nickel-cadmiurm battery

Jqea—(
LRI
Extsnsion
cord with

I filter

QA bA=LT T
Control amplifier

I V28— %—H
HKyTlU—2v

12V engine

starler battery

19727 c—+H
AV

Engine plug heating
battery

2401-011 ¥1,470 (1,400)

FO—7753—F

b O —RCHAH
Booster cables

HIROQBO RC Fuel For Helicopter & Airplane

16% = RO X R v (F 1 IE20%)
15%Nitromathan (approx.20%0il)
2515-200 4,200 (4,000)

23% = O A &% (31 ILEI20%)
23%Mitromethan {approx.20%il)
2515-201 ¥5,250 (5,000)

30% = kAR R (F 1 IEI20%)
30%Nitromethan (approx.20%cil) y
2515-202 ¥6,300 (6,000) il

30% = hOA 2 LF3CaLF R b (I BF10%, BT 1 JLEER)
30%Nliitromethan F3C Contest (approx.10% oil, low oil specification)
2515-203 ¥6,300 (6,000)

2513-066 ¥1,050 (1,000

(Z=2x1
NF VT AV
Starter shaft
{With one-way
bearing)

2513.053
¥3,990 (3,800)

Engine starter

I BB —2—

2513-070 ¥9,240 (8,300)

I960~907 5 R B 7 4 oz —
Engine 60-90 class Fuel filter

HE A - 7
Fuel pump

2513-038 ¥315 (300)

HiyicaBieTH

Tools necessary for assembly

¥ BUAMF#G (4 $EMI8) * The prices in parentheses are the prices excluding consumption tax,

+ETA8— & -]
Large and small
Phillips screwdrivers

A APt
Long-nose pliers

hoys—=F147
Cutter knife

AV [ A EUITFLTVR | +FLLF
Scissors Pin driver Molybdenum grease | Cross wrench
@1.2, 21.8, 62.0

Z

2513-045 ¥840 (800)

(#hE/Curve)
2513-046 ¥630 (600} | 2513-042 2515127 2513-044
{2 = /Mini) ¥840 (800) ¥1,050 (1,000) ¥315 (300)
FE—FI | BRERSE LT =yii— TR %S |y KTV RESi— Oy K1Y EaLF [RAL LT
Haobby oil Instant adhesive | Thread locking | Nipper Epoxy adhesive | Rad-end {ball link) driver | Red-end (ball link) Allen hex socket driver
agent pliers 15mm 2513.054 Y945 (900)
2mm  2513-065 %045 (900)
i 2.5mm 2513-066 ¥945 (900)
||H| ﬂ G dmm  2613-057 ¥945 (900}
d : ‘ /
e
2516-003 2513-024 2513-041
¥ATE (ANM ¥630 (600) ¥3,675 (3,500)




T I

¥ BLAME (BiEMIE) ¥ The prices in parentheses are the prices excluding consumption tax.

TITLF in g TSR — L F TlL— Rt — RC AH T ity K T—F=
Plug wreneh  ys 550 (2,500) Fly wheel wrench Blade support RC mechanical cushion pad Puller
2613-026
¥1,050 (1,000)
G _S
¢
9513-052 ( &~ 7 /Pink) ¥525 (500)
2513-035 ¥1,029 (980) 2513-089 ¥525 (500} 2513-062 { * 4 O/Yellow) ¥525 (500) | 2513-034 ¥1,890 (1,800)
ByFY—Fryh— i " The prices in parentheses are the prices excluding consumption tax.
k] - TOATTR
Battery checker I-F | = & (BiRfEE) M W
E:ude ame Unit price in yen | Remarks . L . ]
2515.210 HC7/R$J- 245 Eﬂmﬁ'{l’i’iz‘:?’\"ﬂibﬁ‘ ﬁ"'{?éTJ}K}\U7U—7“
_RIC Glaster (900 _| A cleaner that includes wax that lets you wash off tha dirt and polish all at ance o ]
ogtgqq RCHMESU—F— 1.050 FO—T AR L ) O RO TR A
R/G Degreasing Cleaner _{1,000) _| Cannot be used inside the glow engine or o silicon components. o N
2515120| RCPLIA—N2T L= 1,260 TO—T -V rHBRY S ) AL B S ERERE T (BT
o HIC Alcohol Spray (1.200) 1 Can be used inside the glow engme and on ullcon companents. (Nuot fit for drinkinﬂ
2515.121 RCEZY &L AT L 1,890 WHIT-TRCY & —REES
) R/C Dust Blower Spray (1.800) A strong jet of air that blows away dustin a single shot.
CRER L — 1880 BRI+ 2ARIA, T 5 0T —f—b— k. Soh Ky — OEEARIHY |
2515-122 A iy Cools down to below zero in just & few seconds. Perfect for the quick eonling of overhaated
R/C Cooling Spray (1,800) ° " i
angines or Ni-Cd batieries.
2515123 | RC U AZTL— 840 RGBSR, BNEICLOK ! T o
| F/C Grease Spray (800) Groage that doesn't drip. Great for verlical surfaces tno!
R CISkMAR 71— 840 abueLristMmE - o
2515-124 | R/C Anti-rust Lubricating 00 - i |
2410-008 ¥3,465 (3,300) Spray (800) Anti-rust lubricant thal leaves the surface smooth and not greasy.

HEDHFR Names of each component

Tl
Tail blade

AR
e . . N Hortzontal 1ail fin
RO Adl AF LG A =S L (stabilizer)
Main hlade Stabilizer blade

A T=F-ny |
Main rotor head

a1 ) 3
Vertical tail fin
(stabilizer)

F— L7

Tail hoom
AT =L T — A
Tail hoom brace

A

10




HE

i Assembly

1 T LAN=%—L /=0
Elevator lever assembly

M2r ey Fasr |

-’IME rod end

X Assy L
Counter gear assembly
(pre-assembled)

Ly

4 R ‘ ,_':-_1,1\“—-57—7'—jA
C p2.6X@3X3.4F " Elevator arm
Bre. ¢3Xa6X2.5F/7. ‘
M2 6XBTS-2 e
Brg. 93Xp6X25FZZ ... 4 L # e L= 2 % T R \ : ]
Elevator lever shaft (R) 7 .
\ Roll pin ¢2X10 .
MEXI2CS coresseereo 2 Mowy Mo C 02.6X03XB4F
7] //’ Brg. o3X46X2 5F/7
® Eﬂ LLR— —T — za N M2.6XSTS-2
Elevator arm \ < @
C ¥2.6Xg3XIAR .o 4 = \ <
M2.6X8TS-2 i .
MZEXEBTS2 oo & “@. T brim- 7 — Las— Asgy, ALY R
M2 6XETS-2 Brg. WIX6X2.5EZ7 IElevmor lever assembly (pre-assembled)
- - ° \__l
C 02 6X#3X3AF : N F L= T L)
MO 7 Koo B 2 /' . Elevator lever shaft (L)
M2 rod end %%D
— M2X12CS M2 6X8TS-2
l Brp. @3X¢6X2.5FZZ
fil
Front . .
on A ¥ & Caution
IlL~N—-g—F—-LELUIL
TLFEEN,
Note the direction of the o A
elevator arm and the elevatar  pone i
lever.
Ll — =T "
Elevator arm S
TFHAIT A% .
Pointing down :
Il L) — (LYMIDs & B 221y
Elavator lever View from the left side
. — - — 7 =) —I8T
2 B2 —FvEROMEIL Tai] pulley 18T
Counter gear assembly
@x12ua—i

52)2)(12 roll pin

A=K T b
(‘()unter gear shaft

SFBrg. sk L ¥ — al3
‘SF bcanng holder ¢13

Brg. @5X 13X4ZZ

. CadXe6.5X14

AT T~ 4’\’181

-k
Counter gear 18T ¥2X12 v

¢2X12 roll pin




| | | QT VO ITAING assSemoly |

~

|

FW s5Xa7X().1
(FREEN] M For adjustment)

.................... ]

Brg. piXel3X4ZZ

© 5D (o

FrEZPURAI v I=L4Y 2
Cabin cross member L43

FAErIURA v R-L345
Cabin cross member L34.5

AUy s IAR N1 2
Cabin cross member 1.24

I
LDZJ v IN=TMEX26 ... 1

Cross member M3X26

AT OAR L R-MIXdG 7
Hexagonal cross member M3X46

2|

J_L'N—‘?*'L//\“'—Aﬁgy
Elevator lever assembly

U1l

] \\

b
FVE A TARA 25 124 v P
Cabin cross member L24 %
M3X12CS8 h

M3X8CS N TS
Brg. ¢8Xa16X577. \\ e
A SN

XV LYTAAL = 1345
Cabin cross member L34.5
Bry. pOX@|9X6ZZ-.

Rubber insulator [h3kees 4

Rubber insulator

=7

v (\ )

b

!
M3X12CS

ANFETEA AL = M3X46
Hexagonal cross member M3X46

|

FAETHITA AL IN— 143
Cabin cross member 1.43

M3X12C8

FYE IO RAAL T~ L4%

Cabin cross member L43

- Brg. ¢SXa13X4ZZ
. _.""/f" /\ﬁ

o e e - 3.,
%ﬁM?XIZC;\\/\/\
e o ) - -L

Brg, gl 0Xp19X547 ............. 4

A 3 & caution
ILAN=F—LIi— Assy DEEICERL TL A0,

3 S . .
MIXBCS 2 Note the direction of the elevator lever assembly.
Q i RO
M3XT12CS e 6 Point

AT =3 Assy i 4
@ Counter gear assembly Fw #3XATX0. 1 (‘MK%H:”
¢ - ~ (far adjustment)

e Brg. 910X 19X577. ] WD & 2 DB OGN L TT S0,

Bithe T80 oo i A ELEMEEHT Ay £,

Use included #5X¢7X0.1 shims t© remove any end
play in the counter gear agsembly. [If too many shims
are used, this will cause bind ape in the assembly.

=T LR
"~ Servo frame (Right)
M3X12C8
SR A 20— M3IX26

_— , FRELIURAL 29— 124
- Cross member M3X26 ~ 4 " 0 member L24
ORAPTORAL = M3X46 i
Hexagonal cross member M3X46 /

el F—HTL— A (L)

Servo frame (Left)

/

M3X12C5

N, L&

-,

/ Pt &

T Rubber insulator

/7
TRV IO AAL N~ L34.5

Cabin cross member 1.34.5 R A
Tnstant adhesive
FHE T AA 25-- 1,24 54T o

Cabin eross member L24 Rubber insulator
Fow 2 TR A N — L4 LD FEIR T4 % BRI TR
HBTHESELES,

Use instant adhesive to attach rubber isolators to the L=24
cabin cross members,

12




H—FK7 L — LOFEIL-2

Servo frame assembly-2

(@ =
M3X32CS e 14

MIFA Ty b (ED 14

M3 nylon nut (thin type)

M3F AT F b (AT
M3 nylon nut (thin type)

5
M3X32CS

=T L L Assy
Servo frame assembly

A i B Caution

M3X32CS EMOTEDB L. TL—ALFEBLTANTF
YA L-ZIlES & BVET,

EE(E ¢ F bIL 7 I3H Skgf-em TT .

Tightening M3x32CS5 screws too tight will deform
the frame, thus preventing smooth bearing rotation.
Use moderate hand tightening only.

5 BR¥L 4~ 27 (OFEIL W5/ N T ORE

Fuel tank assembly

/@mmm

MIX20CS covermrivon s 1
N

Sl M3X20CS
/;,'*:R,\}_H

SUS 731 7 \‘@3’\“
SUS pipe jo’g YUdYFa=7 o
mp A X ). Silicon whing =3
; .

s

Large &l
R PN '
Tank cap Small

BHy e (RNEDAT oy v odey) =7
Fuel tank (Top view) Fuel tank weight

pryTes— vy
Fuel tank outer ring

Fuel tank

O BREY v oA T v o P et T (YI5E) BN ARA, TV Dy
Tl —~HRLE T, (RORE 7 ey - AL RVTLED)

B Fuel lines

o Install silicon fuel wbing (not included) onto the SUS pipes before installing the tank into the main
frame. See suggested lengths below, Alsoinstall a fuel filter (not included) between the tank’s engine
fuel line connection (inside tank fuel line with “clunk” attached) and the engines carburetor fuel inlet.

A F B Caution

45 W D
Bend approx 45°

HIBIEOAHAROS Y aYF 2 —FEEemmEE
AL THAA—F 5,

Use 6-8mm of remaining tank internal fuel line
provided to secure the “clunk” line to the 10mm
pipe length protruding inside of the tank thus
preventing the line detaching during flight.
Note the “A” side is the inside portion of the
fuel tank cap.

#6mm

)

Approx dmm

=1

10mm
100~ 110mm

B <A FOREET
VYL () SO e i
Tl oy = OFENRL A
Iz ChRe D 3
P HTY T OREMH
2L BATCHTTS
Vi,

The conncetion of the [uel
tubing to the fucl tank may
differ depending on the
kind of engine and/or use
Bikk s w7 A Y DD of mulfler Srcssure. Please
=7, carefully read the
Connection opening for the instruction manual of each
tube with the fuel tank weight engine.

arfa—7
()
Silicon tubing

{not 'mcluclecﬁ

STy YO

{Bla%)
Fuel filter
(not included)

LYY DFYTLI—~

To the engine carburetor

FEAI] (77 MR L O @)
Suggested Refueling line, plug for flight

#220mm

__A_pg_rox.ZZ(]mm .

\

TTT=DT ik —

To the muffler or pump pressure connection
v a—7
(B7E)

Silicon tubing
(not included)




| | | main irame assembly |

/L | | I A & B Caution
YA AIN=M3X64 D —~ e
Cross member M3X64 ( ATV b -
Main frame "‘;H:’{"? .4
Fuel tank
M3X8CS oo, -
R o
M3%12CS 4 Rubber cushion
; T AA Y2 BORHI R T L S kAR, BRELY 2o
IR AMLAMAN 1 - ih LA S 8

@ BT T S MU % 3 8iA /T L 1580,
MAX32CS e 1 \Rubhcr cushion Install 6 rubber cushions into the main frame fuel tank mounting
@m holes.

) Make sure the fuel tank is fully scated onto the cushions as
M3XI5CS (e 18 illustrated above.
M3XETS e 4
M3+ A arfy bR L7 Py 2 A

! oA S8y
M3 nylon nut {thin type) F}JC| tank assernbly
@ o .-///
FW B3X88X0.5 woovrreee . 2 e
A ) //"/
M39 4T b () N
, ; o Blidhs = s 1 =T
M;i nylon nut (thin typc)_ < R‘ll.lbb[.‘.l' C:J;f:hion a0

AL T— 1 (fi‘)"'\._\
T~ Main trame (Right) "

~
NN Bk T L p10 e
Rubber cushion ¢10_~
HEEN Ve
: >
S N s

=R T4 Assy

Servo frime assembly
e M3 AT b (GHE T )

25 M3 nylon nut (thin Lype)

’ AT (L)
-~ Main frame (LeM)

M3AX12C8 /{08

/
/

M3X12CS8

M3XSTS b

M3 A1 | (AR
M3 nylon nut (thin type)

R

. \
\% M3X32C8
\

M3X12CS

AN L=k
Mechanical plate

Cross member M3X64

ot 2o e
JT R a ) MIXe %3\ R@—hxscs
\

o M3xX1208
e %ﬂ)‘_;_..—..- W oad (

A FFL— iy Pt FW a3Xu8X0.5

Switch plate T

& — Z maxscs

14



2 | [ZZT > TF Y OB T k734 2> Advice

Landing gear installation MREXI0CS (LT X1 LT & 755 v, SO EEAT v b 2 gii—12 % 5 <
BT | Tt

T Ay 7Y RERF o B2 SORICHSIRIHAR CH L TR E Y,
. W Do not over lighten M2.6x 10CS screws, When nut is fully seated in skid foot, this is sufficient.
MIXLIBCS oo eesssenonens Please use inRLunl adhesive to additionally secure skid pipe to skid foot.

2 &y ¥y MR L L 2 Fatg 70

Py HEOETT A3 < B B BB D T 2531002
@ ZFORMIRMN L I @24 F Y VTR EETTH VIR 13X

4 ar M3IX588
M3T AT 7 b 8 HLTLZEw, o (5% ‘
M3 nylon nut Additional screws can be used to further secure skid pipe 10 (So1d separately) Sl
the skid foot as illustrated. a4
@m #2.4 hole
MZEXT0CS covvesisnnsesiverires 4 *The prices in parcatheses are the prices excluding consumption tax.
‘ A
G 2- FNo. LN A | b
- I I
M26F 4177 F 7 b, 4 Code No. Name Qty Price (Yen)
M2.6 nylon nut M3XI8CS EX7—-F 4 w7 Th 2,100
0404-701 | EX floating rubber 4 (2.000)
M3X18CS Ao b AT —M3XS 315
@ H r 2531002 | gt serow M3XS 10 (300)

&y TAZN) 2 —-M3IXI0 10 420
Cap screw M3X 10 400

2532-003

Uw AIXEOXIT o

M3X18CS

/a3
Option

o M3FATF ok ()

. . ? M3 nylon nut (thin type)
.

Ty DEXTU
—F 4 LA
T HECT .

T Optional EX  Floating
W Landing Gear Rubbers

can be used. Scc info

@\ above.

EFW g3Xa9X1T T J

0404-701
M2.6X10CS o BXBL (T s
EX floating rubber

I 8] 25 )

Instant adhesive

/

[~

oy

L ;l)/rw PAXPXIT
M2.6F+ A0k "

M2.6 nylon nut ‘

/MZ,G'}“'[I’I'/“)"_?]" &) ﬂ
’ . 25732-003

M2.6 nylon nut_— |4

2
N

M2.6X10CS

MAFA DA P 'q M3X10CS
M3 nylon nut J, M2.6X10C8
.,
e AR N T @1 FW g3KA9X 1T
Skid foot I 7 -
M2 6 T F b t e

M2.6X10CS

M2.6 nylon nut _ / e s
/s an} yh| / mprieioh 7 G
SRRy M2.6 nylon nut o / M3 nylon "“/‘,/" K /
A M?“J"'f\j/i vk ey’ T

Antenna pipe

M3 nylon nut

\ C,)— - L==FW 93Xp9X 17 > AFy F‘/H TEyu
] \ Skid pipe cap
A U
[nstant adhcswt\:\ skid pipe
L Jae ‘/-.-/
ARy S M3+ 9 b

Skid pipe cap M3 nylon nut

\
A

®\




L

| |_Man gear installanon |

Main mast

. AT AR

Main gea

AU A MEvalfeg|aidn Y, v ey
%l LM2.6X6CS T £,

Pull the rnain mast up through the mast lock and fasten
with 2.6X6CS.

AA A NEG Y
EiF4.
TA Ry ZEvoldv o Pull main mast up fully.

.f.‘ti’):; o “u = ]1 [ 7

Install mast lock [irmly Mast lock
against upper main N ]
. A
T
=N
o L

shaft boaring.
N
TR i

M3X8CS
M3X8CS
(affixcd on

=
T B

I AP TFIIBEDHLE,
Note: Make sure mast assembly has no end play.

™ Main mast
IS {0 (60/1]) f_
.60/.70 mast has E E
m Eroave al bott()m,\- E % 1<851]1210)'/*\"E‘1§EH'J Lt
IXBCS e, 2DV
MIXBCS 2 Use holes for 185mm length.
gloN—FZ ) wFe2 ey —
G}:‘m 10mm Mast lock clamp
M2.6X 10TS-204 51 )) ... 6
M2.6X10TS-2
(with attached washer) /W
) M2.6XeCSs
M2AXOCS e ! i
Ce3XaSXA ] i, 2
/

ALY

(¢ AlNIT 5 )

o

C ¢3XarX4,

M2.6X10TS-2(R £14)
M2.6X10TS-2 {with attached washer)

EX A1 %Y 95T (80-90/)
EX Main gear 95T (lor 80-90)

95T (60-70H])
r Q5 T(for 6070

A4 — b TRk
Auto-rotalion
drive shaft

.~ Bre. o12Xe21X577.

F—-trud—2
Auto-rotation case

Brg. g12X16L™ 7 ot 1
Bearing ¢12X16L one way

|
|
|
|
|
|
|

e |
o
he mas() ﬁ@ <7 Brg, pl2Xe21XS2Z ‘
Q\. ﬂ%\éﬂ)ll!cﬁmd}pﬁuﬁlni‘4 e /@\ M3IX5CS |
/ t\ I
L A
’} M3X5CS /3 v Ca3Xe5X4.1
e oy
| FW 3Xpd.5X0.5T O ey ‘C&
#3Xpd 5X0.5 Second gear ;
L_______"___—"—_hfc}_-_M_%‘xscs%
L H AT Assy 1R V{8 JABCS
Second gear as.:gmb];’/ (7 AP RIAE)

(pre-assembled) (attach to main mast)

16




A7y ya7b— MEOMIL
Swash plate assembly

A % # Caution

VEy R PHERT v 27— MC@OHRAK D VBT
4 N HUBICMICSHEN RV EFEL. RVUEN>TH & WD
@E&&T&l AEBLBUET.
Use a 3mm screw to tap threads into outer ring of
Ry B AL P DY e 3 swashplate. Use instant adhesive to secure pivot bolts and
Pivot bolt () do not over tighten. If pivot bolts are aver tightened, the
mounting tabs may crack.
©)
St oo - Ay bBELE(E)
Promoi ) ) gasbALh (D) Fiot bt (E AR MV (D)
L i, Pivot bolt (D) Pivot boll {D)

Iy bR O RATTA
How to distinguish hetween pivot
bolts (E) and (D).

4mm1

KAy b

iy b
AN b (D) FI b (B)
Pivot bolt (D)  Pivot boll (E)

Aty bV (B)
Pivot bolt (E)

-

e AL b .(D)
Pivot bolt {D)

Ry R (E)
Pivol bolt (E)

\
ATy T le— b
Swash plate

10 Txv AT kEBO#EIL
Washout assembly

A 3 & caution

g
Bro. g3X@TX3FZL ... 4
M3XI12CS 2
M2XBCS .o 2
FW p3Xad SXO.5T .. 2
EX 05385 Jb i 2
EX @3 ball
O C—1
o= FAE E2XI18 2
Necdle pin ¢2X11.8

\.

Yy AT A

F=LOREISEEL T EE,
Note washout control arm
crientation.

I Ty A 2 N I N w Ey | Py N

Washout control arm M3X12CS
R ARTTvE i \\ Brg. u3X¢7X3FLZ /
== R paX 118 Slide block EX oS K- A /
Needle pin p2X11.8 \ EX ¢5 ball
/ | M2X8CS ﬁﬁi
/ ST AT — A
/ Radivs arm

FW #3X¢4.5X0.5T
\
\

/
f

5 U7 KT — I /
Radiug arm /

2= N rXILE
Needle pin g2X11.8

_ M2XSCS

\
EX 05 13—/
EX 05 ball

Brg. w3X4TXIFZZ \
My T R U= T
Washout control arm

M3X12C3




L | [ VN adasinuly | FW a3Xe8X05-._ L Bre pSX@13X4P2Z  Max10CS

Abw ST —} Tk \
™ ~. . \ \
Stop plate " ? 3
(i S Ry 8 P2
8 2 FMIKS 1 ~
Button bolt MAX3 l:u \ M4X12CS

)
%m Brg. ¢4XpRX3FZZ A

[ d 5 )7

MAXI2CS e 2 C p4Xa5X4.3 F7X0.4 ( ‘/ i T Concave side
@m n I\ Damper rubber
“ , \

MAX1OCS roi e p | DrEwSXeLXFZZ.. QY A & % caution

o ‘ S N—TLBA— POl BE T
AN ) WESSROFALEDHT L 5h
‘\(O)/‘ & © N YEHLABET,

N M4X10CS ™ F Yoke Coating the outside of the damper

2

.., | with a small amount of silicane oil
/ \ B,rgw?;)ﬁmix(;“‘i will aid with full seating of the
/ - \ Pross fit bearing | 92Mper into the yoke.
Use of “red” or “permanent” grade

Brg. @3Xp13XAFZZ, ............

/ Y= Th

CadXg5X43 FIX04 ... 2 M4X12CS / Damper rubber \ thread lock is highly recommended
Ma Db D Ji / far damper and yoke bearing bolt
@ Coneave vide // @ attachment to the center hub.
Ts— N During pre-flight inspections check
\FW p3X08X0.5T e, 1) Center hub the bolts for proper tighiness.
12 =7 /7T =K &—Z0#Mar
Yoke and blade holder assembly

A‘JI & Caution

MNEDRECY IQEENA SR

(© B \©

M2XT2CS oo 2 Larger hole Smaller hole
0 > 77 —
A A O ring P-7
—
Ry A PMEX10. 2
Button bolt MSX10 T ¥ g
oS § o N ) A
P - HA 2 b T — L% Make sure to
Point Blade holder Grooves are | apply grease
_dnside )

Bry, g8Xglo AT A |
Bearing p8Xp 16 thrust

N o
Brg. ¢8Xal6e A T X b ... 2
Bearing ¢8Xp 16 thrust

el e R E V.

Use the center hule,

FW g5Xp12X1.5T ..., 2

© 0D

EX pSA— M

2
\_EX 5 ball J o0 s e
( \ O ring P-7 /@>(

EW o8Xa12X0.1T 5

ARl
Spindle

FW g8X# [2X0.1T ooeeeee.on. 4 Brg. a8Xs1 6X§ <mmmmemm

(B o

I'W g8Xp12X0.1T M2X12C8 —
\(f()r adjustment) Y. EX g5t — 1

EX 5 ball

A\ i ® caution )| Bre. g8Xp162 7 A I

TL— KR A —Ea— 7 DR XX Er & 5B a DA EM L T< | Boaring p8Xo!16 thrust
EE ANTFEDRL TL— FRAE — BB BN T . R PRATRR, , FW pSXu12X 15T
FIL-—FRNFI—E T2 P HRICOCIMMBENS 2 EEL ™. Blade holder ] /

THOTS LB, ~. . @

These shims are anly for use if there is excessive side to side Fl— RN Assy THSHLY 7}?\\ L %

play of the blade grips after this assembly step is completed. Blade holder assembly ~ A2 ALIMSX10 L

It is normal to allow .1 mm of play. Using too many shims will (pre-assernbled) Button bolt M3X10

cause the blade grips to not io rotate smoothly.




o~V —EBO#L

13 Seesaw assembly

(©F 1

Brg. pdX@aBX3Z7, oo 4

Brg. gdXp9X4Z7Z o 2

M2.EXL5CS oroeeerrsoen 2

M2.EXBCS oo 2

P T — 4 C g2 6XeAXAE

)

C GLEXBAXNLS v 2

C 926XPAXAF oo 2 \
FEZ-T1S— ) —

il

EX 5K v 4  FRZATseesaw
EX u3 ball Brg, ¢4 Xa9X477 (F AFD
N /' Bearing 04X¢9X477, (Press fit hearing}

Bra. pdXe8X3FZZ (1 A i) <~
Bearing g4 Xu8X3FZZ(Press fit bearing)

-

Br. p4Xp8X3FZZ (LA
\ Bearing #4Xp8X3FZ7 (Press it bearing)

Brg. ¢4Xa9X4ZZ (AT
Bearing ¥4 XoUX4ZZ {Press fit bearing)
C o2.6Xpd X4F

A ¥ #& Caution

IF Y TT - ADRAEE@TEH LT FE Y,
Attach mixing arms at Iocation (3} for initial setting.
4514 Adjustment ratio

2
) . Small Large
ZORERHLET, T g @g
Use this hole. (a = T A
\

sk, 2
— ¥y
25— O & 1D
ML ET,
The adjustment ratio is the ratio of the change in the bladc holder pilch Lo
the stabilizer bar angle. When the adjustment ratio is high, the ratio of the
change in the blade holder pitch to the stabilizer bar angle is high.

FES A N—OE MY AT — FRLY
OWHETT, BIFELAEOEG, A7 74—
WAL T L= FRVF—D¥ v FEEENENIE

LY —OBRMEEICTERS &L,
Note the direction of the seesaw.
Al Rz
View from |A]
D, Bx M
¥ 5
When using the
(D) or (3 settings

]

DI B

When using the (2)
selting

——

7 b YEVOCId, DONTE =& =y FOIE L CnEd,

D EORESHT AL, EvF e HNBLTEHDT -1

Pyt T4 Y e T80,

TG A bV o) o E =y =i v L — RO, A
BT SN A T, S-S Wi/ VAL KT S WP N5 (-

The rotor head ratio of the Freya EVO is adjusted with the (D holes.

When using the (1) and (2 holes. readjust the pitch to maich the flight

feeling.

* Thcgf‘light [eeling varies with the rotor speed, type of blade, stabilizer bar
length, and engine power, ete.

Brg, sdXufX327Z
\ Brz. pdXa8X37Z

s
M2.6X15CS

A
FEZ-I3% 3 0 7 T4 ‘ﬁ %

FFZ Il mixing arm

EX g5FE—)
EX @5 ball

M2X6CS

SR EEN LT,

Use these holes for initial setup.

Brg. ¢4X¢3x32

FRZANiF v 7T —o 7
FEZ-111 mixing arm

% —
é% ?Q\ =~ EX g5l

2 EX ¢35 ball

M2.6X15CS
S




| | | SwdapIZer conirol arm assembly

( TN
B
M2X8CS ... [P a
[
MAXASS e, 2
Wy FIF i 4
Raod end
AN A

AGE =Ry = (1T A )
Stubilizer bar stopper (Press fit)

\
- \
i1l B
Set temporarily and MaX485 -~ %\
secure during final setup

L.

.
TRy

1
\ AFVEA M T—I T =L
- _ Stabilizer control arm
AT ET A —ri

Stabilizer bar

AFE = Apyr 8= (AT
Stabilizer bar stopper (Press {it)

fh 1 e
Set temporarily and
secure during final setup

6@7 M2X8CS
- Nledy)

AGE I FO— LT — L
Suabilizer control arm

R A e B N e BV A
™ Stabilizer control rod

gSH— A2 T A A 05— M2X 109
Cross member M2X 109 with g5 ball

ZFEG A b= LT N (2 set)
Stabilizer control rod (2 sets)

40mm

20




ZHETL— FEEOHIL

15 Stabilizer blade assembly

© W

M3X355

A ¥ ¥ Caution

AHBET - F
Stabilizer blade

7

M3X355

AAE X by N—DFRAICITER LSV,
Note the direction of the stabilizer stopper.

M3IX388 AFETL—F
Stzibilizcr blade

>

A G KT A i
Stabilizer bar

T— |

- SRV
AYEAP 9= Threads
Stabilizer stopper M3X385

Sta/bilizcr stopper

2 F T A =i

TEA PGB AL AT,

RATPIFFIL & » THBEFAORES LT {8V,
T34 a3y A PRI CRABRTR D ET,
AL S kT AL B ENTAT VAR (bR
Wit g+ 0T, 754 bhldpd 204 FTHELT
(AR

The paddic weights are removable. Feel free to adjust the weights
to suit your flying style. Note that the 3mm lead weight may be
more difficult to remove after initial flights and may scparate
inside the paddle when attempted Lo remove. Please make
adjustments (o the 4mm brass weight after first flight.

Stabilizer bar o o
\:;E:;jﬁﬁﬁax/- ~ M3X385
, e g e -
PIDES SNC VA -

@4 weight (pre-assembled)
™

@3 A AL
3 weight (pre-assembled)

MHDAS LT F—TL—FegAFET A
W ke T e T DR, (T A
MERVTT S,
A=B DM Ui s X S IR L
I,

M3X3SS I A £7,

Thread each paddle onto the stabilizer bar until it
stops. Align paddles parallel to each other, bul do
not overtighten. Measure distances A & B and make
the same. For the 490mm stabilizer bar, start with
A & B at 121mm each side. Secure 3mm paddle
sct screws during final set up.

A ¥ & Caution

AAESAH—FL— KON T A RERY BOHCT-7TE
EHEBOTHREBLTLESWL,

If needed, balance paddles using a sticker or adhesive tape.
Add to the lighter paddle only.

AFEFAF =T L= FEAIET 14—
Dy hA—RTF—AEEFCHRLTE,
The stabilizer blade and control arms must be parallel.




L 11

nuwui Hieau, wasivuy, ana swdasnpiate instalaton

(© Bmmm )
MAXTOCS coovvereerer s 2
M2ZXTOCS e, 2
M2F % B o 2
M2 nut

\ M4Xass k)

b4 -1 Vo FoN A DR

Fig. 1 | At full positive pitch
trr—n7
Center hub FoZoh) o2t d

Attach firmly

/Radiuﬁ Block

Slide black

TETAT v

AZ4RT Y

-2 | v FoA ol
Fig. 2 | At {ull positive pitch

TRy N

Adjustment rod _
’ L & iy
LE SRR J Adjust
Adjust the 1 the length

Iength

[TT—T [0

T

ST LRI A,
Shorten stabilizer control rods 1o
prevent interference in this area,

[ -3
Fig. 3

B
|
A
|
|
|
|

ATrr o b—k
T i—DgSE—L
Inner ¢35 ball of
the swash plate

AT wisa Fle—} ¥
7 —gst— b
Outer ¢35 ball of ]

the swash plate f
A
I
B
AABB'
AA' .
Bk L

A A center line of heli
main frame

BB'.

AFEG A —ri—
Stabilizer bar

M2X10CS <
T

FUTARTUY 2, Hrd =Ty
ComibEd, (4-1)

BT E T FA TN O A= — L
W o Ch 2T e a T wsd—F L b
WAy aF YAy P00 - LOMIU S R
T I TEME LRI T Yy A b oy Fo
FESEMELTES, (02

BLL @it e M L AT 27y 2
TL— b DT v = LT — g5 A — N A T
MElldhabad, Vb —AlH L CAF Y 1
Wi AT G B, VST AT v g
M2X10CS & MAX488 TIHELTF dw, ([4-3)
LB, ERMRVHRESEUNEORI I L s
£,

Install radiug block onto main mast up against bottom of
rotor head center hub. See fig. 1.

Initially set the “swashplate phasing™ as per Fig. 3 and
lightly secure twy M2X10CS screws in the radius hlock.
Move the colleative lever to full positive pitch (collective
lever down. swashplate up) and tilt swashplate forward
and buckward. If suhilizer control tod cnds hit inner ring
of swashplate, shorlen rods until rod ends no longer contact
swashplate in this position. Final adjustment can be
changed to level washout arms during final set up us well.
For final “swashplate phasing™ setting, sct the radius block
s0 when the swashplate is viewed from above, and the
stabilizer bar is paraliel to the main lrame’s cenier line,
the inner and vuter swashplate ring pivet balls are aligned
and there iy o slight angle to the stabilizer control rods.
Final phase setting is madc after initial flights. Be surc 1o
secure the M4X4S8S in the radius block during finul ser
up. If the radius block is not aligned properly or seeurely
lastened, cyclic controls will be mixed, affecting proper
flight operation.

FETAT Y

/_/ Radius block

e
-

\\ M4X488: Tl M2X10CSEM2F o

\ M2 Fh

T T S0,

MZ nut is made.

CFw Lk

" Washout

ATwieaFl—h
Swash plale

e

Fasten the M2X10CS screws
and nuts first. Tighten M4X48
after initial radius block setting




17 aLry bEyFLNA—ORT
Collective pitch lever installation
S T L L gRE aF L = (R)
Collective pitch bolt Collective pitch lever (Right)
/
M3X8CS _ /- @S
M2’X6CS

/ EX g5 R—v
/' EX p5 hall

é} b
.. /
G\ C pdXa7X 1.5

/ BEds B At
SNl ET,

The side with a step
faces the bearing.

e
@M U U AR S MBX40
M3XBCS e 4 (€ Cross member M3X40
M2XECS roesecveesenrvnrer e 1 >\

/ 9
EW g5X10X1T oo 2 f
LT T p ’ \
e 1t i 7
EXI5E = oo 1 Coliodtive pitch shatt %% N vaxacs
EX ¢5 ball _/ / / M3X8CS
M3XA0 71 Z R / / /
ﬂ Cross member M3X40 / ,
/ NGO S 3 0

CudXpTXLS (i 1 FWasSXul0X1T / Collective pitch bolt

TRy F LI (L)

Collective pitch lever (Left)
P4 A 75— M3X40 j

k('_‘mss member M3X40

18 XBL/ASA—/7TI 0L/ —0OF$AL A‘}EE Caution
X-type and aileron lever assembly EX 5 F — AR 1 B +H2EBLTTFE .
Carefully fix the EX 85 balil to the correct location.

M2XGCS EX ¢5 F—1b Do not over tighten M2X6CS in plastic as the levers

% amw CXeShall oo, . |mayerack.

M2XECS oo eeesessee 14 % @%_J, it ———
ONE Q/ ( é @ Thall | XHLS—(R
. . . EX 13 bull e (R)
. X e * / X-type lever (Right)
EX 9573V ot 14 e 7 e fever (R

EX @3 ball M2X6CS A AL / . EX gaE—IL
h N7 L % EX @3 ball
i \Q% 2 M2X6CS “‘/@ < 4 /
TR Ly v . , ™ . . M2X6CS
T-type lever . EX g5 /R —)b @\ / P G
EX ¢i5 ball EX g5 K— ,/
S ) EX @5 ball / /
. EX 95— N /

. M2X6CS

- i\ /L_*;X @5 ball . Cé //
E@ 7 . /

) @,‘ M2ZX6CS .
. Rl - X @5 - {
- / / /% Ex :;5 banJ %
ny e

/ M2xecs £

i pbrIRy @ "
The side with no logo k

EX g5 :R—ik”
EX 5 ball

EX @578
EX @5 ball

“
@ “
A
- . 2X0608
A i+ ¥ Caution @ / | M/’xoc 5
U — D OB, EX o5F - bORY U ZRMOR A Oy BT BX 05 fi=- 1l / '%’/
VREFHETIME AXLEVYRUEETHIUR - T I, EX @5 bull A /
When moving linkages on these levers, if any raised portions . /‘
behind the EX o5 balls interfere with rod ends, use a filing tool XEL =Ly %
X-type lever (Left)

to reduce the raised area accordingly that is hitting the rod end.




| | | A-Type, alleron, and elevator torque lever installation |

Tl N—

@m ™ Ai]crc)n lever
(. M2.6X8CS % lﬁ

MZGXBCS oo N @. o
@ Brg. g4 X@8X3FZZ -~ e
Al A Brg, MX@HX4']J/ i

@ C ¢3X9)SXI

M3 Ao Bry. g4X08X3FLZ

B}E:.I;‘J3Xw8X4ZZ .................. 2 . M3 nylon nut ) Bre. paXaRX377
A F B Caution : @
1 WMOTEBEALIFEY] (g ﬁqw
Bre. 04Xo8X3ZZ ... 4 ?}';i’k PETNSBAE By o j) TELL

. The collective pitch bolt ﬁ{"lﬂ’f’ lever
may break if the M3 nylon| Right)
nut is over tightened,

Brg. p4X8XIFLL ....oco.e 2 By, Xo8X372. (]

Y \\

Tl F—l -

l:.lwamr lorque lever
M4X488

~

MAKASS ..o U wisases S5 / -
@ D @ & Brg. pdXg8X32Z -5
) TEIL 3 ‘_Q.Zv-?.\ L (7 XTI (1) o
C AXBOXT oo " ['rtypo lever - / X-type lever (Left) ) @

. . : L2 ) g
@ H C ¢3Xd-g6X 15.5 / 7 0 Brg, 43XaBXAZZ @l
C MAXGOXD o 2 ) @ . . 3 oyl

~ / M3FA15k A & Caution MM
M3 nylon nut WOTELZELAL 2 FE vy FENL B

C #3XAXT oo ccaranr o HhB3EardlET,

. q 'I;:'le collective pitch bolt may break if
. . the M3 nylon nut is over tightened.
A\ i E caution i 9

C MX(M OX15.5

- . LN = — LN —
ILANX=—@—RbyLA—,
@ LIlN—A—L = ¢FEFCh Elevator lever
M3IFAUZF v o, 4 I I TS 7ZEL,
M3 nylon mnt Install the elevator torque lever
J perpendicular to the elevator
lever,

TLN—g—pylsi—"
Elevator torque lever

- A b = (AT A
20 T Jl/a' - 2‘&]30)&&'_\‘[ Bro. gSXal3X4Z7 Belt pulley (with attached shaft)
Tail case assembly B /gt e

/
- C #5Xa8X2.5 / Tlrplrmg belt
N e Point

M3FA 027 () .
M3 nylon nut FW g5Xe7X0.1 (FA4%/)4)

{for adjustment)
WAMOHEFH LB EIHALCF
Vi, AR EDEEATRRET,

Use shim only if there is end play in tail

Bre. g3Xp13X477.... -2 output shaft after tail case assembly,
. m If used with no end play, the tail output
- | shaft will biud in bearings.
M3X15CS .. oo 7 " Brg. u5Xp13X4ZZ
F— = ALY
Tail case (Left)
CaSXe8X25 e !

M3FA Gy b GERD L F— 4 — A(R)
M3 nylon nut {thin type) Tuil case (Right)

O |

FW g5Xa7X0.1 i, 2
FI¥EHI ) for adjustment) A 3{ ﬁ Caution

~I

MK 1508

Ciabl %z "‘\\_ —
~— AT WOBT Y, 22500 | Qe \\\\ b
EULBNT AR, BEROBERICEY £, e Y et temporarily
To raduce the risk of damage, do not bend or T M3XI150S
scratch the timing belt.

24




24 F=IVIN D TERDREAL M\ E & Caution

Tail housing assembly RO ST TR KB
Smaller hole Larger hole
@n MU=
M2XBCS \ / L AN S
Brg. 44X09XAZL ... 2 EX g5 it Lo ) 2R ~ ’
E H H éX kﬁ:ﬁ ball (with stand) Make sure to apply grease  Tail housing
\ B

@ @ F— L= N A — (B)
g2 Tail blade holder (B)
N\

Bro. gdXp0 A7 A b .
Bearing ¢4Xg9 thrust

F— gl
Tuil housing

_Brg‘ A XgUX4ZZ

Brg. ¢dXa9A7 AN

.~ Bearing w4 X 49 thrust
T [TURAERBRALET,
Apply grease

- FW g3Xu6X0.5T

M2XBCS .. 10

. Bre. 93Xe0X3

e F LT L= Rl —(A)
MAXL6CS s “"\\ Tail blade holder (A)

- M3 ATk
FW ¢3X¢g8X0.5T .. 4 M3 nylon nut

EW g3Xg8X0 5T o
FW g3Xg6X0.5T o 2 #
i d
. o
M2F 2 b o 2 v EW $3X48X0.5T
M2 nut T — 7L — FL=92
0 Symmetrical tail blade L=92 N .
"3 A & & Caution
MyF IR e 3 R 4| A B Caution F—NTL—K, BEF—ITFL—FF
-y T - FAB N BEC® LY —DREICTEESLED,
HRATC AN Note the directions of the tail blade and
. s - o
LE? gad— IV Hy H' ................ 2) Fasten tail blades snugly yet V the tail blade holder.
25 ball (with stand) -
allowing them to meve slightly.

Tail pitch plate assembly EV > %ol 5

E-ring 1.3

-

F =y F 7 L— b Assy LERHLLE '/
Tail pitch p]ate assembly @ / AT L e2X116
(pre-assembled) - T . '
F - wF) ry Gruovcd parallel pin p2X11.6
Tail pitch link

A7 A Fiil

Slide shaft
E') 7 agls \ 7—}|/L'“f]1./—|‘ E') » 7pl.5
E-ring 81.3 ail pitch p] ate E ring 81.5

'
LU ETATE v a2X116 e, \
Grooved parallel pin p2X11 \{1]’ e

— ) v
Tail pitch link

(«1
C p6Xp7X3
7

Br;, dOXa 1 O0X3Z7

/ FW p6Xa8X0.3T

M6+ v b (HERD
MG nut thm type)

N
\ 0
N\ WHIF — )IzL v FFL— kFAHER

EY > 7sl.3 Douhle Lype tail pitch plate hoss
E-ring ¢1.5




| | 1all housing installiation

OFf

© g
© B

©

O |
© D

EX 6543 — -
EX @5 hall

\Guidc pin M3X6.3

Brg pdXa8X3ZZ ..o

M2ZOXECS e

MZXECS oo

M3X585 e,

FWadXp6X0.5T e,

HA R MIXES oo,

\\.

A E & Caution

D17 ROCIFRICEDETIBOAL,

Align tail housing with dimple on end

of tail autput shaft and fasten with
M3x588. See diagram beiow.

TN L

Tail housing

M3xX588" Z

T=WT ==L w2k
Tail pulley shaft

| F—MErF Tl —bAssy
@ Tail pitch plate agsembly
/

Guide pin M3X5.3

MZ.GXS(_,S“
S N

A F B Caution

T—=NEy T AL T~
EvFSl— ORI ERLHC
BRI TN,
Install M3x6.3 guide pin into tail
pitch plate groove. Ensure
smooth movement.

FW ¢dXp6X0.5T

T @L} - FW pdXg6X0.5T
#H 4 K M3X6.3 2

- Brg, paXu8X347.

=g
=" Lever collar

Ty F L
" Tail pitch lever

., BX g5 5=
EX 95 ball

\
\ D Maxecs

Brg. g4 Xu8X3ZZ

24 T =T — LA TEORSAG

Tail boom pipe installation

on tail boom

Tighten after installing

A7 — N7 — a3 FL=805
Octagonal tail boom pipe L=R05

20




F — JLER OO A M3FA T (B
M3 nylon nut (thin type) S -————-@

25 Tail installation

I I v B P I O
.. Rudder control guide
s

s

( B /
(D @\ e /
M2.6X12TS-2 oo 3 \// {
/e
(T , AN
MEXIZTS2 o 2 ”"”"'rr:\‘@ // // ,,tj?'-
o (L -
[T 7 ) /-
M3XIZCS oo esreseensenseen 4 208 / ,/
.H"{ Uy b L4 )
ka% nylon nut (thin type) -
o /{;:)Omm I
- . .-
_//-"’/'"/ lg(]l“ lB" f _‘ "-"’ f
’___,,,.-"'/);,.lSmn’!{,/ . . & ' - -

M2.6X12TS-2
AT — b7 — 424 TL=805
Qctagonal tail boom pipe L=8035

) Ay YRV
% Timing belt

/ A 3 & Caution

1. A ZTAXW ML F A =-FTEHL
T. HbTFDICLDOOREREICERY ET,

2. NN OEEFAERBLET. (©)

1. To set proper belt tension, using
the round shaft portion of a screw
driver, lightly press on the side of
the belt and check that the belt
does not deflect pass the center
line of the main frame. The belt
should not “twang” or fit loose
encugh to easily jump teeth.

2. Check for correct belt direction
movement. See adjacent diagram.

M3X12TS-2

Thail pulley

SAIYT=1)—
Timing pulley

F—NT—LTL—ZEOMIL M/g;g‘g;ug b ‘@fﬁ

26 Tail boom brace assembly ﬂ

M2.6F v |k
M2.6 nut
s

M2.6F 7 b

M2OXISCS i 4 M2Z.6 nut

ToRE LA
Epoxy adhesive

M?2.6 nut

Y
F=T =T — A
Tail boom hrace




| | otasinzer instaliation | A
| 7 & Caution

BEAZFLEFIHDI I Ch b LD

N DT sn,
Install the lower horizontal fin band as
shown below.
14 il 3 3 ‘_‘ lﬁl
FW @3XgOX1T oo 2 _____,_,--—/M X358 Fron, e
BT H’ F N
M3XI5CsS . 2 ! Inclined
& —UY \
M3X35CS e 2
KRR
Horizontal stabilizer
M3XIBCS e 2 RIS Ry
Horizontal Fin mount.
M3FA T rFy o, 6 - T
M3 nylon nut J * e
\ -
P R
- Horizontal Fin mount
-~ (Lower) R

A T & Caution

M3 AT s b
M3 nylon nut

~ ) P
T T —LT =2
Tail boom brace P

M3 F A1k
" M3 nylon nut

M3 FA 0 Fyh R

M3X18CS§
- M3 nylon nut

Vertical stabilizer

CNETCORYFHETXTORI S  BRICHORAFTh TS
. LT AR,
Ensure all installed bolts up to this step are tight,

28




FHSE
Information| distibator for price and availability.
BUAMAS CRLHAE)

* The prices in parentheses arc the prices excluding consumption tax.

T72AH-1—-IvL 7
Flywheel wrench

¥1,029
(¥980)

IR — N LY FRE V0 N LTy RN R U
LT olonT ATy,

0 ~00 7 TADETR—RAY T - T I EEY

The Flywheel wrench is used 10 safely and easily bold the lywheel during
tightening and loosening of the enging drive (prop) nut. This wrench will fit
all Hirobo .30-.90 class helis.

[ F ] 60~ 9027 T A
[Usagel] 60-90 class example
L F
=7 Cross wrench
MaX | 0CS

TV MU OBRICEH E TR LEAMDAA CH Y T, RFIMTE Y,
Hirobo highly recommends the tools lisied below for easy attachment and removal of the fan hub assembly. Please check with your local

i 2513-035 '—

T—7
Puller

2513-034

¥1,890
(¥1,800)

S G T TARA ALY D BTSN L E T
0 -008 I RO TE—RAY 2Ty - CIHRIC AR ET,
The puller is for safe and easy remaoval of the flywheel from the engine. This

tool fits all Hirobo 30-90 class helis.

[ E 5]
[Usage]

60 ~ 90 7 T A
60-90 class cxample

BN
Wing bolt e

(7' 9 F 3 o - DR & )
(for Clutch shoe instaliation) ™

TITAFL =T
Flywheel wrench

T AL =
Fiywheel ~

W rsyFra—bMELTYAEF Y Ao T, AE 7T 1K
A= RATRAT T,

@ Ry R T, M ATy PR OUF L) 9.

1} Using clutch shoe screws, attach the flywheel wrench to the flywheel. In
this example use the 4mm holes and wider bolt spacing.

(3) Hold the flywheel wrench with one hand and tighten (or looscn) the drive
nut using a cross wrench or similar as illustrated above. Tip: wrap the
flywheel wrench with a shop towel or rag to cushion your hand.

Fl=h o %I

T M4x10CS .
| (559 F & 2o DR H )

Plate I
i ’E—l (for Clutch shoe installation)
TS AR =N "_“l
Flywheel - &

e
° © > ~30~ 502 7 A
\ o’y For 30-50 class
v
\/
&0~ 007 7 &
For 60-90 class

WM rFsFoa—RlELTndYEMoT, - bETF A0

o — U,

M p 3 AL FERDAAT, 794 R1 —REIETLEY,

(Fom L SRR, [RrFHETREATHLTI FEvy)

{1 Antach the pulleris plate onto the Aywheel using clutch attachment screws.
{%) Turn the wing bolt clockwise until the flywheel pops loose. TF the wing bolt

gets too tight for hand usc, use pliers or similar to grip the wing bolt head

and turn carefully.

p o
Point

T,
BHl G ATy

crankshaft,

The acceptable run out tolerance s 0.05mm or betler at all 3 points indicated.

casy to place into and remove off of the flywheel. Also make

angle on the flywheel causing excessive run out cspecially at the tip.

TS A R4 MR T v F L a—id, LY VYO LCREL 2V E I E o ISR TR S A o F .

WV, TT75 k4 —LEBLTAT, 79y FHOPLIRALTHRITIEOKTT .

CIRA AR LSS, W) RO AT ALL1L0.05mmEL T CHAUIMMS ) TH A,
FAHKE VG, Ve ih s T o F U a— EAL, BRI E 7 2 A THAG DY D LR B BT .
Hh T, EBLEADETHATRADILVEFERL TSy,

1t is important that the flywheel and clutch shoe are precisely assembled centered and straight on the rotution axis of the engine’s -—

If the tolerances are off, start with the flywheel. First remove the clutch and flywheel and rotate the fiywheel 90 degrees on the |—
coilet and reassembie. If you get the wlcrance, re-install the clutch and re-measurc the base of the clutch shaft,

If you do not get the telerance at this point, rotaic the clutch shoe and look for an improvement. Take the better measurement of
the two positions and install the clutch shoe. Make surc when installing (he clutch shoe, the shoe sits flat on the flywheel and is

gure (here are no burrs on the face of the flywheel or underside of the clutch shoe as these may cause the cluich shoe to sit at an

{RN0.05mmil
Run out s
0.05mm or less

After assembling the flywheel and clutch components onto the engine, using a dial indicator, rotate the flywheel and measure the
flywheel's, the base of the clutch shaft’s and tip of the clutch shaft’s run out as indicated in the adjacent diagram.

I

[




| | |_ENgine assemply |
\
@ m
MIXOILE & oo 4 80-9077 AL V] |
M3X6 countersunk screw FX— 17T F < I(12T) .
Clutch bell with attached gear(12T)
g LAY for 80-90 class engine
MAKESCS oo 4 I'W g6X @8)(6,3"[‘
A
MAXTOCS oot 2
M2XOCS e, 1
D AF—f—" [ — Gy
EX a5 b i, | (7142 A
EX o5 ball Grooved starter pulley
@ D Washer (included)
M2 % B o 1
M2 nut
© IIL A=
FW 06X08X0.3T v | Flywhe!
OV & FSS060 ..o 1 EXS— Ty
Qﬂﬂg 55060 y EX cooling fan

M3X6l 7
A i ﬁ Caution M3X06 countersunk screw -2
ATART vy

(2 MO L s AT S
W B AL F90)

Remove prop drive washer, prop nut and
thrust washer before flywheel, clutch and
clutch bell assembly.

Taper collar

(2T AS IR O T — I
WL E Ay ~
{(Discard washer supplicd with

-~

ARG AN iy —
Thrust washer

T2 )
Fingine (sold scparately)

*The prices in parentheses arc the prices excluding consumption tax.

Frr AT

FWgJ0X618X 1.5 e

cengine. Use washer included in kit.)™

Clutch bell with attached gear(10T)
for 60-70 class engine

07 55060

_ L |
@ e O ring 85060
] o Maxiocs
- ’/

®

Wty o T ba—
..o Cluteh shoc with attached shaft

L FURT Py NI Y E)

Propeller nut (included with engine)

BHEE R ROV 23 150ke! - em T,
Reference value: Fastening torque 150kgt - cm.

A 3 % caution

LY ryray ok EEARE
SR BN ET,

The engine mounting blocks are

directional. Take special care Lo install

mounting blocks as shown in all diagrams,
L PR [ 2R A 2

Toplo o L @A f(R)
The right side (Right)
T o is designated by
dimple on the inner
Q surface.

B ROF AN AL TLED,
It is recornmended to apply a litde oil.
[
-~ Dimple
SXxx Ve (R)
/,---”’ SX engine block (Right)

e
.

/'.-.

= - N SX YT Ty (L)
T ) g SX engine block (lett)
) N M2F 7 b
e || ) EX@5:E— b
A T oM2mub XS ball
P . . &
T - M2X6CS
o 2521069 '
S a3XBXT 7 7 — 2532-()} ¢ """x.\
> #3X8XT collar Maes
YSL Y Oy I Ep3X&XT I T —

M3XLSCSEMII LCTTF 8w, (558
Use @3X8X7 collar and M3X15CS with
the Y5 engine. (sold separately)

A F & Caution

. 0 L% BEaA A A%
k(l‘m'] }“\1'\(]: i uuN'lm 42‘ é\‘f}( (#iin 1ll(h\)‘tﬁ) )l b
-ade No. ame Price (Yen

73— 4IX8XT 31s
2521069 | Collar gIXBXT 2 (300)
Fopow ALY o —MIXIS 420
2332015 | ey sorew M3X 15 10 (00)

Fe—B B -0y |k
F RO AOT A & v
FTWHART TS, _
Install taper collet onto crankshall 7 -- ¢ —H5—
s slit in taper collar is nol over Taper collar
crankshaft drive key groove.

30




Ty BOmA

29 Engine installation

Ay—y—Hy 7

Starter coupling A 7i Z Caution
—_— ™
M MAX48S %8 Fv— 2 sy,
Lo DT T E8 w0,
m““\m i M4X4SS Align the M4x48S screw with the dimple
Ty 2R FMAX 14 6 L at the top of the cluich shafl and sccurely
Button holt M4X 14 . ) ) lighter.
Reg~—7
M4X4SS ............................... ] o ETFE Dimple
e Clutch shaft M4X488
o A
[ ;L: o - ] v
Ol XSXKARS s 6 S FoFrr—2
— Dimple | I

SR T ) AR
Apply molybdenum grease

Ay R FMAX 14

#T—pdXe5X4.55
Collar p4Xg5%4.58

*The prices in parenthescs are the prices excluding consumption tax. ;

2 PN B e A R m .

Code No. Name Q1y Price (Yen) /fﬁ
WOy Y=y b 4,200 0

(404-716 |y en ginc mount ! (4,000) b }“
FW g AT 630 N

2500-014 | gy @4 hardened 3 {600)

\
\

‘@-- /@ %\
Vo Y

S 7‘7 ,r w4X¢sﬁX4 58 \\\ /
" Cullcu wdXpaX4, 58
Ky fJbl“M4Xl4
Button boit M4X 14

% 2506—0}%{)\*
" FW g k¢
\@\f FW g4 tempered

\ m—— -
@ 717 —pd X5 X4.58 »
) Collar g4Xp5X4.58
(@,
%} 0404-716

SWCT Y Y e s b
WC engine mount

FyFLy— (2 VUK
Carburetor (included with the engine)

pEtN
717 —g4X05K4.55 (&

A B caution

Collar p4Xg5X4.58 %
AR MBI U BT AR,
0 ¥v L A—aHUTLEEW,

FW g4 tempered

d T a rO0404-716 WCI- Ve v b R {IEH]
T AL, P D —gdXaSXASSE AL T L— 4
PN A S CY, SHA & EPW gdlE At (J15T)
EENILE ¥

Il the optional 0404-716 WC one piece engine mount is
used, place the pdXp5X4.58 collars ingide the frame
between the motor mount and inside of the main frame.
Use hardened FW 4mm on outer portion of frame. All

JEREUUSERE JS DNRUUNE FIURR RO R

Install carburetor after engine is
installed. Remove for engine
installation.




&@mm

[ dervos Instalation |

i & —F—F
Elcvator serva

M2.6XISTS(RE ) oo 20
2.6X16TS (with washer)

i\//

M2.6X16TS (K GrfF)
M2.6X16TS (with washer)

= ;
AWy kA=t % /

Throttle servo \\\ /.
N

A F Caution

FVOMBFHE IOy MR L
WESIZ, LTSN,

Do not avertighten servo mounting
screws and possibly damaging metal
servo mounting bushings.

M2.6X16TS (&)
LT A M2.6X16TS (with washer)

Aileron servo
A E & Caution
Y—ROmECER!
Mount each servo in its proper

direction as shown in all
illustrations.

M26X16TS (ﬂ%é’nﬂ )
M2.6X16TS (with washer)
=il P RR—H—
SCTVO mount spacer
P YOI = SR
WA T =y Bk
mhET,

Use this servo location if optional remote needle
control lever is added. Part number listed helow.,

R )

Pitch scrvo -
~

¥The prices in purentheses are (he prices excluding consumption tax.

. L1 % PTIE
P L A
Code No. Name Qty | Price (Yen]
M2 X 16TS (M4 41 / o419 | S FRRe =L (0850~90) | 2,100
M2.6X16TS (with washer) / . *=17 [ Needle control lever (for 0550-90) (2,000)
PENDE C TR LTS, T ’

Use if necded.

HIiRO=2O

TR R OREECET,
Usc the upper holes.

FY——Frs sk
Rudder servo mount

PAAOF S EZE—~G—FKOECS 1 X
12— OERELEBOLET.

Install a noise filter between the gyro amplifier
and the rudder servo.

/
.. ‘\//
N

FF =T b0 edh M2.6X16TS (M)
Rudder control serve M2.6X16TS (with washer)




BEW. ¥ v OFOWM

31 Receiver and gyro installation

A i & caution

BERE Gy T - EERT SEAL AR
UL EAAHRAR N RETLH P EEELT
{7EEW,

Be sure to wrap all radio gear in protective
material and firmiy secure 10 mechanics..
Hirobo’s optional protective material with
securing strap is highly recommended. See

‘“‘Hgﬁ

YA Uy
-~ Gyro amplifier

LA

Recciver
e

e I

Receiver ballery

part #s below. a Y
S PIINEG A Y (IR
i\ <Y ) Radio gear protective
S Fa atcris SEDAFALe
*The prices in parentheses are the prices excluding consumption lax. gy 'kp, material (sold separately)
T ; A SN pat
2 — FNo. I A | i
Code No. Narme Q'ty \%iﬁ‘ﬁ‘(ﬁﬁ;{ ] ‘f,f
—(RCAZZ 7o avis b (Ev7) 525
2513-052 | o mmechanical cushion pad (Pink) ! (500)
RCAH Y viavsy b (F40] 325 AL ETL—) 24w FH
2513-062 | RC mechanical cushion pad (Yellow) ! (300) S‘Avjltl(.lfpjl‘::c \]\ pof :wu}i]h
AN //
z i AT =i /
A\ x & caution Gyro Sensor /
Yo A OB EREFRS B ET. o ] e o
S 4 { QOBRRHAS IR - TR T LS i Sl B
- ¢ Double sided adhesive tape
Mount gyro sensor as per gyro manufacturer R
directions. T
— 1

Befare flying make sure operation direction and set
up is carrect.

A ¥ B Caution

F—7EEYHET SIS, BURTBIOFTNGEET
PR ER ST EEWL,

Before adhering double sided tape to any mounting
surface, clean the area thoroughly with alcohol or
similar cleaning solution.

A wif-F Lo
Switch plate ™ .

Ay FAf 3
Switch mounting screws

KT
R

AR w7 L=y T L LDpl07IL, Y
L) — KRR, W - SRy E s 30 T LR N FE
Fr, BAr0412-166F v 2 ¥ 28— L RIEHRATHS 2
R I &

For tidy wire installation, routing holes and mounting points are provided
in the main frame, See below disgrams.  When routing wire through

*Sal
Option

Fa— T YT
For charging adapter

AA v FOEIF TS ERLTECL
Bls T a8y LET,

For tidy wire arrangement, insert charging
lead as shown.

;

A
A F
Switch

illustrated main frume holes, use of 0412-166 [0mm cabin durnper rubber
is strongly recommended for wire protection.

cun be used,

04]4-325 B33/
o b AHE T R Y,
0414-325 E3 gyro mount

Lo

fwiiaawsy{
Cable tic

'>:€ L ) K -
B RN TE
Cable tic mounting points {(as ilustrated
below) are provided in main frame for
neat and tidy wire routing,
EE30 o T B PR H entlabda s e




|| | Servo movement |

BEL AL RERND & 71 = oRTE T < A

Aileron servo
Fully charge the transmitter and receiver batteries before
beginning this step.

Wy A OBy B (AT 1) /S = R R Ay T2 I
BT, HEOHEDIH LI Ey FLTLES L,

If the servos are nol operating in the proper direction as illustrated
in the adjecent diagram, reverse the serve’s direction via the
"reverse” swilch or funetion of your transmilter.

G ATy L&Yy

Pitch servo

54 TLm— § =l

A S .
/ Elevator servo

#

s
Tl oy —

Wy W

Wi (forward)
oy

Y, e/

Llevator

Down (forward)

Aileron
Right
Up ¢(back)
' Low (slow)
Throttle and pitch Z Ty bt —

Throttle servo

*The prices in parentheses are the prices excluding consumption (ax.

= KFNo. 1 £ A (,]:?fﬁﬁﬂéﬁw FH -1y b= AR K
Caode No, Namce Oy l’:—ice (Ye;)) Rudder control servo
I R A A Tl VA 42()
0412-166 | ey damper dubber 4 (4Q0)
3% f11v > b 2,940
0414-325 E3 gyro mount l (2,800)

34




33 | [B— 42—~y FRUDU> 75—

Rotor head linkage

(@Yenm

M2U 2 FI X F s 8
M2 rod end

iy Tesnyk <
Mixing arm rod

Ky F Iy Rt
Pitch rod (2 rods)

AR LT —LIvkEEt sk
Mixing arm rod (2 rods)

[ . W 11

==ai[e)

ddmm  Approx. 44mm ‘

Ik
Pith rod

e A a e .
IR TT LUy
Mixing arm rod

A ¥ & Caution

L —FR{A#®. ERBICEYFE
WMo THHEEEITVET,

Actual pitch settings are made after
attaching main rotor blades and
during final set up and test flights.
Mixing arm lengths should position
mixing arms “level” at a 50%
transmitter pitch curve setting as
shown in diagram.

Lengths specified are for initial
setting only.




| |_Elevator linkage

- A

@) aun

G

L= 7Ty (2 ])
Elevator rod (2 rods)

110mm

-

_ #97mm__ Approx. 97mm

MZXOCTS ..o 2
EX g535= b e, 2

EX 5 ball

i - o
M2F oy b 2 ot
M2 nut N‘“‘ #’J3251—nn] \L

XML A LS — e gl Lo (2 K (2w k)

X-type lever rod/elevator torgue lever rod (2 rods)

-

Approx. 32.5 mm

.

M2y R
M2 rod end

A 7 B Caution

[
Wide
Ry

end up.

)
e

v

Narrow

b P S NUY I LR R
EAMUT T (s,

Install the X-type lever with the wide

M2k
M2 nut  H—iR—1
<7 Scrv/o hotn

EX g§K-- U
EX 65 ball
M2X60S

I
(il

S

[8]
.

E—F1 T—F1i
Mode [ Mode II

oA TR A7 0 7 O
Pasition of the transmitter stick.

AT v rHZa - PR LD
FLOWE, ATOFG LS XA L =

7

Ty MO EEE Mk, BOT y FES 2 i
LTS,
Make sure TX clevator stick and trim 15 cenlered.
Adjust the length ol rod A first then adjust the length of
rod B so the X lever and elevator torque pivot are al
right angles 1o cach other as illustrated. Lengths give
above arc starting points. Lengths vary with

servos used. If lengths of rod A and rod B end up
different, servo 18 not centerzd 1o X lever travel. Start
again, making each rod same length to the centerline of

the servo horn screw as i)lustrated on the right, and "

relocate EX servo horn balls accordingly.

4\ 3E % Caution

ALBODRIFT—KRIZL-
TREVET,
The length of the rods A and

B vary depending on servo.

Approx,
10imm

=g
Screws included with servo

Horizontal

— MIH = JI'}U‘\ .
}

SN XA S—
PRI N AR T
X-type lever rod/elevalor torque
lever rod (2 rods)

TLR—F—my
Elevator rod

Ay La S = bt fEnRE, X
ML =Ly bX— & fL#F L
PARE TR U Sl A s S O PP e
F—ny NTona& 4,

Connect the linkages to the X-1ype lever
(L) and elevator torque lever making sure
the rods are parallel and equal length
when the swash plate is level and
horizontal,

i e I

z)"

A7
Parallcl

36




35

Tiaroushb=o
Aileron linkage

—
© B

M2XOCS .o 2
EX @577 1 iiviinivienvsieneen 2
EX 5 ball

M2T % P o 2
M2 nut

M2IZ v KX K, 10

M2 rod end

LNl i—=f ATy iaay
Aileron lever / swash rod ™

XKL =y TN
X-type lever / aileron lever rod

X H LN —(REY L LT s 8= 5 T

[
T
X

lever/swash rod accordingly.

\

_

T K
Mode 1

A RO A5ty 7 Ofn

Position of the ransmitter stick,

HEROAT A v 2= a— T TERIT L
Hama— k7 AOE, Eolje L 5 IIxI L
s =R — A0 IR B LWL,
ANy FORSEWMER. BTy PR3

THBELT LS,

Make sure TX Aileron stick and trim is centered.
Adjust the Jength of rod A first then adjust the
length of rod B so the X lever and elevator torque
pivat arc at right angles to each other as illustrated.
Lengths give above are starting points. Lengths

vary with scrvos used.

If lcngths of tod A and rod B end up different,
servo is not centered 1o X lever travel. Start again,
making cach rod same length to the centerline of
the servo horn screw as illustrated on the right,
and relocate EX servo horn balls accordingly.

A & ¥ Caution

o R s M PR Sy SVEVC R (1)
Aileron lever / swash rod
45mm

£#)27 Smm

_ Approx. 27.5mm

—»

o 2D Q)

XML si=— /T L2 =TT (24w ]h)
X-type lever / aileron lever rod (2 rods)
45mm_

-—»

= DO)
#132.5mm
_Approx, §_2.5mm

R R (2 rods)
Adleron rod (2 rods)

65mm

—  —

#949mm_ Approx. 49mm

—

. J

hLAlc, Laeyay KT8

ALt RO, W HRTAT
YaF b= b kT aAs LS, luy
bimb ATy paZl—rrIioyl
IN— AT vy ady FE2hEfd,

Cunnect the X lever to the aileron lever with the
x-type lever/aileron lever rods. Connect the
swashplate and aileron lever with the aileron
lever/swash rod. When the aileron lever and X
lever are 90 degrees to cach other and aileron
lever is positioned vertically straight, the
swashplate should be level left to right when
viewed from (ront of heli. I not, adjust aileren

[J— H — _4“—
‘@wmﬂ @%Mﬁ

T FI
Mode II

N

s

ALBORSEH—FKIIL-TELVET,
The length of the A and B rods vary depending

PR

: [P w b 9T
Aileron rod

=R g

Screw included with servo

B A

Towards the nose of the unit

A % & caution

XML A= @y e
AL B kg Wide
VTR, iy
[nstail the X-type lever
with the wide end up.

s

e

Narrow

HF—ffi— oy M27 v b
M2 r:ul.

Scrvo horn
AN

() EXgS o —
QP EX %5 ball

M2X6CS

R W7z
Front

Th
#710mm \\
pprox. 10mm

o

AT

Parallel

- ]

el




Collective pitch rod (2 rods)

| | | Collective pitch linkage o domm

\ CL=p——==10)

)
frm [

INGCS 7
M2XOCS i, 2 Approx. 21mm
LT AT F L= ST 1 o F
E§ gg?:ull LR 2 Collective pitch lever/T-type lever rod

% 65mim
@ f R
M2F 7 B oo 2 \ i
M2 nut L ﬁé’-m_(aﬂn Approx, 46mm J
M2W ey M W 6
M2 rod end
\. /

] M2X6CS
Bt Ry
|

\\\
M2+ b \\\

2 nut 9
M/ | _../)\9 ﬁ

T — Rk —

Servo homn

QL7747 Flii—y
TR =y F .
Collective pitch lever/

T-type lever rad

ALYF 4T FOL R /QW
Collective pitch rod . S
REeh NS NN TR/ F S
Screw included with the servo

~ : .
{ 3 H— A= Assy
-~ Servo horn assermbly

S
OLC)

L
oo

oy M

Towards the noge of the unit.

T — I E— FII g A
Mode 1 Mode 11 ; Horizontal
AT O ZT 17 ON (¢ o 2 ‘ =k -¥-—
Position of the wansmitter stick. g .
_
EISHEN R T v i — 7 e, y

P AR Z b T AR, AT-O L)
R B e J VA O S EIRVE O ) 3
LTy ‘o

Adjust collective pitch lever/T-type lever rod
50 collective lever is horizontally level per right
illustration. Make sure pitch trim is centered
and/or inhibited and TX throttle/collective stick

is centered per above illustration, LN R
i
12 5mm

A = o N it

A 5z & Ccaution ) \ T q\&ﬁ

RIEROE ¥ FH— TREFS0%DLROE 2ORTT e B D

lllustration at right shows servo position at a 50% — —_
middle point radio pitch curve setting, all activated all

flight modes.

38



a7 AQy bIVDY = P AL PSR Y

Throttle rod 73mm

Throttle linkage -~ omm
@ (=1 O)

o N 57
B S i S

MZXECS ooooverreresieensrreeennre 1 )
Bt TR S o - -0 | /I

@ Length can vary by enginc manufaciorer.

) SR— b 5 - et ok - - . G- . - N . .
E§ gg ga”f ---------------------- D (Do rs 1 v 245000 & &, WO &) GEREI R 2 HICH —A0R— 2 RIFA T 7 PlBy K

AL,
@ D With the transmitter stick at neutrab and throtUe teim high, adjust servo horn, throttie rod length and throttle lever
asition to match illustration below. Most engines have helpful carburetor marks for set up.
M2 b 1 P
M2 P o
%{’ﬁh ')Jd (0 « | I
owards the nose of the unit pa ;.—__\ T o
N . - A I
- Ea 2 b ’ o g e T = ] [E]
A ML@H 1NN\ 90/j
L rod en y | Nt iy [’// 4 V i
e sicas V0 Q) e I L
I =" NG £— 1 =IFn
Lﬁi S \fy_@\ LYo it Mode [ Mode 1T
: ¥ N
M2 . — |
M2 put - |

Hh—dik— EX g5 AXTy s S
Servo hom EX 5 ball Throttle lever i

o

(2) F 1 7V & = AEDH RO VEGHFI0% T, 2ok SROMRRNERIC R
ALIHIATY bk L/A—ONEFRNEL TSV,
The carburetor's middle marking represents S0% throitle, When carburetor barrel
is set to 50%, set throttle lever position Lo match the illustration above.

b=l Ty LIy FEWLHT,
a7 L y—u—g—OMitEREL I,
Loosen nut or screw on lever to adjust carburctor rotor position.

. 2y MR
XU\] I\)LIJE]BI I |"“' rrlm_

Throltle opcneci positien  Throtile opened position
0%

50% A —
A0 b V/ 7 ‘ g';\rhﬁ;fw
Throttle opened position ¥ /f N 0
100% / MK N
g @ 7

Fy T Ly —1—F—
Carburetor rotor

R — 2 Asgy
Servo horn assembly
R B DAY

Screw incluoded with the servo e . ) . .
(3) EAGMO AT vy FAAT 4 v 2 ETNAAILIZRE, ATy L=

@) ) _'ll & ‘_H'J N s t‘fj ;t /5‘ cAT%{/_rfI%L) POINT
Kf’__) 1H](ﬁ)l HMU@\) [ R TRVL ADJ
— T 1 — 77 EPA
AN ROBME RS LTRELET.
When Transmitter throttle stick is at tull ¢ high) position, the thrattle barrel should be
F— FI T at full position. Adjust transmitter high end points accordingly. Each radio can use
Maode I Muode [T Y different terminology. See below.
4 " Futaba ATV / END POINT
IR TRVL ADJ
L Sanwa FEPA
(4) BAEHOAT Y VAT 4y P& AT—ZL, ATy bW T AT AR
) _ Ut r . Ry ML Ty FAD ol e R VD, R
— " 7 %% ATV /END POINT
&) I Kﬁ__/' R TRVL ADI
o | %7 EPA

AW—OEEE RS LTHEL 7.
With the transmitter throttle stick in Jow position and throttle trim low the
carburetor barrel should be fully closed (see carburetor marks). Adjust radio
servo cnd points accordingly. Each radio can use diffcrent terminology.
See below.

=
Made 1

R TRVL ADJ

Qo BDA

[ Futaba ATV / END POINT




| | | Rudder linkage

(0 gm )

M2KOCS i |

EX @555 = b e 1

EX ¢5 ball

M2F Y b o 1 e

M2 nut - (@
2]

. £
M2Oy FarsF .2 5 g
M2 rod end 1L 0 ~
/ e =

DA

N

A

Y,

A —de—

ﬂ Servo horn
T M2X6CS ASYF=NT— L3477 1L=805

- / Octagonai tuil boom pipe L=805

EX g5 R—l
EX ¢35 ball

=R RV
Rod end

M2ZX167 2 AUy R
MZXI16 Adjustment rod

(ks 4 el
Rod end

@5 P = FO— LTIV E L=T730
35 Rudder control rod L=730

M2X 167 L4 ARk

f e M2X 16 Adjustment rod
III“"‘ A F—RUA B DR
7 2C

Serew attached to the servo

|3.5111111L p

= 4:-_|
I
ok - AT vy M)A
Cut =Rk — D=
Za—pk7L Programmable
Servo horn: transmitter
neutral Stick and trim: neutral

F oY 2o P LTI O (R )
Set tail lever middle position perpendicular to tail boom pipe (initial
e HI sctiig)
Firont of heli
BN DRI L o TR L Ed T, v A
o = ”"'k 3 -r‘)

S F L E i L L% o .

Tail pitch lever  Top view with lever This setting can change depending on flight style and gyro set up.

shown for position  Final setling is ade after initial {lights.

40




39

ATl —FO#EIL

Main blade assembly
s ™~
- T
@IFT v TENE 2
@5 drag bolt
- WG|
2
- JUB
MAF AT+ 0 b 2 / . T4 AR DI
\ M4 nylon nut t=1.5 t=2.8 (=2.5 Thickness of main blade
l4mmhi L1 4mmji] 12ZmmA root end.
For 14 mm For 11.4 mm For 12 mm /
2__*14mm 2j11.4mm 2 ¢12mm

g5 ¥ 7w FA b
@5 drag bolt

T = Nk ¥ — /
Blade holder Ma+ 4T v b
M4 nylon nut

AL T— FONG rAwE N FT,
Balancing rmain rotor blades

BT TR EREL T,
Apply tape ot decals to the lighter end,

e — B A= g6 Xp25K2.8
Blade spacer g6X#25X2.8

—;
L/

— &+ T

L=l4@ ¥ 5 — 27 L — F A= —a6Xp25X2.8% i AA T,
Set poXp25X2 8 blade spacers onto L=14 collar as shown above.

\\_\

. T = A= - b Xp25K2.8
_1Blade spacer p6Xu25X2.8

%/
/

A = & caution

AAFL—FRBE{(BHCEICZVEROATET,
Tighten blades firmly but allow them to slightly swing with
moderate pressure.

A E

#= Caution

HLTCEED,

Freya Evo use L=14.

AALFL—F K9 5EN rBOL=12 L=14NDBEO -5 —
BN TWETH FREYATEL=140H S -2 #ALET.
HS—ETHMTEREIANE I ETEAHS-TE-T CICHL

l Two type of blade collars (bushings) are included. For

To change a collar ¢r bushing, use included spare collars
to push out collar currently in main rotor blade.




| L P1ch ana Inrottie setting |

L"T T\...l t Hj’f - Fuw F
BY 0k W ;? Pitcjh rod oF
@ L{.;ﬁ”ﬂ. P FAN-TBEIIF— WA SR TR R R LT Lift blade & little

B, b LASSATWIMARF - 2l EL TS w, GEL ¢ 30
Wm&w#i’hb%m)
EROATy VAT 4 vy I#M)J:“x/flf— F oy Fahiy® 4z
f /Z;J:w Fow Ty FORS2MW%L$4 C,XM“J‘IWJ}JGJ/M P e
N [ A AR
B Vo FnsRd o a (et g R LY I o I T L
LA L VR ﬁwﬂ'nu ‘C-|‘-2§b‘” P“K_lin oy 7:’1‘—9“031%{\{\ I S
A b1 (0% =00 R hES, LLMRFu— a0 |
Tt v b Xy i;f”ﬁ%@ﬂbffhﬂl*“%‘fék(bND POINT, ATY, TRAVEL ADJUST,

and rmeasure

@D i

g

#0mm < 2 i
LPA M) AL T, 207 ~21° (222 L3 F—% 2 AN LT F&us, iijproxmg(,mm A\ E F Caution
B Pitch sciting iy HFEQFR-BE Y F5 — D (©513-040) % {

oy Check that no data has been input into the pitch curve = %= FT|[M00ET | ALTLEEN, ) o
function of the transmiter. 17 any data has been input, | T - For hest results, use Hirobo’s pitch
delete ir. (Refer to the wansmitwer instruction manual _ AL L auge 2513-040.
for the details.) fi ]U' Fﬁ”u' High pitch - £ 7 gatige

@ Adjusi the l.t:ng;th of the pitch rods so that the main N oGl — U A g T = RO il X
blade pitch is 0 ‘whun the transimitter thratle stick is LT 80mm 4= m” W, AR T A e — e R

_atneuiral. * Adjust for both main blades, Pz | Newral PSS S LCHyFore c(ulj ] ;f-r)-

(3) Check that the full stroke (the difference betwecn the T (A4 2T L= F&LLEL YT 29.)
low pitch and high pitch) 1s set o approximately 20° to 1 T Set pitch gauge about $0mm from the main roter
21°. For exarnple, if the Jow pitch is set to —9° and the 3 | i |Low p":h' biade tip and measure. Be sure to keep the fyhar
high pitch is set to 11°, then it is 11° = (=9°) = 20°. If j “ J e e level, Measure pitch while lifting up a little on the
the full pitch cannot be set (0 20°, use the transmitter s — blade for positive pitch measurement and down a litle
rudder angle adjustment functions (END POINT, ATV, for negative pitch measurement.

TRAVEL ADJUST, EPA, elc), and input data so that it
becomes 20710 21,
B 5 —70ikE M Pitch curve setting

(REREOATV I . D OB STt % o6 (Refer 1o your transmitter's instruction manual for radio specific piteh curve setling
b e BT A BV I TP el o, R RN o AT ke L H z deseriptions).
oo dh— 7RIS v A A LT S, Adjust your radio’s pitch curve percemages so the following suggested pitch curve degrecs
WO P b b Y o — 5 FEREMAO L DTF, arc measured on your helicopter at the low, mid and high points.
LEV R, vV Sl nelb L, e ETe, Note: actual values can vary depending on engine, muffler, fuel and this data is a
’ general guideline only.

|E—F1| [MODEI] TP s N D1 D2 S o NS
— — Condition| (5,30 2 ) | (W=7F) | (B-LA) 3D ARG
Fjw[(}j ‘mﬁn@ Hovering Loop Roll uto-rotation
N _ ANy R « g . 5 ; .
! b Hi,;h pi{ch 85" ~10° 8.5 ~9 8 9"~ 10 1
ks e -
e~ el ot Za— kTN 45~ 5° 15 0° o° /
m“hi E_L‘_-_ Neutral (3.5~ 459 - L
kg JHEE) 0=y o . , - o
Lﬁ = ’; & Lowlpiljchj- -3.5 -4 -5 -9~-10 -6~ -7
t"::f‘i:l—’]“ (58:8) { WHE, 0404-B08 WC A 1 & 7 L — FRIE, 0404809 LX A A > 7L — FHUIRIME D & 03¢,
Pitch curve (referr;lce) The data shown in parentheses indicate values for when the 0404-808WC or the 0404-80YTX main blades are used.
R o5 oy }l/l‘—'77]’: 0 - bR D “4'—2‘-"_77",_.737
Hovering 100% .o0p 100% Roll 100% 100% ulo-rotation 100%

‘-/‘ Pl / V.

" / o /
50%: P 50% 0% 50% // 50%

et p

(3 0% O" M6 Vo
BO0P U= AP E I Apgei i ATE U= RF0p i G qgaiad AR RFEah i R3qadind AFA20I0= RF{sp Wi RE(7hia{ AFAe W AFii) B AFawhnd

Suck Low Stick; Center Stick: High Stick: Lew Stick: Center Stick: High Stick: Low Stick: Conter Stick. H|5h Stick: Low Stick: Center Stick: High Stick: Low Stick: Conter Stick: High
WAy by —TOHRE 7 B Throttle curve adjustment

AL Mbh =7, TV, B
DE(ELET, V079 TR0 P
ST ey BS54 bk LT
AWy MbAh— ()
Throttle curve (reference)

A throtile curve can vary due (o engine., muffler, fuel types., weather, ete. The
below graphs and data at the end of this manual are starting points only and
will require finer tuning after first flights have been made.

Hoverng. oo™ YRR I
e 100% 1009 100 100% ulo-rotanion 100%
A B el . p
71 <~
50% 50% 50% 50% o

/

0% 0% 0% 0% J 0%

APA0T I AFLG0 IR AF(ar o AT 0= RRCrn W RF{ag R AF{rTiU- RF490 R0 AF4s4Ta{ RE{a9 0- LA ST RV I IR E I 1L B LTI Sy Y

Stick: Low Stick: Center Stick: High Stick: Low Stick: Center Stick: High Stick: Low Siick: Cenler Stick: High Stick: Low Stick: Center Stick: High i34y cf)f\'r WChHL L

The engine shall be in idle status or off,

42




Cabin and windshield treatments

A F ® Caution

HFv Y romet CcORMEF BHETHRRTT JE0 N HD
Prepping the cabin RERW, $YECRABIOZA L N—EOMUE
VTS, ¥y ECONBERGE D v ¥ ETY IR TTE BEERADEN S, BLIIREBFTLIEED,
Sy, Hole marking positions are guides only. First make
Iirst, trim cabin as shown with a sharp modeling knifc or similar. a 3mm hole at marked positions and test fit cabin

10 cross members. Open holes to full 10mm size
accordingly using the 3mm initial holes as
cenlering guides.

@10 AT
Make ¢10 holes

Fyl
Cabin

#k A & Caution

Ay —BOTNHEFERTIEE. FHEL LW
£S5 TRHTEARLTLALZN,

Be extremely careful when using sharp cutting
tools for Cabin preparation.

W Rk Wy /Y-l
Washing Trimming the windshield
Ry RNy S Ak Ky =By hFA YT hHA Y P LTS
Wash the cabin with soap and water. Cut the windshicld along the lines.




[ | | aRin dana winasniela insialiation |

By Fy/E—nHl
Cabin and Windshield assembly

a2 KBV
Make 2 holes

- ~\ 1l
m Cabin

N

MIX8CS oo 4 F VLI T, \L

Cabin damper ribber \\\
(fe> -

M2.6X6 P 7 A
M2.6X6 truss

InL/
@ H A ]
Inside

FW OIKIXIT e *) W) e, BRMHEEREH TR L %,

After installation, adhere with quick-dry adhesive.

FW #3Xe9XIT
o | Fol =T L
e / Cabin damper rubber
/ = o Ty

M2.6X6TS-2 b5 % @

M2.6X6TS truss

L R VAl PN
Cabin damper rubher
T . /

/ . FW 43Xg9X1T

ey, / .
Al o
' MaX8Cs ..

[ 20y h Oy R FiEd s /;if
WERHYPLTTF &N,

If the cabin interferes

\ \/ with throttie rod
o operation, trim cabin
%O\ / accordingly.
“M2.6X6T5-2 b5 &
M2.6X0TS-2 truss

/ - M3X8CS
(N e
M2.6X6TS-2 kA ) e \

/- \
M2.6X6TS-2 truss

Fp Y =T FW ¢3XuaXIT
Cabin damper rubber

44




Decal application

Ry b= UkBEC, PO ERo TS,

Apply the decals using the images on the package as reference.

Fy UV OThA-ME
Dy

i
By
t
)

4
EOMCNEA & LT L

2

It is recommended o affix the decals of

the cabin in the following order:

(D
'
@
s l,.
e

.

(G442 E>-CGne point>

ey h — N % BB T — WA & % v W DT
Bk bk AIBO ERAIRY 4 Y KT 4 L) R T
L — e a T E

S — A O BREHAES Ry EAKRNTEI((RDO
T, BRI ELME D EACEET,

When applying large decals, wet decal with a coat of soupy water, rubbing
alcohol, or specia) automotive window tinting solution to allow cas ier decal
positioning and working time. Heat from a hair dryer cun be used 1o place
decals as well and mauke them pliable around corners, With patience and
thesc suggestions, the decals will have a beautiful finish. Adding a protective
clear coat over the cabin is recommended for a long lasting finish.

[ R
Decal

Preya logo decals for cabin

LA vaTrFEy- L (Fy )

7Lfr T Fa— L (ERAD
Freya logo decals for tail stabilizers

s

i 2 R

Sl ‘Rf-‘nm-& '
watlur o

httpimodel.robo.ca pd ht\p-.nmode\.hhohn.eo.‘ml

- .
™ |

’%ﬁﬁﬁﬁﬁh*

aparFifomac. S
Allv?i"'

SEEWNRY

§




ANITFE R, A U= F - T O— § S CEE LE The helicopter’s main and tail rotors spin at very high specds. Make sure (o
T follow these instructions for a sale and enjoyable flight.
TRANCALR DT [0S L HRR 771 PR BELA NS,

Bix0OERY Transporting the unit

TG % -C ORI T _'||¢‘|JJ“C b et P Tl ) I - N R/ S AR VRN o When transporting the unit o an airficld, secure it in a way 50 as to prevent it
G BHEALMELTNE Y, EBAEMEL Cwivek | 3mop  from flling over to reduce the sk of breakage of the components which would
TR0, WiV T4 FERESR LR R AW EA Y £ compromise flight performance and safety.

_ﬁ_ﬁ

A=

RATOIZT | MITS TRV B VR

G CIZAD VA
GOt I S &
O FUS. ERRLEE, LT &I

A\ caution /Qumm

The airfield Places the unit should
not be flown.

Near people
Near buildings
Near roads, railway tracks, or power lines

Aiiﬁ A Caution

FRITRI DA D A8 Checking the unit before flight

CORVAREEEE ST A, H Y IR LT Faw, Check that all of the screws are well fastened. New units tend to have
WLvdbid, CAHOWIANETT, 754 b2 & 1209 many loose screws. Make sure to check them before every flipht.
Fory 2 LTE S, -+ Check that the ransmitter and receiver batteries are fully charged.

O BB TR N R ERA T T — OfEE RN TR L

THas Loy

BENE Safety measures

TS A AT, [TV ] DAL BT Fn LT, To be prepared in Lhe event of an accident, we recormend that you take out an
L CEARBLI & BBV RO 7 o F B~ 55 s B Aot T S s insurance policy for radio controlled model aircraft. For more details, contact

your dealer.

46




H AT BE1I

Y EFUL A AV TTA R

@ OO THEROBRL LD EMROBS EH/ECHIRALILETA
ISP B & 5104 3 E TREMTN

MO AN EEE R E T GBI OFF DIKTE)

2. IJ—HJU//J_E\ Sy Ak TN P T T - VY
ATy plbINg - AT — v » J tﬁi'?‘g{-l-'lbaﬁi’ﬂ-)x—?.{ &
BrEdE LEd.

3. I0A A=VEREREO T FTLTHICRZ
PRl Ed, &g LEL s,

AR R R

Before leaving for the airfield

L]

Do an imaginary flight first,

Familiarize your fingers with the movement of the rudders. This
constitutes the basics for maneuvering the unit. Practice
repeatedly until your fingers move naturally.

Place the unit in the center of the room. (Make sure the power is turned
off,)

Practice the operation of the stick while saying oul loud,
tight”, “rudder left/right”, “clevator up/down”, “throttle highflow™, ctc,
This imaginary flight practice method is very effective and should be done
repeatcdly until reaching perfection.

“aileron lef/

Mode 11

T Lt —
Elevator

¥y
Down

T
Up

)
Islls] @?\
O

—

G-
Rudder

T

Adleron

ATy b
Throtile

Ll
4

A
High

T —
Low




|
Ax=

I R R W R R AT WASE RN ENA I

ACaution

b Ly o RVBBELET . T - Check again— Are the screws firmly tightened?
Vo TR RN o A By 7)) — A LR ST - Are the ransmitter and receiver batteries fully charged?
Fa a3

TR E VLS

AAx® caution
MDY OB ATV A AFVES,

| BFE-TOARARMOF v 7R LT E R,

k. BAOES N FERFCEATHERT,
AUERES, BEL-BE, SEESRELATRRTT,

if there are others operating radio controlled madel aircraft at
the airfield, make sure to check their frequency and tell them
what frequency you're using. ldentical frequencies will cause
interference which may result in mishandling and drastically
increase the risk of danger.

L IRENOD HE i

<#eH>
<Filling the fuel tank>

Iz

TV s
To engine

£
ﬁ

BREL Y 7~
To fucl tank

When arriving at the airfield
o BifERERE

- Check the movement

BAREDEEA A » F & B Yy A DOUMRER A v h
ON! ON

Turn on the transmitter Turn on the receiver and gyro

OFF £, o JiiFs
Reverse the above order to wm off

 FAE, BTV E T,
Are the rudders moving in accordance with the controls?
o TRREOBREIN G THEET R PR E Y,

Pertorm a range test following the ransmitter’s instruction manuil.

AT A4 w7

Preparations prior to starting the engine
L L

) Ayt a—v0Vad s SR
i _a_ =
TIFAGLWEIIEELET,
PE Y 22 na el ati
M E R XY,

Separate the silicon be at its joint and proceed with refueling.
Exercise caution so as to prevent dirt from entering the tube,
When the tank is [ull, stop refueling and reconneet the joint.

imE a4

Z-FILEEERE D SHEDS ALY
TE, IV LHEHIEYET,

b VR QN /
To tuel pump BIHAUTES LB ey,
_ R IV ET,
<« Z—RK )bﬁﬂjg = D == Fikhvao ;fu: Ly Ed, Opening the needle valve too much
<Needle valve adjustment> @ 2 L s~ 12 N E E, will flood the engine and clesing it

(EHI?AJJAL.’—H; 1/ SR 3 N

T4

LN TN too much will burn-up the engine,

@@Z) ©

I Completely close the needle valve.

2 Openthe needle valve 1.2510 1.5 turns. (The extent
to which it is opened depends on the engine, fuel,
ate.)

48




ToImByEEIE

Starting and stopping the engine

A\ 3% Caution

HAEICRIC/AS FEE> TUB AW VREREE L TREH,
SEROIRIZZ A v FEANET .

First, check that there are no other operators in the
surrounding area using the same frequency and then turn
on the transmitter followed by the receiver.

b.

R rARIY KL, W ey RERE R foEE

AUy PIWAT Ly THAU—= Ay bbb LATHIL - A |2
1A,

. Set the throttle stick at low and the throutle trim anywhere between the

center and high positions.

7= Ay—2—Fr—Jfi1svEii, &3

—HETI IR C,

— &S o
Connect one end of the booster cord to a 1.5V

ol
Connect one cnd to
the tip of the plug.

battery and the other end to the plug.

A\ =% caution

TV THELL T LERL
BVESRCLTPHEL,
Make sure that the clip
does not come into
contact with the engine.

AH—H— % AP ==y T ) — 12V EE L iy
MEMALET, A= —1lA ¥ —F—2vF &k lLoh
Y &EgAR g,

ey P Lo ETTo20Ah, AF—F—3v7

VPR “

/
AN EE

Trim: high J H
\

A [

A Caution

23y AT
FREAO-OKE

The throttle stick is in its
lowest position.

A'}EIEE Caution

PEG T IS LidG, Ay - —£ULEY,

AG = F—F M, By s FheETL £,
U—%—~y FEBSZALTE, 72 70-FrUd¥LE

firmly.

O—%#—Ay FiEL-
ht) o,
Hold the rotor head

1
D—y—y PRSI /253, A0y b M) AkigAa—
WLy, el g A S L e L,
Caonnect the starter to its battery (12V) und check its rotational direction,
Completely insert the starter shafl in the starter
Hold the rotor head firmly, insert the starter shaft in the coupling. and
the starter.
When the engine starts, stop the starter and remove it from the coupling
always keeping a firm hold on the rotor head.
Still keeping a lirm hold on the rotor head, remove the plug cord.
Still keeping a firm hold on the rotor head, check 1f the engine stops when
putting the throttle trim at its lowest position.

L E e deve ik, B 7

Y u s PRy L Cilké

TNEw,

. Ay L)) wAh— TR
(L A - S

If the engine doesn't stop, separate the
fucl pump’s joint and let the engine run
oul of {uel. Readjust the throttle's
linkage.

1 |
NG| e

— ‘;1 — —

[T AN S L Y
Decrease the trim

— Then readjust the linkage so it will
shut off when throttle stick and trim
arc in the lowest position.

RS- S I N T/
Connect the other end 1o the
engine.

L5V il
1.5V battery

A % Caution
AB—H—%IFTTH
B AF—2—PFEel
EFE>TABIETLT
TaEL,

Remove the starter
only once it has
stopped completely.




| Fs /T /aam | I AQUSTINg Ine racking |

A 3E A Caution

ooy H A TORMBEIERTTOT. BELS10mIEREN TITHAW Make sure to adjust the tracking at a distance of at least 10m
x7, away from the unit to reduce the risk of danger.

1. Slowly raise the throttle stick to its high pesition and stop just before
the unit lilts-off the ground.

Observe the rotation of the rotor {rom the side of the unit.

Carefully observe the path of the rotor,

If both blades uppear 1o move through the sarne path., it docs not need
adjustment, However, if one blade is higher or lower than the other,
immediate adjustment of the tracking is necessary.

Lo ATy PLRAF 1 v 2 5da {0 AW EA LA EH 0 ]
ML A 93,
U= & — & 4510 & B 6 /o1, 5
2 U= g =D E L CHTF S,
2O T - =l Uiz o TVALF OK T4 55, | Ficd et
VEIBS MR v S TEAL T,

L N PR ek By D] o R OYET e KT e W i E © ad] . ( )
3. : 7y ZHER Y SRy Kony Fos ME LTS E 3. The tracking is adjusted by turning the rod end of the pitch rod.
2 . A:  Pitch rod for the blade spinning at a higher path

ALEFORNV T L= K > Do FoKSE . ping 4l @ gherp

nE ey K ) 7

¢ . Decrease the length of the rod
- i T s B - : } inni

B: 'ULM{G){_E““ 7 b Kl o2 ROl g B:  Pitch rod for the blade spinning at a lower path

DY yFTy F i iE-§

—_—
Increase the length of the rod

A EE ACauiion

FEvEIFThTOAEREORRIC Y £ . BECa>E Incarrect tracking causes vibrations. Repeat tracking
THELHIELET, adjustments over and over until the rotor is correctly aligned.
bO R TRBET B ETEI—E. KU FTOy F After having adjusted the tracking, check pitch angle
REMELTTFAL, in hovering once more,

Pitch rod




RN TR
Axw

Hovering practice

A Caution

ARIZAONENC L EEBALTTE L,
BECEERF BV EEREELTTE W,

Make sure that there are no people or obstructions in the
vicinity.

o WIENIAY T F e AR A B A il M Rl A D
A ¥ T EWERIZITRDL LS I LTT 3w,
(sh731) o B R e — OB RS, RITSELHTY )

FrTFREMIHELTT S v,
Extend the antenna completely.

ZOv MLBEOEHE

Throttle operation practice

Step. 1

- In order (o fly the unit safely, you must first practice hovering cxiensively.
This constitutes Lhe basis of flight operation. (“Hovering” means keeping
the unit in mid-air in a fixed position.)

MUY B & SR EOFDERTIm S Skl 24
b Ed.
When practicing, stand approx. 10m diagonally behind the unit.

BkdT LS LB, Ay RIL
Foav ko L P, BIRER
KT PR,

When the unit begins to lift-olT the ground,
slowly Tower the throttle stick and bring the
unit back down.

BT FT a4, A0y FRIEORK
HHrEotELLS.

Continue to practice raising and lowering
the unit from the ground until you feel
comfortable with the operation of the
throttle.

W< h ATy MIVA
R A-PAT & | el R
By

Slowly raise the throttle stick to-
wards its high position.




L - | MUSIUI G1IU SISV AWUT UNETAUUI pracuce \/Oﬁ‘_‘l -y"

s Yerg™

A F& Caution

LAy FPMAT L v 78 i LifEd, ] U ——

2 BIPEAGII LS 2L | [ HINS - 1 5 A i B o £ R
R AR = VR S P Al Sl B P W ke l LELLS, £z, M2 CBNATLE > A5E—B, @4
10 DRI (VAT A N N O o R A - S I O ERMEE WSS 10mBVDETAHCETE . B ER

1. Slowly raise the throule stick. LELrS. ) .

2. When the unit moves in any direction back, forth, If the nose of !I'!e unit m?‘_'es’ lower the.throttle stick
left, or right, gently move the aileron and elevator afld land th? unit. Rep?sltmn VOE-IF.S&" dlagona!ly l_Je-
sticks in the opposite direction to return the unit to hind the unit and continue practicing. If the unit flies
ity original position. too far away from you, land the unit, get to about 10m

behind it, and continue practicing.

Rudder operation practice
Lo ATy PVAT 1w 28R L h & FifEd,
2 BOPALNIG NG, B A T LSS v —
AT A v re L Ly ofd L, TomiBih 25
E9uLELLS,
Slowly raise the throttle stick.
2. Mthe nose of the unit moves left or right, gently move the
rudder stick in the oppesite direction 1w get the unit hack in
its original position.

4R O 00

:{F
i)

o

Step. 4 | PEEIG EBBOMBET 5 - ~

Practice circular movement

STEP. 1~ 3 MM G & SISO RBES 1Y 2 25, dufis ) / P -~ ™~ N
LEEHE, EOMNPCBBLAN S EFAMEBEELEL L, \ \
After you fecl com/fortable with the mancuvers in steps ! to 3, increase your /
accuracy by drawing a circle on the ground and practice flying the unit within \ ! I
the range of that circle. \ \ /
~ -~
M - /

ML GRALI AT NS (4B \ /

The more you fecl accustomed to the maneuvers, the ~

smaller you can make the circle. — et

NJDHFRAZEAT, TNV TOHRE TS

Step. 5 Change the unit’s orientation and practice hovering

STEP. 1 4 &[40l LAs 6, BRIt vt ., STEP. 1 —~4 & After you feel comfortable with the maneuvers in steps | o 4, stand facing the

W Caid s LT, 20, 8EOFmcy s, [WME LS00 STERL side of the unit and continue practicing steps | to 4. Afterwards, repeat the
AEHELAEL L LD same steps stunding right in front of the unit’s nose.

-~ Ry 0 Lot L 2 L Vo

e T

STEP 5-1 “ _ STEP 5-2

52




&MY LOFE

Adjustment of each trim

Slowly raise the throttle stick and just as the unit lifts of the ground, you may
notice the unit leaning towzards different directions. Use the trims to correct
this.

ATy PLAF L vy E@os Dk LIFTuE, BT A AA
L, BRIV AASNTMEE E T, ChEBEYLoA Y
.L\"C""\j',,

1. 24— L

BikATR s Ldta D LT B R gt
1. Adjust the rudder’s trim

Just before the unit lifts-off, the nose. ..

i JK NN
Symptom e 1
Trim adjusiment
@oHFENLS | MY LAR@E) BT,

Turns towards (i)

Move the trim towards (a) (left)

& OF I~ <
Turns towards (b)

P AE Gy () BT,
Move the trim towards(b) {right)

2. LLN—y - ) LB

MeRASE & 1A 9 L &S

2. Adjust the elevator’s trim

{

| Mode Il |

)|

L ud
Just before the unit lifts-off, the body... f T -
— D110 lOIO)
iR e RS N N N
=i we — - - -
Symptom k) LB @ ©
Trim adjustment

© DIt ¢
Turns towards ()

MU LE (T ) i,

Move the trim towards (€3 (up)

@ DF A £

Turns towards (d)

R LR D(F ) BT,
Move the trim towards (d) (down}

3, DT ) AT

HARAIRE B AT D & DA A A

3. Adjust the aileron’s trim

Just before the unit lifis-off, the body...

#fie Ak
Symptom

Bl A
Trim adjustment

© @ N~
Turns towards (¢)

P s @R B
Move the trim towards (€) (left)

@ DA~ <

Turns towards (1)

R a0 g
Mave the trim towards {(f) (right)

E—FI




{ —— e e I I EEWOETE LW R aER I RAR AL B WA LRI Illu lllslll. l
HER FE i
Symptom Cause What you should do
A v i Fofy FIZ L L#srcatn | Yoroy FORESETWUELCLFS v 20
Tracking Out of alignment v, WAETT R ES, (P50 2= 1)

Adjustment using the pitch rods has
not been done.

Adjust the length of the pitch rods.
(Refer to page 50)

[AlHE DS s
F81) 2 FHEOD Low rotation
12— & —ojdin i

Rotation of the

AL T L= KDY 2w F i,
Pitch of the main blade is high.

SR S w VRN S

(F23) Pt o— v — |tz LA50pm < % \3)
Adjust the pitch rod. (The rotar should rotate at
about 1,450rpm during hovering.)

rotor during
hovering lal i Asiy v

High rotation

A 2T L= ROy FAE,
Pitch of the main blade is low.

oy F12 oy ForiRse

CR/3) 27T — 7 — W5 1,450mpm < &)
Adjust the pitch rod. (The rotor should rotate at
about 1,450rpm during hovering.)

R Y U F AT A
EN AR

The tail sways left and right
during hovering.

Vo A T
Sensitivity of the

Y U EEHRL
The sensitivity of the gyro is low.

WREE A LU E
Increase the sensitivity

gyro
AT T = AR A
d

The tail sways left and right
during flight at full speed.

Yo f BIEREATH
The sensitivity of the gyro is high.

R AT g

Decrease the sensitivity

Pl &2 BT, BRATCOANSHH A L &3+
IRl B T oREnE L, ML YT v =1 R

I OHERT S

Should you still have some doubts even after having tried the above,
stop using the Lnit and consult your dealer or Hirobo's Engineering
Service Section.

B - REH kR

WIHO7S A FHFRT L, i
Py,

O MEOMFHE TR, L TRV LEWT Fa v, IR
BRI DY Y ORNE 0 F, ST X CREBLH, P
IR EFRIIEEL T, AL T AT ERSL LS i LT
Vi,

@ ¥R, ETHRELCT S v, /0, YT LY —
EHE »7DIRETRE LT £ v,

@ WEDB, A4 -7 L— KO L, S/ 24 v 995, OFFDk
BEThHMEWELTF S,

HOM 7 25E, F ARG BB ORI 6, TR OBIK -7

DNETOT, HIEL TS,

FIRE LT 684000, LEOIRET, Bl Lo L WBHIcies L

TFaEw,

T LERERO IS LTI T

6]

(®

BEHZEUTALON

EMCIRFC, whd (R B ORME, KORISIERLTT S
Ly,

O AR RIS ¥ 7 S, BT E S0 Th S | AT
O HHIC Lo THW L TEEAT A,
O ALRHAO= S FEIE, WEARETT,
PRI LTI, =77 Rl 4 7 WIS~ L, BRI
EIBAT sV,

Cleaning and storage

U After finishing your flight fur the day, follow these steps when cleaning
your model.

To reduce the risk of damage (o the radio controls or of the occurrence of
fust on metal components, never wash oil or other stains with water, Wipe
with a soft cloth or spray the surface with aleohol and wipe the stains off
lightly with a soft cloth.

Remove all leftover fuel from the tank and store the unit with the carburetor
closed.

Make sure Lo remove the main blade and turn the switch to the OFF position
when storing the unit.

To reduce the risk of discoloration or distortion of (he body, make sure not
to store the unit in direct sunlight or in a car for long periods of time.
When storing the unit for long periods of time, follow the steps above and
store in 4 well-ventilated area.

Disposal and recycling

Make sure to follow these steps for the disposal of old parts when replacing for

new ones.

) Remove all remaining fucl from the tank and fuel line, ctc.

<3 Separate ohjects according to the substances they are made of,

> Used nickel-cadmium batierics are a valuable resource. When disposing them,
make sure 10 take them to a recyele shop.

54




Iy RN G N T THEA L - ATV, KOEHHEF v LT {728,

$hould the unit not eperate smoothly from engine start-up to hovering, cheek the following items.

LYy L E o ?
Does Lhe enpine start?

YES NO BENEF T VT
v Basic items to be checked
AL £ ! L Y e Y T SRS T
Does the engine run contiouously? B s oy — Ny =ik, KEENTHL Ty S
3. AY ¥ —OpEEH AR L F ey v
- YES |NO 4 - FLOHENT Y
e ympiom v S ATy P LSO EEF LY
PR e o ATy b g b K2 Tyl ge)
FoNN P FOTWTT L LW (AT !*J
LE2, 6. TITMHYNCemnrFay s
Engine stops just before hovering 7L e F TR T e E 2 S AT RS o T il
H S10p% jus ; Frwn
8. BME T Ay —ILT iAo T Fry s
9, PRHDT S Ve TR E T AT oy 7
S s AL, AY—-y—TarYranl, BHENLLT.
1 AT —#0 O ilies I. Is there a starter baltery”? Arc the booster cords well connected?!
Y BB EETS */:C/M'ém 2. Is the starter battery fully charged?
1 Ay FLEEOT r o 3. Is the swarter ming in the correct direction?
1. Adjust the slow throttle 4. Check the opening ol the needle valve.
2. Rcf)lace the plug or fuel 5. ls the throtle lever moving correctly?
3. Check the opening of the main needic 6. (_jheck if the engine plug is tumed olf. ‘ .
valve 7. Check if there's any damage to the silicon tubing or if there’s any pressure in them that would
hinder the smooth flow of fucl.
8. 1s the fuel filter clean?
9. I there too much fuel flowing into the engine?
- Remove the engine plug and tumn the engine using the starler to blow all the fuel out.

removed.

FHF - b ARETT LD,

Enginc stops when the plug healing is

JEEK2 Symptom 2

Lo CRfLTihE L,

Engine stops after running a short Lime,

A=Y O

Ny FELah EMExT
P UL 75 oy
Adjust the stow thrott]e.

Firmly hold the rotor head down and let the engine idle.
Replace the plug or fucl.

ANy FLAF Ay Z R P AELLEITS,
AV —RE 1) O E

PRI T 7 7 s

Slightly raise the throttle stick or (rim.

Adjust the slow throttle.

Replace the plug or fuel.

BE R ET S,

(
(

R

A
Wk — N

R 'Y

EFHLThL S AL

BE LA~ ZHET S0,

Frld
Try again.

you do

If it doesn't work no matter what

Y

Consult your dealer




BE - Wkl -58

In case of a fall or crash

aR&azin

Replace the parts.

\
WBFALLO—F—2THMLTLFEN
Replace the main rotor.
A Froy2l
HEO A% ST S (2 Do )
Check each section. Check!
YES | NO Parts have scratch or are broken,

_ Frxu IRk
Check point

I EAT R R AR Pl
ST =T — L@, AN A
SIS FO— ATy FOWAD

- Bend of stabilizer bar.
- Bend of tail hoom pipe.
- Bend of rudder control rod

¢ L ; Fruo!

RN T TS5 || Rlbe

Hovering flight gekt 3

A vibralion can T rE Y &b E )
YES NO be seen. (Set the tracking.)
" Fruvit *
X123 X POtk A YA MFMESTWE | gk
Check the main mast. | check!
YES NO The main mast is bent.
Frvi

\ 4
A A7 A MDIKHA
Replace the main mast.

¥
XA T L—FOEH
Check the main rotor blade.

Check!

NO YES

Y

NG 2 AP T B o

The main rotor Blade is balanced.

Frovol

Balance the main rotor blade.

INTRAERD

F=ITL—RDINTZ X
Balance of the tail rotor blade.

NO YES

v

4

Are T, FEAWH L
NG Y A0 TG
Check!

The tail rotor blade is balanced.

Frwi
TN R RSl e T

N7 2EMD ()

Balance the tail rotor blade (replace).

O—%—~y FOHE:
Check the rotor head.

Check!
The yoke and feathering spindle are benl,

YES NO
v JV Fruo!
A PV AT AR R AV Al | TR
Replace the spindle. Check the center hub. | <%
Check!
| YES NO The center hub is bent.
v v

B A-NTEHh
Replace the center hub.

TOMOERA

Other reasons:

BRETEAZHBET IV,
Consulit your local distributor.

(Frwl RUSHEPREELET,)
A AT e WNOT- - 2 (4

LoP 07200y 7 NOHMND
TL—ROED

{Checking and parts replacement
required)

Damper rubber, crankshaft, main
rotor blade * - -

56




. X1 <R PO l. Main Mast Replacement

OT—THFHOTVB R BAEITIRIC. FE—2 Use thread locking agent to the screw marked betore
A {(x¥FOvTA) 220 TTFI, assembling.

2, U— &=y F Assy 02 MAX10CS & I
DHLET
Unscrew M4X10CS of rotor head assernbly.

M4X10CS
~

o= Yy APy 2D
M2EX6CS &AL 34,
Unscrew M2.6X6CS of the hard grip mast

Loy FiE sy vaffeon ]
Y= voy FENOHLET,

Remove the linkage rod between rotor

head and wash-out. lock.
M2.6XOCS., °
ha
M3X8CS
BT 3Xp5KAL
Collar g3Xa5X4.1
. 4 u /
A S g “la ", ,.-',’z”ﬁ'
L' Lo or, W
-, ». / 5.A7 v vadl—byra oy
% YL C A b HE
) } - _ WFTHO L E
4 A ek J\-’/}SS&'.O)MSXSCS\ 77— ¢3Kp5X4.1 / M3X8CS Pull the main mast out of swash
AIRHHL L9, o 715 —@3Xp5%4. | plate and wash-out.
Unscrew MIXRCS and collar g3Xs3X4.1 of main Collar @3 X85X4.1 e

pear assembly.

. ZA2EZ 1 F—/1—D3A II. Stabilizer Bar Replacement

2. AFET L= FORAFENONLET,

Remove one of the stabilizer blades.

HHASD AT BB T T A oy b A RS R T L) A4,
FORE MR - BE 226 Y AU TN R E EY,

Cut the stabilizer bar if it is enormously bent. Then, sand the end of the bar if
there is any scratch.

1. A9 ¥ | vt OMAXASS &
VR S
Unscrew M4XASS of the stabalize
slopper.

M4XASSODL Y [FIT AT F XL 2n T
HIFHE,YAYTHD £,

If there i3 any scratch of M4X488 on stabilizer
A~ bar, sand it to remove.




L | I_uu b W AR A LA AR S ALS AT R A B ] ] ’

2 T L= R =Ry R FMSXL0 2 FW SX12X1.5T% B0 37— FRALS— 3Pl AL RLad Stk &,
HiET. ) Remove the holders and pul] the spindle out of yoke.
‘ Unscrew button bolt M3X 10 and FW 5X12X1.5T of (he blade holders.

AV Fu
Spindle

/ /
/ FW #5Xp12X1.5T

!
A KL B MSXI0

FW ¢SXa12X1.5T
Button bolt M5X10

o) F¥ VKL MSXI0
.. Button holt M3X10

b

L) rr—Yay FenLEy.,
Remove the linkage rod.

V. &> 2 —NT D3z IV. Center Hub Replacement

M3X8:F 4 ¥ K b EW 3Xa8X0.5

DHEBELLAT T A N— RAYET — 4 M3X8 button holt
SO L ks e A b P S L= b
Remove the stabilizer bar and the stubilizer arm = _')‘_ T T Stop plate .
with reference to IL. Mixing arm | 4 M26X15CSEW B, T4
g —= FT—LE 3L T,
2IEEELITL — FRLy— AE Y FLEN }/ﬁz"% , ~ Yoke L(:()sqn.MZ.QXIZCS and remave
Bk L 5. MZ.6X1508 ey the mixing arm.

Remove the blade holder and the spindle with
refercace to TTL

M2.6X3Cs

L)

CMIXSES L EN P EWBB AL T T &>
FEETLET, M4X12C8
H— 2 OMAXI0CS &E MAX 12085 W@ 5, I —

5 M2.OXECSAW L &, 3 — v -

o,

e N B H =T I B
7RI L 2T, ‘i:esﬁ\: ; Center hub l‘foa(i:; Ll(’l% t’jXJSCQ and remove
Loosen M3X8 button holt and remove the stop plate. B AN M2 6X15CS the secsaw, .
Loosen M4X10CS and M4X 12C8 of yoke mounting IRy gy VA OR L A
and remove the yoke, Mixing arm

V.IYUDEE V. Engine Replacement
CHTIT-rNALE T,
Remove the muffler,

R TLI AR ET,
Remove the carburetor,

—_

ey L 3 MAXASS TR R F — &y T M RN
M~ DAL ET,
Muffler Loosen M4X4SS and remove the starter coupling.

[

AT —F =Ry )T
Starter coupling

Carburetor (with cngine)

R IV A N | P S i
AHAH el FMAX 143 L)
HLEd,

Remaove the button bolt M4X 14
ol Engine blocks.

4. SN g5 i

Cluteh shaft

. F & KN FMAX 14
\"\.\@\ Botton bolt M4X 14

A LS A
PRt I Ay e AN
Engine block /(@ '\t%// \\

4 L
7 —pdXu5X4.58 B
Collar g4Xp5X4.55

58




VI F—IL7 — LD

L LI M3X320S 2 W B 0 T, 7 — b 7 — L Assy B LTS HT T
P AT A I SV I 3 R M- S A
AL first, remove the timing belt from pulley loosening M3X32CS and moving
the tail boom assembly a little forward.

2. MAX3SCEEM3F A B vk R REF L ORTRERFN AL ET,
Unscrew M3X35CS and M3 nylon nut to remove horizontal stabilizer.

3 MIXISCSE L. T - A%B| &kEET. '
Unserew M3X15CS and remave the rod end 10 lake the tail unit case off the
end of 1ail boom.

4. 1\;[3)(32(:5& M3F A Erhy PEMAETL T LT - ARGSE
V.
Unscrew M3X32CS and M3 nylon nut thin Lype to remove the tail boom.

WAL TS EE R a4 3 F~UL b OEESER YR UhISEE
LT EEW(PTEEE)

When assembling, make sure that the direction of timing belt
rotation is correct. (Refer to Page: 27)

M3 A 3y iR
M3 nylon nut thin type

V1. Tail Boom Replacement

g4 3rF b
Timing belt

F= N7 — L Assy
Tail boom assembly

M3+ Ity b
M3 nylon nut




@iHE/ A=V DTEAIZDEELTIL, FybERBASNABREAT—KNO S EHFFE-THBEORD T AL Y,
O LEDHETRASRMLBE L, EELH NN~ RE e FREEICTHELAZTAL,
Pé'ﬁ:‘.:'aii%Eﬁt:‘(‘:513‘4'%1?}75‘63EI~7EI?!W¥:'E‘#5EH\'\f:b?lf'@“o
TELCHTES, TAMA EXERE . GW, HERADO T AABRT 530 ~7H A& aHT L EETT,
F7-  AOIDIEEIL O -1 A~38FE 20 - BR PR LA ZEBBNET, HEIUHT T RS,
BEROTR . AE EORE. TN @IS B ABE . SFE TSR EESALIAC

SERR( 0847-40-0088 ) /N—VRKTIEMOD L. ER AV EERILH TRIBOLET,
HIO—FNO. BB EERICRTLTHVET, BRI BV T CIIRaRE s IR AL,
BEROIBACLEEL THREIFATEITLADT, 3 -FNO, B BBEZRIAND L 53T A ',

BHRASE 200451 BYE

®HHIAl [FAX |53 (ST HELIAAR AL,
O@5 (AERFR| EEVET R S F T BRI RS EERFOHIC ST,

B S SR (D= K& DS+ BB(5%)] + DM (KB FHEAR) F LB TT,
#55 REFEICEIRE BITRA DFE LSRR BN RET T HIEC A, I TR,

W F (15| FHoRb2A) % AR S BEBEFV ORRICL-TRIVET,

Hon S st . 1 BlE |3 Ll
X IRElEE 3%%%5& 1 ?FFEJJ;EE?E
AL b B ¥1,575 ¥1,680 ¥1,890
it ¥1,365 | ¥1.470 ¥1,680 |
RA%. (5. JLBE.REB | ¥1,155 ¥1,260 | ¥1.470
RiEE. hE ¥1,050 | ¥1.155 | ¥1365 |
mE ¥1,155 ¥1,260 ¥1,470
M ¥1,050 ¥1,155 ¥1,365

() LB BE &V O T, /N—V9 800 FTELDBE
Hian & EHEE¥10,200 [(D/¥~V R EDEE¥0,800 + CrE B (5%) ¥490 )+ DRHH(FEE| FHERA) ¥1,680
=HETHREEN11,070 LEVET,

AVE (OE-LTHEFTEWY HfNo.
BB LAKEAB F B B | ZaXE#E| dLoHT-28BLE
sl ] LT 1 L[] 1 J | _|awaes] 5975 #2ian
e, iy Ak s ﬁ . ﬁ
BRI RERIFEE ( AELE)
T - T
s &+ & R
_&Fﬁ_ __H?_-L%_i_FHIX________
TEL ( ) | Fax] ( )
d—KNo & i e 2
On—vilengst|
(2HBE (5%)
| #8oHE 0+
_|_
b AR —#HREH (= VIF) EEEHEE S |

T726-0004 [LERAFHTIRT/IIET138 =

TEL: (0847)40-0088 ({f) FAX:45-7670 — —
http/imodel hirobo.co.Jp/ | bELSB-BEATHE(O+D)+ |

60




F2539-011
‘F\‘ 2506-004
@
6@ @ﬁ@

Dy

=

0403-202

=5 ’_ 7 i 2
2521-123 (Al RS _
/\ 2500 090 SN 0414-385
0414 389 3 :
25 32 021 | @ ;
25%2-040 &) \
| 0414-383

.

-,

2521-078 \
2500-073 \

-]

(0414-384
@v‘?‘“ *

\\ 2532-021 %

P
\,\\ 2532 mo /
/‘\ 2500-044 %
2529-003 - . 2532 02/
2506-035 .
2521 124 :
2532.054_ ~>
0414-388 2525-006 /3\/ .
2506-041
2539-009
-
2500-091 0414-108

2531001 -

0414-283

2531-003

2531-001

0404-347

0404-348%013%

0404-711(OP
; 2532-028

—

o

2532-031
2525-0006
0414-387

2532-049

2511-032



N P . “4 1) rwopt
040'12“2 Stnp I_)I.atc . | 1__ (400) With FW
R E o A F— - gaxa90 1,050 - - - — - - = = —
04347 | Stablizer bar 94490 2 _(1'000).
qag | AV EZ AT paK535 I s T — o — = — = = =
0404-348 | stabiliver bar g4X535 2 (1,000)

' WCA & U AN — X555 I B T S = =
BUETI ) WC sabitizer par 94X555 2 awo | - .
0414108 | 22 ETAFTT L s 1890 (A Fu/t-T RO —

B . Stabilizer blade o _ _ (1800} | With slopper and screw _ _ N ]
0414283 EXFRP X ¥ T L — F =680 7 R [N 14,450

| —_| EX FRP main rotor blude L=680 symmetry | set _ (l B0y [ o o .

FEZIN & - — 2.625 AT TTRAE - -

OO e W seesaw oL Qs |Besngpessed
0414-383 | FELIUE 7 =A% | 3,990 KT TR
— _| FFZl centerhwb o (3.800) __ | Bearing is sold scparately - -
0dlassq | FFLIN 7 31 v 7S Fb 0 525

L | FEZ feathering spindle o - sy

(Al R w43 - - - =
0414385 | pEsn yoke ! (900)
FFZ M 71— FFL = - ] T2w000 T T T . = = =
0‘14 %86 | FEZ-IN blade holder D Qe o i
04]4-387 FFZ- 3 %5 277 — 2 325 NT) e FY P by
_ _| FFe-l mixingarm — _ (500} | Bearing is sold separately
FEZ-I1 7 b — F A~ —— 13 325 P - - = =

_0‘”4‘ﬁ8 EFZ-I1 blade spacer_ B set | oy o \=bImm2Smm2%mmo
0414.38y | FPZ-IL 570 A="T o0 5 1,365 MAX 1208 /R

77 | FEZAIN dumperrubber#60 - (1,300) With M4X12CS

FFZ-M A% V¥ar Fo—-n7-1% I T - T T T T T e o —
014-390" | B/ stabilizer control arm e '
1,260 -

_ZSUU'Oﬁ Br{i #8X816X5 zz_ I a0

1.260 - = ]

| 2500051 BrgeaXo$x3zz B Mﬂz)) e B

. i 1,260 T T
2500-061 | Bra. oaXu9Xa 2z B L 2 Camy
_ y 1.260
P00 | B eixesxarzz. |2 awe | |
" N 1,260
2500-090 | Bre pSXa13X4kZZ R w00 |
Big. A7 A | p8Xel6X5H (680
2300-091 | gearing theust p8Xe6X5H 2 (L.600)

Cmene gy | MF AT T F 0 T T T _ AU - = - = =

| 2505097 | M4 nylon nur S o0
2506-004 | FW g3Xg8X0 5T 20 }83]

e S *(420' N
| 2506-035 Fiyfxx;azxo.rr S N R v e
2306-041 | FW (5Xe12X 15T 5 (238)

[ asiL0m | 7 EA AR MIXI09 (5K — AL - 5 T teey | —  — T T T/ — = — =
Cross member M2X109 (with g5 ball) a1 L2000 _ -
o | AT —2.6X4X4F 525 o o - T /-
Zﬂ”m | Collar 26X4X4F S I S RC () N R o
A1 7 —2.6X4X128 T35 _ - =
2521-080 | Coflar 2.6X4X128 oL ey
9 —4X5XA3F TX04 ™ 525 7]
PRI CollwaXsxaSF7X04 o * 0 Gom |
71T~ 12X 15.9K6.8 525 o = 7
R Collar1zX1soxes |2 | oy I |
[ EXoSE— 1,050

| 2325-006 | £y o3 ball . 10 (1,000)

U s RIS A A - T T - e T T T T -
2329003 | (5 ting p-7 I ooy |
ger Ty P AT - MEX3 315
3001 | g rew M3X3 10 (300)

ey e | VA S D = MAXE — T T 33 T T T — - T

_25‘“_003 | Sel screw MdXx4 . __IO Gw | .

F®yv TALY T2 -MIX10 630 -

S0 Cap serew MAX10 I L _en_
Fovy TR 2 =MIX8 840

2532-028 Cap serew M2X8 e o

! Faw TAF ) aM26XE T 840

232030 | oy screw M2.6X8 I e S R S R -
Fv v TAY T2 —MIX6 R4

2332-031 _| Cap screw M2X6 _10 (800Q) ) _ _

. Yy v TAG T L —MaAX12 T T 630 N T - — = =

2332-040 Cap screw M4X12 10 (600) . _

[ i g | AT RAT N 2 MIeXI5 I 840 T - - 0 = /=
PRV CapserewMaexts U |0 | gy

P F 7w T ALY 0 -M2X12 D=33 840 -

| 2332:054 Cup serew M2X12D=33" e O O ¢ H N A .
2532-055 Foy sl a5 5 630

e D‘_g_bull S o = (600) - _ o . - |
as39.009 | K7 ELFMSX10 T N 315
i Button holt M5X 10 S B (300) | _ o o _ o

) FFFENT MIxsg 315

2539011 | g tion bolt M3X8 2 (300)

62




not included

0414-311
0414-111
(‘ﬂ
[
2513-053 (K+E) o
0414-230 =
2531-003 / @i@ '

0414-391 o gﬂ 2532-028
/ '
2505-001 \I. ee
%\ 2500-066 | 2532-004
%—I R —»
253108 04 2500-072
@ 2500-049 2532:029 A L
\ ﬁﬁ%\ e . 2/ [2500-072
0414-374 (127T) @..«"Dﬁ\y/ e 0404'0‘23
0414-403 (10T) & 2509-003
0414-404 (11T) 23000 . 2530-004
25036-029 2532-021
2529-008

2530-003
W 0414-307
pAsFAS/ L VN

(=¥ ¥ HR)

2537-001
N 0404-012
.

A

(0414-392

N 0404-118

Nt 2538-002
A |

8

0414-113
§77&&§§

(% 2506-045
|

TV (50 '

0414-287
|

Engine not
included

2521084

2539-020

2505-001
2525-006
; 2532-031
: g 2532015

R AL
For YS enginc

0414-114

2532-002 7 2532-034
2521-069 ——
YSI v L b4y
For Y§ engine

2532-022

2506-019
o

2521-053

1 2506-019 \“"Q

R0 NRN

2532034

e



T | JJ=02 ¥Y-IYPE Wusn-out ¢ontrol arm 4 oesey ) .
0404012 | 23— % =7 T W% Y8, 08615X B ] 315
| Stater pull«,) washtr for ¥8, 08618y _ | _ __(300) o
- TR — 315 _
_ ()4()1_02‘!_ Rudius arm . _ _ _ 2 (300)
EX 27— 1] 2 &7 B - T N -
(J;“M'lf EX cooling fun - . l_ (2000 | _
0404531 AT v T e— ek F ] A5 [ TR N P = 4
_ 7| Swashplate set o o T (4.500) | With pivot bolt o _
0404-616 | A — P IBKGHTR | 2,940
Auto-rotarion drive ve shaft (2,800
" TTEXAE A »Fy 95T [ N N 5 R A
Uﬂ4-707 EX main gear 95T ) 1 (3,500}
| SX T —/T—H T (0860 HY - - = Tosx T T —  — T —
| 0404805 | X wapor collar (for0860) | U | g, o
(a14-1 11 10 A 4 7 A b P=1051L=220 ] 045 B0}
- o ;al(l main mast P=195 T=220 _ _ _ _ _ {900y _ |Fors .
O4id.113 | KX T ¥ FY 05T | 840 GO
o Main gear 95T _ - I _ {800y _ Forsl i _
0414 |14 I7 o B RET | 420 WG —, UM
o Sgumd ,{ae‘u' 86T _ _ _ _ _ _ __800) | with collar and serew .
0414-115 chry—2 , 840 M2.6X 0TS 2 (RGFT bl
e Al.llo rulam)n case _ o o _ o _ (800) _| With M2 6X10TS.2 ( with washer)
0414-230 FM RS 7 =F w7 w5 (6000 )7 | 1,680
| I Humgnn starter coupling (for 60-90) _ _ 1 o _(Leoy) | o -
04ldag7 | ¥ Y 7Ty % (R L) &1 1.800 A ET2emm .
o ; Engine block (R, L) o _ . _ _ | eachl (1,800 Thickness 12mm
B3 () & » F o = T 330 |7 —° - - —
D414-307 B3 Cluteh shoe with shaft e e R v S S
041a-np) | 810 A T T L p=199 L=224 (SUS) | 3,780
T | 010 minin mast P=199 L=224 (SUS) N @aeony | .
Odta-3i2 | #1070 KXy ST BT S 1 1050 [ M2.6X6CSH
| _ 7 ¢lOhad grip mast lock _ o (1.000y | With M2, 6X6Cs o o
()4!4174 W Breff 7 5 2 FU 02T . 4,725 $0-00F]
N o W bﬁ clutch hell wuh gear (12T _ _ o _ (4,5@) __I'Ol:i(_] ‘JU__ o
041 4- WI THELSOS™ & % 2 a7 Ny 2z R i3 1.050
| o _ELS0S wash %t block set _ _ _ Lset | (1,000)
ELLS05 7 7 T 1 =il BE s | — T T
“42‘392 ELS0S flywheel o ldsa__ o@oom _ | o
0dld.aps | WBIgt 2 T o FA0L10T : 4,725 60-7014
| | _W-brgeluteh bell with gear {10T) . _ . |l @500 Forséo-700 _
Odldoapa | WBulf & o+ ~O0iT | 4725 L 70.00fT
— . | W-brg clutch bett with gear (11Ty . 1 __ | 4.500) | For70-90 _ o
2500-047 | Brg. 012X21X522L 2 (}388)
PR - I B 20 [ 0T — — —
25_00~o49_ Brg. m(anmxsZ?_ L L ___2 Loa2s |
1,260
e I
I 1,260
zi)o-mi qrg_.asxmlx.azz_ R azey |
2500-102 | B 7 ¥ 7z 1 pl2XI16L (EWC) | 1,890
- o Bearing onc-way a1 2X16L (EWC) _ _ . - (L8O _ o o _
2505-001 | M2 vF 20 210
o M2 —_ - _ .= L (200 - = .
! . 210
el et o D ew |
T RN IXILE 315
| 2909-003 | Needle pin 2X1 1.8 S o S
05i3.083 | 77 A¥— 5 — 27 hDH . 30007 | I T RAETR
| One-way starter shalt DU _ (3,800) For engine start
#7 —3X5x4.1 - - BN 315 - T - -
2103 | eograxsxad _ | 2 . son_ |
BT —3XEXY 315 ST T T T
20891 Collar 3X8X7 I Y
AT - AXEKA.58 . 525
2OR084 | Colaraxsxass 2| ooy |
EX@s:3 - b 1,050
2525006 | EXeSber_ O apm o
017 585060 315
2339008 |y Gn $5060 5 (300)
ey | EAfy PR F (Y T T — - ., | a0 — |\ — - - -
2330-004 | piyvot holt () 2 (100 ]
e s | EFEY PR (| T - - T a5 [T T T -
2530005 | piy ot bolt (E) o o 2 RNEC R L
B T BRSO A MAXT - - T 315 I - - o
2931003 | Setserew MdXa Yy _ewy
¥y o TAT] 2 -M3XE 420
2532-002 CECW}Y M3X . L B _10 1 @ | o o
maanong | F vy SAE N T —MaX12 420 - — T
2332004 | oy serew MAX12 10 (400
B F oy TH T2 —M3XIS - - T - 42 — | - - — —
2532015 Cap screw M3X15 10 400y
[ neam qng | T ST ALY A—NMEFX10 - T A 7630 - =
| #532021 1 Gap screw Max 10 A )
¥ TR L T e —Maxis 630
2532-022 (ap_suew M4X 15 1o (600)
osanaozg | XY v PEAZ ) s —M2XT T T 840 - - =
ESZ-()& Cup serew M2X 1 o _l() B0y _ _ o _
253208 | F ¥ TR MG 0 840
| T Cap serew M2X6 - o o (BO0) . _ .
aq | Yy AR L =MIXE 420
232034 | serew M3X3 O ooy o o
_— TRy 2 TA S T u - M2EX6 - - ] 420 T *
| 232039 | o serew M2.6X6 - e
- WERY % B 2 A F ) 2 T M2.6X10 2 F 525
2537-001 )
- 'lﬂpP_lg screw with washer M2, 12.6X10type 2 (500)
e | EF T AMEXe - = T T | T - - —
2 33_0027 Countersunk serew M3X6 . . . 10 o _ _ -
. SR R MAX4 15
2538020 | B tton bolt M4X 14 2 (300)

64



2532-031 2525-006

2532-030 0414.120
- 2521-039
2500-073 R @%.0 .
_\(@ 0 ﬁ 2500-073
@'@ 1A 0414-125
@"@f‘%@ 2524-001 2509-016
%'.& 0414-394

0404-625
2500051

2532-031 % Vi

23525-006

2521-016

@

hie)

2531-003

2521-109
2532-034 /

G"’ e el b {(2505-006
ﬂ Q@{—— 2500-057 2505006
2500-051 "y X 2534-024
2525006/ 2521-125 ==
2532-031 0414-127

2511-029

2522-001

2524-001

2522-008

2522-005

/

2522005 /7 S

o

e / 2522-029
~G5 \2522-005

2522-029

/ A 2522-021
x.-‘\s\/..“. S "-\..\\... ’
Q/ ,/&/// ma



0404-625

0414-125

0414- 126

0414-127

0414-128

0414-129

0414-131

0414-132

__L_p]lcc_:tlve ilch shaft

- T e T LA YT Y

| Contral lever set

L7 FEy FURTE) -
_| Collective pitch lever (R)

DLy P TS T

(‘ollccuvc pitch lever (L}

T rPEYFI TR
JLZ rEV TR T
Collective Eltuh holt
Iy L=

| Ailcron lever

T AR=—F -1 /= v7 NR)
Elevator lever shaft (R)
TLN_—=F— L= T ML)
Elevator lever shaft (L)

0414-133

0414-393

0414-394

0414-395

2500-044

2500-050

2500-051

2500-057

2500-073

25()5—()()6

2506-020 | FW oSXe10X1T

b HE gr(‘)jsszmje(‘m\/bl’;: 1\71&54)((}40

2521-039 (j,]oﬁarf)i(ﬁs))(-(”z . o o a

221058 | ol —

2521-083 é’oér 12?)2(11 -

| 2520109 | O B -

23RS éjol?ar_ 3%)5:1 .(:r)))i(ll;ss -

322-061 _;’dl/u ;:r:;d f;\dtzl)-(ylg’r{dﬁs — -

iﬂ—(}()ﬁ T_Ji;s\lurﬁd_};g)-(/ﬁb M2Xa3 o o

N

B0 | Lt
T ARy K MINAO

2522-021

2524-001

2525-006

2531-003

2532-002

2‘37‘2 008

2532-030

2332-031

2532-054

2534-024

2537002

_ELS05 T-type pitch lever

1 M3 nylon nut_

_ | Adjust rod M2X65

Ty P A T2 =M4X4

ILR=F LT LR — Ky hpd
Elevator torque lever pivat ¢4

ELSOS L b= 4 — L 73—

ELS03 elevator lever
ELSOS T L R— % —
ELS03 elevator arm
ELEOS TR Y v F Lox—"

h - j-\

Brg. 98Xp16X5 ZZ

Brg. MX;&BX&M.L

Brb 9)4)(98)(32/

Brb mxmxz ‘?1 77

Bry. ¢4Xp8X3F 22
M3 F ATy R

_ | Adjust rod M2X40

T AT U K MEXTS

~Adjust rod M2X75

Ty Ay FM2X63

M2y N F
M2 hall link
EXpS5aT— v
EXg5 ball

| Set screw M4X4
FawTAL T2 —MIXE T
Cap screw M3X8

Xy TR ) 1 -MBX2S

| Cap screw M3X25

F v o A5 2 —MI6XSR

Cap screw M2.6X8

F 'y TR Y1) 2 "MIXG

C “ap serew M2X6

2y vy TR AMIXI2DA3

(‘Apivcw M2X12D=3.3

sr 7 L/#A/‘}_L—MZGXX {2
ing serew M2.6X8 type 2

|’-| fF v ¥ T ) 2 —MIeXI16

"[appmg screw with washer M2.6X16

10

225
_ (500)
1,260
_ (1,200)
1,365

(1,300)

525

_ (500

420
| (400)
525

_(500)

420
e

525
(300)

525
G0m
630
_ (600)
630
(600)
7535
(S00)

1,260

(1.200)

1,260

a0

1,260
(1,200)

(l

,200)
210
(200)

210
(200)

5258
_ (500)

525
| 500
210

~_{200)

420

(400

315
_ (300
YL

_(500)

525

(300)

213

@B

525
(500)
525
(500
525

(500

325
(500)
535

(500)

525
(500)

523
(500)

525
{500)

050
(L000)

315

G0y

420

(400}

420

(400)

840
(R00)
840
(800)
440

(800)

210
200)
525
(300

1,260
_ (1.300)

X b= (RYL)T]
X- tm, lever (R) and (L)
NT N TWAT
| Bearing presse.d

TV YENT T
Bearing pressed

T T T

- ILT_'_/H
_ [With roll pin
S8y
With ser screw
BN ALY
| With roll pin
AN
| Bearing and Solfar e Sol
AP ER
| Bearing and c.olhu are xol

each 1

__Bcur_iliis_sulgﬂm‘ulcly__

(J" I separately

Jﬂ separately

66




2532-004

2505-020 2505-020

2532-004

0414-284

0414-123(option)
2505-020

2536-001

pa14-124 7
option

M%’%,,‘?

iy
iy ;

Z
e 2536-001
0414-]24(option
0414-284
2536-001

f 2532053

0414-292

0414-293

2511-007

2523-021
|t

gy

2505-019 \

2505-006 -
1]
2505-019

2532-004

06-010

.
.

()414—286ﬁ

.‘_\ 1
o 2523-051 |0402-f)39

2506-010

2506-010 P
| - L
- 2505-006
"~ 2506-010
. 2505-006
S~ 0402639
‘\\



r L T R B B A A 13] J10
| 0402:639 | 5id pipe cap o8 o L G0n) S
0404.675 | TS X rx NI T | 630 sUS/ ¥4 7 -
© | Fuellank cap , o ) oM With SUS pipe
0404696 | FXA T 2 1oiq 7 N 1575 | %% o7 — —
EX skid pipe _ T (1,500 Withcap
(14123 | TYEF TR AL -MIXAS , 525 FRY T )
| = | Cabin cross member M3X34.5 - (300)___ | Metal made (Option) o
0dl4-104 | FFE LT BA L TIN—M3X43 5 525 SRR T 7va ) —
" | Cabin crosy member M3X43 N | (500 Melal rrmdc (Option)
0414984 FYEFPORASIN—F Y 1 — ik 735 EN 20l — _—
=77 | Cubin cross member set ) _ | et (700 | With screws
pa1a0gs | DT A RT ST L TEY Assy i 2,835 —
o L.ow height landing gear asscmﬂy | set (2,700)
a1a2g6 | DT FRE Ty ) [575 — —
" | Low height skid foot _ Co 500y
0414007 | FIEERLT © 7 (600ce) S 2,100
B E3 fuelﬁt;m/l;hj%m()cc) _ 1 sc\[ (2,000 _
E3 % 7 [hiR T4 13X 1,050
0414_293_ E3 fuel tunk rubber cushion } 1 sct {1,000} _
ELSOS 2 w771 — 325
0414396 | 11503 switch plate S o
0414307 | BLSOSA AT F 1k 840 A L
B - ELS03 mcchgmcal mount ¥ oset (800) | With serews _
0414308 | ELSO3 & £ 7L =4 X 2,625 F IHF
| | EL.S05 main frame 1 set (2,500) With screws
0414309 ELSUSHF—F 7L —»4 [N 3,150 i o1
o ELS05 servo [rume 1 sct (3,000) . With screws
MiFqazFoT AT
| 2305006 ) M3 ylon nut 10 (200)
M2t 0 zF F - T s - -
2505013 | 5’6 ylon nut |1 Gom _ ]
2505020 | M3F A BTN A M 10 315
R M3 nylon nut (thin type) } ) ] | (300) )
2506010 | FW ¢3Xp9XIT 20 0 83)
"7 3R A wi—M3X26 - ST e T - T
251__1_?(1 | Cross member M3X26 2 (500)
VLA A - MAXGE 525
_251 1-007 ~Cross member M3X64 _ 2 _ 500 ) B )
KNIT7 O X A v 7i--M3X46 575 —
} 251 l-()2Q Hexagon cross member M3X46 L 2 _ (5000 )
523001 | PP/ST 7635Ka4 X 1100 [ 420
L PP ptpeod SXpd5X1100 - _ 100 - L - -
2532002 Fu oy TAT ) 1—M3IX3 10 420
- | Cap screw M3X3§ ’ (400)
, Fo g TAZ 2 -M3KI2 ’ 420 i
2532004 Cap screw M3X12 . 1o (400)
Fyw T AT a—M3X20 470 i h
| 2332006 | oy sorew MAX20 1 @0y | L
F¥ T EAF T A -MIXKIS 420
2532_0]5_ | Cap scr(,}\.y M3X15 ) lo___ 400) )
Fx v TAs) 2 -MIXIR 420 - - )
25]2 0’38 | Caps EL[’L]V:/ M3xig ) 1_0_ | (400) - _ - _
Fay SAZT) 1 —M26X10 420
2532031  Cap screw M2.6X10 10 (400)
F oy S22 A —M3X32 ] 420 ) ) '
2532‘(’1 Capscrew M3X32 | (400)
. § o RS 0 S MAXE 03 ’ i )
2336-001 Tapping scréw M3X§8 10 (10M

68




L__I . 2506-005
2509-012 M 5\! 2500-051
< | 0412-157

. ™ '
;!t 012147
| 2500-051

0414-163 0414-142
2507-001
> a\“ 5
ot o 2525008
-

2509-012 B 8
e o e @ o S 2506-020 (@ B 2530001
S \ : 2505-020
2507-001" . @/ %— 2506-005
g

2532-030

2500-068
2521-061

. .. D414-143 2509-015
- 2504-027

0414-163 >
(A74 Fih&tv by
(M6 nut included with slide shaft)

2505-006 . 2532:005

404-662 .
2531-002 , I ~
ﬂ’ 2 \\‘_9414 144 PNy
T 4141
NEEIK e P
Inside dia. :Large \‘@ \/—” S
Rh 2 -
i 2500062
Inside dia. :Small @ e
2532028 _-F 0404-662
2525-007 .é " 2505001 o -

2306-003

= /— 2532015
‘.- . -\_\‘k.
2505-006 O~ V% 0404-662

4 r’ =
2500-070 Ay N

2506-004

2532-028
0414-137

2532-005

/‘/\‘\‘
0414-165 - N
- '
7 2509-014 |
0414-119 L /ﬁﬁ !
,/ 2 |
- 2522001 |
. ~
~ .
1 ~ L
' 7 2509-014 e
| P P
1 ﬁ/ u ’/
| e 7
0414-135 ,/"<
! \2537-002 sb\zm_ool e 0414-136
! | 0414-400 K\\ o
| | ~
& | 0402-523
|

2500-068
@ | 2500015

|_%_j 2506-021

e ————




\.14\1_“.?.4.1 SF hca_{ring holder 13 _ ! (46}3) BL“{]J ml:h’suld 'sl_.pdl'd‘L]) . _ ]
M0dsen | T L FAUL =T ) ABH2 525
— | Tail rotor blude holder set ) A, Boeach2 (500) - -
0419147 | SPF—LE v bsi—4 Sk B T 1.050
o .‘JD tail pitch lever sot _ . (L.000)
] Ty o LT 5235
0412157 | i) picch lever collar . ! (5000 _ | o _ __ i
Odla-tig | H e F=FF LT b ] 735 ¥ ST
- - Counter gear shaft o _ {T700) Wn:h roll | pin _
Galatg | T BT U IRT I 630 T
_| Tail pullny 18T . {600) . th roll pin _
0414-135 | 22 o —ATTULT | 1050 F DIF
o Rudkler servo mount R (1,000 With BCrEws ; o
0414136 | Z ¥ 2RIy K g5 L=730 L 1,260 HITTEE
R Rudder control rod 45 L=730 _ st (1,200 A%emhled -
odlalsy | FE—Hr O LYK 1R, 525 AL
_ - Ruddu control guide L set (500) | With screws
i — T ey A L— FHAR — 525
0a14-141 . dll [1((:]1 plaie bosy _ i B . ! : (500) . o
Odlataz | T omb e oSBT [ 525 T T e — b, PR A
CoTe Tuil pitch link set . _ | set (500) With rail px(x.,h plate, parallel pin )
Oalatay | T ATE ) 735 = At
- Tail shaft _ ) B I 14 4)] | with roll pin . B
T =) — e TR 1.260 EiNA
0414-144 ‘Tuil pulley with shaft L (1,200 Asscmbled
TR - b =AU =805 - 575 - T - o
l{'”" 146 (_)ule_l_g’_?nnl tail boom pipe L=80% o ! (I,SUU) o - o 1
0414-163 | 27T FOH | 420
| N blldL shalt _ @0m_ . o
TNy 540
0414-164 *B Fousing . . $00) . ]
" BT — - F =02 . 525 ]
0414165 Synumetrical il blade L=93__ 2 Gom) ]
O4ldaon | ATy R ST —Fy pIST 1.5 1,850
_' Counter geur pulley sel 18T Lsct | (L800) o _ ) 1
oalaan | BLSOST — e b4 — AR 145 1,050
“__| ELSO05 tail unit case_R/1, I set (1,000 } .
2500-051 | Brg. gdXo8X3ZZ 2 : 1360y
2500-054 | Brg. a6Xpl0X3ZZ 2 ( : 338)
2500061 | Brg. g4 XpOXAZ 2 (lggg)
| Bre. g4 XpOXdHA 7 & b - 1,260 | - — -
2500062 Bre. 04 XpOX4H thrust . 2 (1:200) L _ .
2500068 | Bre. ¢3Xw13X477, 2 (A0
— — — — [ "T_ _ —_— _ —
2500-070 ' Brg. a3Xs9X30P 2 (17300,
CTE AL Fe0SIMIB00 T 1.890 - - I —
2504-027  iming belt 6083M1500 ol amoer | o . )
oy M2k - T o 210 o
2305-00) - M2 ) W 200) _ - .
) M3 4 TTF v b T 210 o
2503-006 - M3 oylon nat T - e 2om ] . _ -
N | M37T- 411> b FEETHT 315
250_5 020 . M3 nylon nut (thin type) . H)__ _ (300) . - _ -
206003 FW p3Xp6X0.5T 20 (oo
2506-004  EW pg3Xa8X0.5T 20 ({gg)
2506005  BW gdXe6X0.5T 10 (%86)
2506028 | FW g6Xa8X0.3T 5 ooy
RS a‘m 5 - - . 0% - - - -
2507-001 E-ring o] o | o (10 L o o
2504-012 AR ax g 2 319
g - (,.Il'()(.JVLd par allel pin 2X11.6 (300 ;
[ I P e ] 525
2509-014 | Ral pin 92X5 _ 10 (500) ) i
' " 17— 1 e ydX 2 . 523
R09013 | it pin p2X12 10 (500 S —_ —
| 77 -5XBX2.5 : ’ 315
2521061 | coflar SXBXZ.5 2 300 ‘ i
77 —6XTX3 525
2079 | fgilar 6X7X3 2 (500) _
# 7 —5X6.5X14 525 1
2521082 | ol lax 5X6.5X14 _ 2 soy | _
TR A RIT oy FM2X1G 525
2522-001 Adjust rod M2X16 5_ _ ‘ (30(h .
EX ¢85 — b 1,050
2925006 | EX oSball g — . 1o 1 (Looy o _
EX g5:1 - ) 1.050 -
2525007 | EX g5 ball with stand 1o CLLOD0)
oy bR Y ) —=M3X5 TN ’
2531002 | oo crew MaX5 ) 10 |00 . .
. FyvwFRAT] 2 —-M3IX16 - 420 T
2332005 | cap serew M3X 16 1 10 (400 |
2532015 | ¥V Y T AL ] 0 - MBXIS 10 420
i Y| Cap serew M3X15 B o _ 400y ]
Ay PR L) - M2KR 840
2532-028 Cap screw MIXS_ ) 10 (800 )
N ) Vo PR 7] T M2Z6XE 54()
2532030 | G cirow M2.6X8 - . m 800y L
F vy A ) 2 —MaXe B840
2332031 Cap serew M2X6 _ 10 (800) )
nargnng | 2 7 YA T —M2.6X12 2 10 105
| =Y | Tapping serew M2 6X12 No.2 type (100) |
nssaa | P FES T AT A -MIXIZ2Z AT 10 210
s Tapping screw MIX12 No.2 type . o (2000 B B
2537002 )ﬂé%i Foo Ay ) 2 -M2.0X16 10 325
et IS r“l ying serew with wusher M2.6X 16 {300} I - _ .
539.015 'rI' FE MIX63 5 525
ST ("uxde pin M3X6.3 - {500)

70



HIROB30

H
1Apan.

" !
aion

LR P

0414-406

0414-405

FERILLVEW

@ e

WL R L g
,

-\ @é

0414-174 (option)

2532-012

0414-149

2505-006

2532-015

2506-010

0414-147

0412-166

ey 2506-010
A él/ 2532-002

0414-150

é\ 2505-006
- /7 T

0414-148

c—————————



YL w7 w T 42
0412-166 | Damper rubber for cahin | 4 (400) | ) )
0414.147 Fov 1 3,675 F =L )
Cabin L {35000 | With dumper rubber
Fr e 1,030 -
D44-148 1 Windshicld i ! (LOD0)
Rt T 13t 1575 [# {4
jag ! )
0414-149 Tail stabilize sct 1 set (1,500 With screws
na14150 | ACTIER/SZ ¥ 1at 525
" | Horizontal fin band 1 sct (500) ) )
Froya WC7°# — b 1 5% 2,625
OIS | ErcyaWCdecd o dsel | (2500 ) L
0414-174 Freye X775 - [l 2.625 FTToa
Freya logo decal N | Tlset (2,500) | Option _
0414208 | Frova WO = i TTESH) ) 2,100
| o Freya WC decal for tail stabilizer | (2,000) -
0414-333 | EAGLE3 Th—-N | 3,675 FT7Tvay
77 | EAGLE3 decal ) (3,500) | Option _
0414334 | FAGLE3T % — b (I 3LH) : 3,730 AT a -
| o EAGIE3 decal (for tail stabilizer) | (2,600) Option )
o41a.agy | ELSOST =T = LTl = Ay hL=560 1A 1,575
T | ELS03 ail boom brace set L=560 | lset (1.300)
FREYAEVOT % — 1L [l 350 T
0414405 | EREVA EVO decal _ 1 set (3,000)
0414406 | FREYAEVO7 % =l (JRHH) 1 1,575
FREYA EVO decat for tail stubilizer (1,500
FREYA EVOJiI| ' 2,100
0414407 FREYA EVQ insiruction manual 1 2000 |
| M3Ffard | 210 )
2305-006 | M13 avlon nut 101 200
M26F 7 b 210 )
2505-013 | \i5'e tut i L (200) ] .
. 105
"2506—01 } | FW mf?ch‘)Xl’I ~ 20 (100)
Faw FATI 2 —MIXE T L 420 - T i
_ 2532002 Cap screw M3X8 10 (400
FywTATY 2 —M3X35 T 7 420 T ) - |
2532012 Cap screw M3X35 10 (400
' F 4y FATT x—=M3XI5 420 B ’
2332005 1 05 serew M3X15 | @n | ) B
FyoT A7) 1 —M26X15 840
2320991 Cap serow M2.6X15 o Lo (800) . )
asaagra | F 7YY TR Ta—MIOX6IHE kT A 0 210
o ~ | Tapping screw M2.6X6 No.2 type truss (2009

\ 0414-333 (option)

\ 0414-334 (option)

72




FUTABA FF9-H

1ch(AIL) | 2¢h(ELE) | 3ch(THR) | 4ch(RUD) [5ch(GYR) _ Bch(PIT)
(R/U) 100% | 100% | 110% | 120% | 100%  100% |
ENDPONT) oy | 100% | _100% 80% | 120% | 100% | 80%_ | ]
NORM | 70% 70% 90%
DR DL | 100% | 90% | o100 | |
IDL2 100% 80% 100% Aot
IDL3 | 100% | 100% | | 100% e | cond
NORM | 0% | 0% 0% Switch:
U = o A = S e Gone
o2 | 0% 0% |  -50%
IDL3 0% 0% | 50% e B
Es (NORM) | OO | O .0 10 O
(F/S) L 25% | -
REVERSE| NORM | REV __ REV | NORM | NORM | NORM
EDACT/INH 17ehE
TH-CUT Fﬁ?:tion ACT/INH ACT Offset | -20%
POS1 POS2 | POS3 | POS4 | POSS5
NORM | 0% | 42% 50% | 65% | 100% |
TH-CRY | L1 | 70% | 65% 70% 80% 100%
IDL2 | 100% 85% | 80% | 85% 100%
i IDL3 | 100% 75% | 65% | 80% | 100% ]
- NORM | 35% | 54% |68% (60%) 80% | _90%
o IDL1 35% | 45% | 55% | 72% | 90%
PI-CRV . IDL2 30% 40% 50% B5% 85% N
| o7 0% | 20% | 50% 75% | 9% |
B HOLD | 20% 40% B0% 80% 100%
35" ~47tyh |
Rudder offset ACT
TH-HLD e T Rudder offs ]
ACT N AL VEV 0% 35 17 B 10%
Hold position Rudder offset amount
AlL ELE RUD
OFST-1 | ACT 0% 0% 0% | MyF E
| OFST2 | ACT | 0% | 0% | 0% . SwitchE
OFST-3 | INH
. NORM | AVC | 100% .
ACT | __IBL1 NOR | 60%  ifyf:
GYRO | b2 NOR | 60% . Cond
| IDL3__ | AVC 60% Switch:
HOLD NOR 90% 4‘ Cond

¥1. Vo1 0RGYE01 EFEHL TWET,
GY601 is used for the gyro.

2. EwFH—TD () MIL0404-808 WC A 1 > FL— KL, 0404-809 EXA A T L — FERBOLDTY,

The data shown in pitch curve parentheses indicate values for when the 0404-808WGC or the 0404-809EX main blades are used.
#3. A7y PRIEBROMITIZELETHRELTT S,

Adjust the offset by actual flight.
A BT aBUTOLIRRECHTOET,

Each condition is set as follows.

NORM AV _*/7“

_ Hovering
IDL1 N TR

o Loop

IDL2 H =k

_ Roll
oL3 | 3D
Hop |FThRATTovax




- me—— ——— | 8 e oa NS/ NIV RS LS V)
oR 80% | 80% | 90% 8T-1 | POS2
0 80% | 80% | 90% AUT §T-2 | POS-0
Exp | LN [ LIN | LN D/R ST-3 | POS-2
LN | LN [ 1IN ST-4 INH
om | 110% | 90% | 100% HOLD | POS-0
DUAL RATEEXP| 1 110% | 90% | 100%
Exp | LN LIN | 50% [ sSWASHMIX [ TYPE | 18 |
LIN | LN | 50%
120% | 100% | 120% THROTTLE POS
) DR H20% | 100% | 120% hoo | ACT 5%
LIN | LIN | 50%
EXP 0N T LN T 50% GYRO SENS
NORM 0 0 0 NORM| 0
ST-1 1 1 1 RUDDD/R| ST1 | 1
ST-2 1 1 1 sT-2 | 1
ADT ST-3 1 1 1 0]100% | ST-3 | 1
ST-4 0 0 0 1] 60% | ST-4
HOLD 0 0 0 2] 60% |HOLD| o
THRO AILE ELEV RUDD GEAR PIT
REVERSESW| REV NORM REV NORM NORM NORM
H90% | L 100% | D 100% | L 140% + 0% H 140%
T AT 60% | R 100% | U 100% | R 140% | - 150% | L 120%
FAIR SAFE F/s HOLD HOLD HOLD HOLD HOLD
EXP L 1 2 3 4 5 H
NORM ON 0 30 45 50 INH 70 100
THRO ST-1 ON 72 INH INH 68 75 INH 100
CURVE ST-2 ON 100 85 INH 82 INH 85 100
ST-3 ON 100 80 70 68 75 INH 100
NORM ON 35 INH INH 68 (60) INH INH 90
ST-1 ON 30 INH INH 55 INH INH 90
gL'JTFg,HE ST-2 ON 25 INH INH 50 INH INH 82
ST-3 ON 0 INH INH 50 INH INH 95
HOLD OFF 20 INH INH 60 INH INH 100

1, D v RIEG7000T 2 AL TWVWE T,
G7000T is used for the gyro,
K2, EwFh—TO () RIZ0404-808 WCA 1 > T L-— FRIE. 0404-B09EXA A > T L~ FERBO LD TT,
The data shown in pilch curve parentheses indicate values for when the 0404-808WC or the 0404-809EX main blades are used.
3. F Tty MIEBEORTICEDE THELTT &L,
Adjust the offset by actual flight.
A FALT a3 UMTOLIGREICE-TUVET,
Each condition is set as follows.

NORM AR
Hovering B
ST-1 TR
) ) Loop -
sT2 B —JLR
- ~ Roall
_3T-3 3D
hop |- hE—T Y=~
Autorotation

74



SANWA STYLUAS

1) 209k | 2) TRy 3 IWA-% | 4) 35" BY¥ {0 | 8) k7 oF
1) Throttle! 2} Aileron |3) Elevator| 4) Rudder| 5) Gyro 6) Pitch
REV REV NOR REV NOR | NOR | NOR
en | TO) o0 tod oo | Taore || 140%
(LURV) | 80% | 100% 100% % | 120%
F-SAFE 10% INH INH INH INH INH
IhI, IWA"—4- 79 - 1 2
Aileron Elevatgr Rudder || GYRO
N | 80%_ | 80% 100% N 90% 60%
80% 80% 100% (| 1 | 85% | 60% |
1 ) 100% ) 80% 110% _2__ I j"/ﬁ __60"/3 |
100% | 80% | 110% _ 3 | 55% 50% |
100% 80% 90% 4 90% 90%
DR 2 100% 80% 90%
3 | 100% 100% 110% |
L 100% | 100% | 110% _|
4 | 80% 80% | 100%
80% 80% 100%
N 0% 0% 0%
1 0% 0% 20% |
EXP 2 0% 0% 20%
3 0% 0% . 20%
4 0% | 0% , 0%
N 0% ' 0% 0%
1 0% 0% 0%
OFF SET 2 0% 0% 0%
3 0% 0% 0%
L 4 0% 0% 0%
PL P1 P2 P3 PH
N L—k Rate 35% INH |68% (60%)  INH 90%
PIT 1 L— b Rate 30% INH 55% INH 90% |
2 L— bk Rate 25% INH 50% INH 82%
CURVE : : i RAL -
3 L—k Rate 0% INH 50% INH 95%
4 Lb—k _ Rate 20% | INH 60% | INH 100% |
N | FT>b Point | T 25% | 50% 75% | " |
7 | v—k  Rate 0% 40% | 50% 65% 100%
{ KAk Point | " 25% 50% 78% | T
TH B L— b Rate 75% 65% 68% 80% 100%
CURVE 5 KAk Point | 7T 25y 50% 75% |
L—k Rate | 100% | INH 80% INH 100% |
_ KAr b Pont_ | | 25% 50% 75% |
3 L—k Rate 100% INH 70% INH 100%

¥, Uy OESG-EERALTVWET,
S5G-11 is used for the gyro.
Mo EwFH—TO () AIZ0404-808 WC # f > 7 Lo— K3, 0404-809 EXX 1 T L — FERROHD TY .
The data shown in pitch curve parentheses indicate values for when the 0404-808WC or the 0404-809EX main blades are used.
3. A7y PEEEORTICEHOE THRBLTT S,
Adjust the offset by actual flight.
K4 BALT 1 aBRTOLIAREICE S TVET,
Each condition is set as follows.

N FINY T
Hovering
; W—=T%
| - Loop
5 =%
Roll
3 3D
— LM — .=







MEMO







ISR 2 HIROB0 LMNED
' tDm_ ﬁﬁﬁ*j: 135 FUKAWA-GHO, FUCHU-SHI,
@M BT AM138  F726-0004  HIROSHIMA-PREF., JAPAN. T726-0004

TEL: {0B47) 40-008B (f} FAX:45-7670 TEL:0847-46-0088 FAX:0847-45-T87¢
HIRDAQ hitp:/imodel.hirobo.cajp! hitpfimodel hirabo.co.jp’

AL EE Note

OAEBNARBO—BE 2B EEF TERT 2o FEEh TR ¥,

OEEORARICDNTR., IRFELLRERTICEHNDYET,

OFBEOARARI-D2VWTHLEHLTHY ETH. F—IFELAPRY. LRHhTEHRM
ENTEFSHYELES, I—H{EEVETLIBEBOVWAELETY,

EERLARBCY>VWTRABCAPbLTREFBVHIPNETOT, TTHERLEE W,

(DReproduction of this manual, or any part thereof, is strictly prohibited.

(ZThe contents of this manual are subject t© change without prior notice.

(3Every effort has been made to ensure that this manual is complete and correct. Should there,
however, be any oversights, mistakes or omissions that come to your attention, please inform
us.

A L s il dee mvsmimbn vnbadad ba Hhn Amaratian AF uane

F1755R
First printing

AREAT |
May 2005



" sst-eagle FREY A Evolution

Thank you for purchasing this Hirobo product. sst-cagle FREY A Evolution ingtruction ma;wal USA version additional manual
Please refer to the following additional instructions for assembly in m Main frame assembly oo PSS S P
lace of those pages of the SST-Eagle FREY A Evolution Instruction (8] Mam gear installation - o PUT S P2
Mantial shown below Engine assembly s PIT =2 L3
) ) ' [38] Ruddor [inkage -------eeeeeeossercrccsmmenens cnncercsmmencerrnes P18 = P4

Main frame assembly

-
l l . I l A ¥ & Caution
PR AL —MIXG ., 2 e ~
Cross member M3X64 A T Lo b .
Main frame 3 e
M3tA rvdy b (ER) L3 Fuel tank
M3XSCS o 2 M3 nylon nut (thin type)
BoIE o
@ W : Rubber cushion
M3IXI2ZCS e -
Cs 4 FW 63Xa8X0,5 ..., 2 AA T Lo LORBIDE S bk EDiAA . SRS 2 2 O
© B ERHRATCE, |
Install 6 rubber cushions into the main frame fuel tank mounting holes.
M3X32CS i | Make sure the fuel tank is fully seated onto the cushions as
@ @mm illustrated above,
M3XI5CS e 18 PREE T Assy
Fuel tank assembly
M3XEBTS it ee 4 B = L0 oo 6
\_ J .\Rubber cushion .

M3FA e if b (ERY)
M3 nylon nut (thin type)

Bh1E =7 da ) @
Rubber cushion

A 5 (R)

M3X15CS ; h
Main frame (Right)

THlR = Lal)

Rubber cushion al

P ey BRG/L5—019

Servo frame assembly Bearing holder 219
H.5mm 12.5mm
P A2 T L— I (L)

Mait frame (Left)

B
Front (i)
- A (Notc)

M3X12CS

M3X8TS

M3 T (R ~]

M3 nylon nut (thin type) M3X32CS

A —k M3X120%

Mechanical plate

M3X15CS

M3X12CS

BT A AL S MIX 64

Cross member M3X64 *The prices in parentheses arc the prices excluding consumption tax,

\_ . . A fiiiE
a— FNo, £ ] - 4 (ﬁ?}-&'{ﬁ%)m
e | FW 23Xa8X0.5 Code No. Name Oty Price (Yen)
Switch plate BRGSRL ¥ =19 2,100
@—&mxms 0404618 | goaring nolder @19 ! {2,000)

—



g AA XY OERAE

. M o Aol A ()
Main gear installation Main mast “~ | ] A AR
" Main mast
N
s N T gl glg
gl £|E
© o , 2 2|2 wmaoRE AL T
- o i b fr;_ [
MIXBCS oo st 2 ° Use holes for 185mm length.
olO— R Y yFeRbaws T et
[[FMB 10mm Mast lock clamp T -
M2.6X10TS-20/85 & () ....... 6
M2.6X10TS-2 A
(with attached washer)
MZBEXOCS (e i
CaBXe5XA 1 i 2
A

M2.6X10TS-2(HE 45 (1)
M2.6XI0TS-2 (with attached washer)

EX A4 4 93T (80-90/)
EX Main gear 93T (for 80-90)

against upper main

|_'_'_'_' e |
| o — kg |
Auto-rotation '
I drive shaft ~. |
AA A f"‘i‘b‘ﬂvi'fb‘@]':)hﬂ) i, vyA RO v l ] !
A LM2.6X6CS CHRETIT £, , - Brg. e12Xe21X522 |
Pull the main mast up through the mast lack and fasten I A—bodr— @/ .
with 2,6X6CS, ! Auto-rotation case |
NP Brg. al2X16L7 A
ALy A REY-Eh | aur £
1D, (% R~ : — Bearing 012X 16L one way l
wA by 2o 4 Pull main mast up fully. M3IX8CS l i e |
Fif D, wA Ny MIXECS ' /
Install mast lock firmly i (affixed on the mast) | - Brg. 012Xa21XSZZ i
: ~

shaft bearing. “'YE_) A ‘ RPN I /@\ [
— = . I ! lnstall blue side pointing ¥ M3X5C% |

\E\ il r\.\ W @ ; - :

NN . = |

T 1 — *h}_ 1 - - FW #3X04.5X0.5T |

5 ! " Co3Xa5X4.1 | ~ "

W wARR LTICHETUSE,

Note: Make sure mast assembly has no end play. v CedXadX4.l
/

| / — X g I
‘ - L
- . . . . . e l// 7 ! x\\l\\_‘ '
The prices in parcntheses are the prices excluding consumption tax. | N \.\L

. N LI !
= — FNo. il % A (igﬂﬂzﬁ;ﬁﬁgﬁ B3| FW 83Xo4.5X0.5T Second pear l Ca\%
Code No. Name Qy Priée(‘(cﬁ)  — s

I RE T Assy TAS L i M3XBCS
! 2o Second gear assembly (7 AR~IRIE)

nand.gne | EXA T FART




| ¥ | | Engine assembly |

A\ ¥ & Caution

P ;):‘]-‘ V) oar ey —

&:r. A ERO L O G SBL TS
TZER A LE,)

Remove prop deive washer, prop nut and

thrust washer hefore flywheel, clutch and

clutch beli assembly.

AT AT wir—
Thrust washer

T (BYRD)
Engine (sold separatcly)

*The prices in parentheses are the prices excluding consumption tax.

M'&My 1!1 ?'/

Fom sy 5= __,,.--—a

Taper collar

FWellXal8X .5 —

51///{1 BOV ik
gi}ﬁbiﬂ'/v)

{Discard washer supplicd with

engine. (se washer included in kit))

4 : [ ™
MIX6ILE X oo 4 80-909 ALY/
M3X6 countersunk screw ¥‘\7_ﬁ77';73;’\”/(1 1m) OV ¥ 88060
Clutch bell with attached gear(11T) O ring 55060
@ g TR for 80-90 class engine /
. M4aXI10CS
M4XIS(E§‘ ........................... 4 FW 06X 08X0.3T ?’
MAXT0CS o connrinnceerireneeens 2 Bt o 7o Flrm—
@ . Clutch shoe with attached shafi
MZXOCS e 1 . ; .
T a TN T e A )
Propeller nut (included with engine)
e AL A BEA R R A7 1L 150kef + em T
EX a5R— i | G A - once value: Fasteoing torsue | S0kaf +
EX o5 ball &movcd szartcr oulicy Reference value: Fastening torque 150kgf » em.
@ @ Washer (ncluded)
M22™ o b, | . .
M2 nut A ¥ & Caution
TR F oy 2t LFAES
(: :) — e Smid £,
-/7"1;;:-"(:’: - The engine mounting blocks are
EW 06Xa8XOIT oo, 1 ywhee directional. Take special care o install
i mounting blocks as shown in all diagrams.
@ L P Z LT 0 2
Top |@ g 4 VNG RI(R)
e ) The right side (Right)
8 U /gs'i)sc%ﬁ() ..................... 1 EXe o B rp e e T o is designated by a
U nng W p. EX cogling fan dimple on the inner
= surface.

_ W ROAAERD LI TLED,

1t is recommended to apply a little oil,
L1
Dimple
CSXLSTSI G R)
/,// S5X engine block (Right)

‘\

SXInl LN e (L)
SX enginc block {Lett)
M2

M2 nut EXas:]—

EXas ball

&

B

- M2X6CS
-~ 2521-069
OAXEXTH T — 26372 ()1“}

a3IXNERT collar M3XI5CS

YS 2 U DB G TaIXENT A T -
MIXISCSEAEI L T & §’|[,.}
Use 03XBX 7 collar and MIXT5CS with
the Y8 engine. (sold separately)

vETa . .

21— FNo. B T S P i A x B caution
Code No. Name Qty Price (Yen) Tt T DAY B |

W Brglt 7 7 v TS 1T 4,725 RO ESE L DAk ,( Q
0414-404 | \w brw clutch beell with gear 11T ! (4,500} 2 IZHIR LT T LIS, S el B

55 a3 NAXT 315 Install taper collet onto crankshaft 77—~ R e
2521-069 2377 mIAN) 2 so slit in taper collar is not over Taper collar

Collar UJ?KSX7 J {300) crankshaft drive key groove.

Yk T AL N L MIXLS 420
2532015 | ¢ gerew M3X15 10 {400)




38 FE—D) =
Rudder linkage

Y

( H—fi—
@ @m . Servo hom

M2XECS -oresreesseserns | ﬂ\
7_“ v
Mam MIX6CS
EX @3B —/0 e | > /
LX 95 ball

EX o5F—n
@ @ EX 85 ball
M2F w7 B o i
M2 nut
M2E o Far B 2 N . .
M2 rod end BT =N =L A7 L=805
\ S Octagonal tail boom pipe L=803

= 5573 i o O
Rod end

M2X167 2% ARy Y

M2X16 Adjustment rod

NTAY—%T
F43izime,
I S,
Shrink it by heating
it sufficiently with
a dryer ete.

2y R R

Rod end TN EF T

Shrink tube (fluoride)
\ 85 ZH—3 =iyl L=730
85 Rudder control rod L=730

, M2X 167 A Al
@ M2X16 Adjustment rod

7 BT 2 — 7 55X2000105 D T F =3 hu—ilny RIZERATHZ LT,
FH—nrba—AHA FeDT20ELS L, BFELICKS LET,
By using the 5,.5X200 shrink tube (Auoride) with the 85 rudder control rad, the contact
(sliding) with the rudder control guide can be made smoother and reduce wear,

TS
S 4225 S (BT

Screw attached to the servo

#930mm
r‘{\gprox. 30mm

1
[
X, FH—h— I H AR
How bk LET, Ruddcr control guide

t

pastin
- RT AT M A
Cut  H—ale—2n Za—p Pl ! T
==x—hzn Programmable N
Servo hom: transmitter BB IFF—ar - FONBIZ
ncutral Stick and trim: neutral G TS F—avba—rnoy FEHIZ LT

BLEIVWTLL I,

F— b — A TR L THE It is casier if it is aligned with the rudder control
HOMR (WMSE) guide in advance and a mark is made on the rudder
. control rod.

Settail lever middle position

1wy pempendicular to tail boom pipe

Eront of heli (initial sclting)
FAN A OEEREEICL > TE
T LA T Lo p e s ég éz‘_i—;_ﬁ 771 hELT *The prices in parenthescs are the prices excluding consumption tax.
Tail pitch lever Iﬁfﬁ?&ﬁ;,ﬁfr This setting ca; change depending | |2 — KNo. & & A& ( ggﬁﬁgﬁ) m
on flight style and gyro setup. Code No. Name QY | price (Yen)
Eiff‘lhsemng is made after initial S SRR T = — 7 55X200 ) 540




